Spare Parts List Model EG Mounted plough - Hjallerup ...

hjallerupmaskinforretning.dk

Spare Parts List Model EG Mounted plough - Hjallerup ...

Spare Parts List

Model EG

Mounted plough

No 733010

GB

733010.fm - 1/01


458 Auto Reset Beam

Kverneland Klepp AS

1/01

Page 18


733010.fm

GB

D

F

E

Model

Modell

Modelé

Modelo

GB

D

F

E

Interbody clearance

Körperlängsabstand

Dégagement sous age

Separaciòn entre cuerpos

GB

D

F

E

Headstock

Drehwerk

Type de tête

Tipo de cabezal

Notes

02'

12

:(,*+7

*

0$'(,1125:$<

%


Contents

Plate

Page

244 Bodies no 6, 7, 8 and 9 ....................................................................................................................................................... 4

367 Bodies no 12, 15 and 19 ..................................................................................................................................................... 8

494 Body no 14 ( Plastic mouldboard )................................................................................................................................. 12

414 Body no 20 ( Finger Body ) ( Before 01.03.99 )............................................................................................................ 14

1089 Body no. 29 and no. 30..................................................................................................................................................... 16

458 Auto Reset Beam .............................................................................................................................................................. 18

187 Disc coulter for Auto Reset beam ( Before 01.01.99 ) .................................................................................................. 20

1073 Disc coulter 18” and 20”, E-saddle ( From 01.01.99 )................................................................................................... 22

574 Disc coulter....................................................................................................................................................................... 24

341 Manure skimmer / Maize skimmer............................................................................................................................... 26

495 Turnable cross shaft mod. 110 - 160............................................................................................................................... 28

1103 Cross shafts for headstock mod. 200 ............................................................................................................................. 30

1122 Cross shafts for headstock mod. 300 ............................................................................................................................. 32

496 Quick coupling mod. 110 - 160 ( Before 01.01.96 ) ....................................................................................................... 34

332 Frame parts for additional bodies................................................................................................................................... 36

355 Turn-over device mod. 160.............................................................................................................................................. 38

1102 Turn-over device mod. 200.............................................................................................................................................. 40

330 Turn-over device mod. 240.............................................................................................................................................. 42

1121 Turn-over device mod. 300.............................................................................................................................................. 44

364 Frame for EG-160 ............................................................................................................................................................. 46

1157 Frame for EG-200 ............................................................................................................................................................. 48

337 Frame mod. EG/LB - 240 ................................................................................................................................................ 50

1140 Frame for EG w/headstock 300 ( From 21.08.00 )....................................................................................................... 54

576 Hydraulic layout for turn-over and furrow width adjustment mod. 160 ..................................................................... 58

1108 Hydraulic layout w/front furrow adjustment cylinder for headstock 200, EG/LB................................................... 60

( From 01.01.00 ) .............................................................................................................................................................. 60

577 Hydraulic layout for turn-over w/memory valve and sequence-memory valve mod. 160 ....................................... 62

1109 Hydraulic layout for sequence memory valve w/front furrow adjustment cylinder................................................. 64

for headstock 200, EG/LB ( From 01.01.00 )................................................................................................................ 64

578 Hydraulic layout for mod. 240......................................................................................................................................... 66

1125 Hydraulic layout w/front furrow adjustment cylinder for headstock 300, EG-LB .................................................... 68

( From 01.04.00 ) .............................................................................................................................................................. 68

579 Hydraulic layout for turn-over w/memory valve and sequence-memory valve mod. 240 ....................................... 70

1124 Hydraulic layout for sequence memory valve w/front furrow adjustment cylinder................................................. 72

for headstock 300, EG-LB ( From 01.04.00 )................................................................................................................. 72

568 Cylinder for furrow width adjustment D75 x 200 mm ( Before 01.08.96 )................................................................. 74

890 Hydraulic cylinder D75 x 200 mm ( 353704 - 353707 ) ( From 01.08.96 ) .................................................................. 76

473 Cylinder for furrow adjustment D50 x 200 mm without stop ( Before 01.08.96 ) ..................................................... 78

525 Hydraulic cylinder D50 x 200 mm ( 353701 - 353703 ) ( From 01.08.96 ) .................................................................. 80

1033 Turn-over cylinder D90 x 150 mm for mod. 160 ( Before 01.12.98 ) .......................................................................... 82

1063 Turn-over cylinder D90 x 150 mm for mod. 160( From 01.12.98 ) ............................................................................. 84

306 Memory cylinder D80 x 200 mm ( Before 15.01.98 )................................................................................................... 86

1035 Memory cylinder D80 x 200 mm ( From 15.01.98 ) ..................................................................................................... 88

369 Turn-over cylinder D75 x 400 mm for mod. 240 ( Before 01.07.97 ) .......................................................................... 90

1005 Turn-over cylinder D75 x 420 mm for mod. 240 ( From 01.07.97 ) ............................................................................ 92

1111 Turn-over cylinder D80 x 300 mm.................................................................................................................................. 94

1114 Front furrow adjustment cylinder D50 x 200 mm ........................................................................................................ 96

1123 Front furrow adjustment cylinder D63 x 200 mm ........................................................................................................ 98

1062 Hydraulic cylinder D80 x 200 mm ( From 01.03.99 ) ................................................................................................. 100

188 Depth wheel for mod. 80 - 110 - 160 - 200 ( From 01.01.87 )...................................................................................... 102

299 Depth wheel 200 x 14.5.................................................................................................................................................. 104

340 Depth/transport wheel 87............................................................................................................................................. 106

514 Depth/tranport wheel 93 ( Before 01.06.99 ).............................................................................................................. 110

1088 Depth/transport wheel 99 ( From 01.06.99 ) .............................................................................................................. 112

580 Transfers for EG85/100 - 160/240................................................................................................................................ 116

Index................................................................................................................................................................................ 118

Kverneland Klepp AS 3

01/01


244 Bodies no 6, 7, 8 and 9

Kverneland Klepp AS

1/01

Page 4


244 Bodies no 6, 7, 8 and 9

1 KK 07 30 00 Share 12" R ( 30 cm )

KK 07 30 01 Share 12" L ( 30 cm )

KK 07 30 02 Share 14" R ( 35 cm )

KK 07 30 03 Share 14" L ( 35 cm )

KK 07 30 04 Share 16" R ( 40 cm )

KK 07 30 05 Share 16" L ( 40 cm )

KK 07 30 06 Share 18" R ( 45 cm )

KK 07 30 07 Share 18" L ( 45 cm )

KK 07 30 08 Share 20" R ( 50 cm )

KK 07 30 09 Share 20" L ( 50 cm )

2 KK 05 30 90 Reversible point, R

KK 06 30 90 Reversible point, L

3 KK 07 34 06 Saddle, R ( for E-saddle )

KK 07 34 07 Saddle, L ( for E-saddle )

KK 07 34 11 Saddle, R ( for A-saddle )

KK 07 34 12 Saddle, L ( for A-saddle ))

4 KK 01 33 32 Cone screw M14 x 34 mm w/nut

5 KK 03 31 00 Oval screw M12 x 30 mm w/nut

6 KK 07 32 60 Mouldboard 12" - 16" no. 6, R

KK 07 32 61 Mouldboard 12" - 16" no. 6, L

KK 07 32 63 Mouldboard 12" - 14" no. 7, R

KK 07 32 64 Mouldboard 12" - 14" no. 7, L

KK 07 32 80 Mouldboard 12" no. 8, R

KK 07 32 81 Mouldboard 12" no. 8, L

KK 07 32 86 Mouldboard 14" - 18" no. 8, R

KK 07 32 87 Mouldboard 14" - 18" no. 8, L

KK 07 32 90 Mouldboard 14" - 20" no. 9, R

KK 07 32 91 Mouldboard 14" - 20" no. 9, L

7 KK 07 32 50 Shinpiece for no. 8, R

KK 07 32 51 Shinpiece for no. 8, L

KK 07 32 56 Shinpiece for no. 6 and 9, R

KK 07 32 57 Shinpiece for no. 6 and 9, L

8 KK 03 27 35 Hex screw M16 x 35 mm w/nut

9 KK 06 38 01 Stay R + L for body no. 6, 7 and 8 E - saddle,

L = 550 ( And no. 9 before 01.12.95 )

KK 07 38 03 Stay R + L for body no. 6, 7 and 8 A - saddle,

L = 560 ( And no. 9 before 01.12.95 )

KK 07 38 31 Stay R + L for body no. 9 E - saddle, L = 725

( From 01.12.95 )

KK 07 38 30 Stay R + L for body no. 9 A - saddle, L = 710

( From 01.12.95 )

KK 06 38 01 Extra stay R + L, no. 9 E - saddle

L = 550 ( From 01.12.95 )

KK 07 03 94 Extra stay R for body no. 9 E - saddle, cpl.

w. bracket ( pos. 12 ) ( From 01.12.95 )

KK 07 03 95 Extra stay L for body no. 9 E - saddle, cpl.

w. bracket ( pos. 12 ) ( From 01.12.95 )

KK 07 38 03 Extra stay R + L, no. 9 A - saddle

L = 560 ( From 01.12.95 )

KK 07 03 90 Extra stay R for body no. 9 A - saddle, cpl.

w. bracket ( pos. 12 ) ( From 01.12.95 )

KK 07 03 91 Extra stay L for body no. 9 A - saddle, cpl.

w. bracket ( pos. 12 ) ( From 01.12.95 )

10 KK 07 36 08 Landside, R and L, short

11 KK 01 58 32 Nut M20 mm

12 KK 07 38 00 Bracket for stay, R for body no. 6, 7, 8

( And no. 9 before 01.12.95 )

KK 07 38 01 Bracket for stay, L for body no. 6, 7, 8

( And no. 9 before 01.12.95 )

KK 07 38 07 Bracket for stay, R for body no. 9

( From 01.12.95 )

KK 07 38 08 Bracket for stay, L for body no. 9

( From 01.12.95 )

13 KK 01 29 19 Washer 12.5 x 23 x 3.2 mm

14 KK 05 33 87 Mouldboard extension, R

KK 06 33 88 Mouldboard extension, L

15 KK 07 33 10 Bracket for trashboard, R

KK 07 33 11 Bracket for trashboard, L

16 KK 07 33 00 Trashboard, R

KK 07 33 01 Trashboard L

KK 07 06 40 Trashboard, R cpl.

KK 07 06 41 Trashboard, L cpl.

KK 07 06 42 Trashboard, R + L cpl.

17 KK 01 32 28 Cone screw M12 x 34 mm w/nut

18 KK 03 27 25 Hex screw M16 x 27 mm w/nut

19 KK 03 31 07 Oval screw M12 x 35 mm w/nut

20 KK 01 32 34 Cone screw M12 x 38 mm w/nut

21 KK 07 30 91 Share knife, R

KK 07 30 92 Share knife, L

KK 06 30 91 Share knife, R ( for Sweden )

KK 06 30 92 Share knife, L ( for Sweden )

23 KK 07 36 09 Landside, long R + L

24 KK 07 32 66 Bracket for stay, body no. 6 and 9, R

KK 07 32 67 Bracket for stay, body no. 6 and 9, L

25 KK 07 34 14 Connecting plate, 16" - 20", R

KK 07 34 15 Connecting plate, 16" - 20", L

26 KK 07 30 40 Flush fit share 12", R

KK 07 30 41 Flush fit share 12", L

KK 07 30 42 Flush fit share 14", R

KK 07 30 43 Flush fit share 14", L

KK 07 30 44 Flush fit share 16", R

KK 07 30 45 Flush fit share 16", L

27 KK 07 30 30 Flush point, R

KK 07 30 31 Flush point, L

28 KK 01 29 27 Washer 17 x 30 x 3 mm

( for use with two stays )

30 KK 07 36 15 Furrow widener, R

KK 07 36 16 Furrow widener, L

31 KK 07 30 88 Landside knife w/screw, R

KK 07 30 89 Landside knife w/screw, L

32 KK 03 32 51 Screw M16 x 50 mm w/nut ( for E-saddle )

( Before 01.02.00 )

KK 03 32 56 Screw M16 x 55 mm w/ nut ( for E-saddle )

( From 01.02.00 )

KK 03 32 86 Screw M16 x 85 mm w/nut ( for A-saddle )

( Before 01.02.00 )

KK 03 32 95 Screw M16 x 95 mm w/nut ( for A-saddle )

( From 01.02.00 )

33 KK 03 31 75 Screw M14 x 50 mm w/nut

34 KK 01 29 22 Washer 17 x 40 x 4.58 mm

35 KK 06 36 07 Plate

KK 07 36 07 Plate cpl.

36 KK 01 33 46 Screw M14 x 45 mm w/nut

37 KK 07 36 14 Wearing plate

38 KK 01 33 33 Cone screw M14 x 34 mm

Kverneland Klepp AS

1/01

Page 5


244 Bodies no 6, 7, 8 and 9

Kverneland Klepp AS

1/01

Page 6


244 Bodies no 6, 7, 8 and 9

Pos. 100 - 106 Eco-share from 01.04.00

100 KK 05 30 90 Reversible point, R

KK 06 30 90 Reversible point, L

101 KK 01 32 28 Cone screw M12 x 34 mm w/nut

102 KK 07 36 34 Eco-share, R

KK 07 36 35 Eco-share, L

103 KK 01 01 55 Bushing ( for ploughs w/share bolt beam )

KK 01 01 56 Bushing ( for ploughs w/A-beam )

104 KK 03 27 40 Hex screw M16 x 40 mm w/nut

( for ploughs w/E-saddle )

KK 03 27 65 Hex screw M16 x 65 mm w/nut

( for ploughs w/share bolt beam )

KK 03 27 75 Hex screw M16 x 75 mm w/nut

( for ploughs w/A-beam )

105 KK 01 33 46 Cone screw M14 x 45 mm w/flange nut

( for ploughs w/E-saddle )

KK 01 33 85 Cone screw M14 x 85 mm w/flange nut

( for ploughs w/share bolt beam and

A-beam )

106 KK 01 60 15 Flange nut M14

Kverneland Klepp AS

1/01

Page 7


367 Bodies no 12, 15 and 19

Kverneland Klepp AS

1/01

Page 8


367 Bodies no 12, 15 and 19

1 KK 01 29 19 Washer

2 KK 07 33 00 Trashboard, R

KK 07 33 01 Trashboard, L

KK 07 06 40 Trashboard, R cpl.

KK 07 06 41 Trashboard, L cpl.

KK 07 06 42 Trashboard, R + L cpl.

3 KK 07 33 10 Bracket, R

KK 07 33 11 Bracket, L

4 KK 03 31 00 Oval screw M12 x 30 mm w/nut

5 KK 01 58 34 Nut M20 mm

6 KK 07 38 00 Bracket, R

KK 07 38 01 Bracket, L

7 KK 05 33 87 Mouldboard extention, R

KK 06 33 88 Mouldboard extention, L

8 KK 07 32 36 Mouldboard no. 12, R

KK 07 32 37 Mouldboard no. 12, L

KK 07 32 24 Mouldboard no. 15, R

KK 07 32 25 Mouldboard no. 15, L

KK 07 32 90 Mouldboard no. 19, R

KK 07 32 91 Mouldboard no. 19, L

9 KK 01 33 32 Cone screw M14 x 34 mm w/nut

10 KK 03 31 07 Oval screw M12 x 35 mm w/nut

11 KK 07 30 62 Share 14", R

KK 07 30 63 Share 14", L

KK 07 30 64 Share 16", R

KK 07 30 65 Share 16", L

12 KK 06 20 25 Nut M16 mm

13 KK 07 34 35 Saddle, R ( for E-saddle )

KK 07 34 36 Saddle, L ( for E-saddle )

KK 07 34 40 Saddle, R ( for A-saddle )

KK 07 34 41 Saddle, L ( for A-saddle )

14 KK 07 34 17 Connecting plate no. 12 and 15, R

KK 07 34 18 Connecting plate no. 12 and 15, L

15 KK 07 32 41 Shinpiece no. 12, R

KK 07 32 42 Shinpiece no. 12, L

KK 07 32 27 Shinpiece no. 15, R

KK 07 32 28 Shinpiece no. 15, L

KK 07 32 30 Shinpiece no. 19, R

KK 07 32 31 Shinpiece no. 19, L

16 KK 07 32 39 Connecting piece no. 12 and 15, R

KK 07 32 40 Connecting piece no. 12 and 15, L

KK 07 32 66 Connecting piece no. 19, R

KK 07 32 67 Connecting piece no. 19, L

17 KK 03 27 50 Hex screw M16 x 50 mm w/nut

( for use with two stays )

KK 03 27 35 Hex screw M16 x 35 mm w/nut

( for use with one stay only )

18 KK 01 29 27 Washer 17 x 30 x 3 mm

( for use with two stays )

19 KK 07 38 05 Stay R + L for body no. 12 and 15 E - saddle,

L = 540 ( And no. 19 before 12.01.95 )

KK 07 38 31 Stay R + L for body no. 19 E - saddle, L = 730

( From 12.01.95 )

KK 07 38 04 Stay R + L for body no. 12 and 15 A - saddle,

L = 550 ( And no. 19 before 12.01.95 )

KK 07 38 26 Stay R + L for body no. 19 A - saddle, L = 770

( From 12.01.95 )

KK 07 38 26 Extra stay R + L, no. 15 E - saddle

L = 770 ( From 01.12.96 )

KK 07 03 88 Extra stay R for body no. 15 E - saddle cpl.

w. bracket ( pos. 6 ) ( From 01.12.96 )

KK 07 03 89 Extra stay L for body no. 15 E - saddle cpl.

w. bracket ( pos. 6 ) ( From 01.12.96 )

KK 07 38 29 Extra stay R + L, no. 15 A - saddle

L = 785 ( From 01.12.96 )

KK 07 03 98 Extra stay R for body no. 15 A - saddle cpl.

w. bracket ( pos. 6 ) ( From 01.12.96 )

KK 07 03 99 Extra stay L for body no. 15 A - saddle cpl.

w. bracket ( pos. 6 ) ( From 01.12.96 )

KK 07 38 42 Extra stay R + L, no. 19 E - saddle

L = 570 ( From 01.12.95 )

KK 07 03 96 Extra stay R for body no. 19 E - saddle cpl.

w. bracket ( pos. 6 ) ( From 01.12.95 )

KK 07 03 97 Extra stay L for body no. 19 E - saddle cpl.

w. bracket ( pos. 6 ) ( From 01.12.95 )

KK 07 38 04 Extra stay R + L, no. 19 A - saddle

L = 550 ( From 01.12.95 )

KK 07 03 92 Extra stay R for body no. 19 A - saddle cpl.

w. bracket ( pos. 6 ) ( From 01.12.95 )

KK 07 03 93 Extra stay L for body no. 19 A - saddle cpl.

w. bracket ( pos. 6 ) ( From 01.12.95 )

20 KK 07 36 09 Landside, long, R + L

21 KK 07 36 08 Landside, short, R + L

22 KK 03 27 25 Hex screw M16 x 27 mm

23 KK 01 32 34 Cone screw M12 x 38 mm w/nut

24 KK 01 32 28 Cone screw M12 x 34 mm w/nut

25 KK 05 30 90 Reversible point, R

KK 06 30 90 Reversible point, L

26 KK 07 30 54 Share 14", R

KK 07 30 55 Share 14", L

KK 07 30 56 Share 16", R

KK 07 30 57 Share 16", L

KK 07 30 80 Share 18", R

KK 07 30 81 Share 18", L

27 KK 07 30 91 Share knife, R

KK 07 30 92 Share knife, L

28 KK 07 30 88 Landside knife, R w/nuts

KK 07 30 89 Landside knife, L w/nuts

29 KK 07 36 15 Furrow widener, R

KK 07 36 16 Furrow widener, L

30 KK 03 31 75 Screw M14 x 50 mm w/nut

31 KK 03 32 51 Screw M16 x 50 mm w/nut ( for E-saddle )

( Before 01.02.00 )

KK 03 32 56 Screw M16 x 56 mm w/nut ( for E-saddle )

( From 01.02.00 )

KK 03 32 86 Screw M16 x 85 mm w/nut ( for A-saddle )

( Before 01.02.00 )

KK 03 32 95 Screw M16 x 95 mm w/nut ( for A-saddle )

( From 01.02.00 )

32 KK 01 29 22 Washer 17 x 40 x 4.58 mm

34 KK 01 33 33 Cone screw M14 x 34 mm w/nut

35 KK 06 36 07 Plate for On-Land ploughs

KK 07 36 07 Plate for On-Land ploughs cpl.

36 KK 01 33 46 Screw M14 x 45 mm w/nut

37 KK 03 31 07 Oval screw M12 x 35 mm

38 KK 07 36 14 Wearing plate

39 KK 01 33 32 Cone screw M14 x 34 mm

Kverneland Klepp AS

1/01

Page 9


367 Bodies no 12, 15 and 19

Kverneland Klepp AS

1/01

Page 10


367 Bodies no 12, 15 and 19

Pos. 100 - 106 Eco-share from 01.04.00

100 KK 05 30 90 Reversible point, R

KK 06 30 90 Reversible point, L

101 KK 01 32 28 Cone screw M12 x 34 mm w/nut

102 KK 07 36 34 Eco-share, R

KK 07 36 35 Eco-share, L

103 KK 01 01 55 Bushing ( for ploughs w/share bolt beam )

KK 01 01 56 Bushing ( for ploughs w/A-beam )

104 KK 03 27 40 Hex screw M16 x 40 mm w/nut

( for ploughs w/E-saddle )

KK 03 27 65 Hex screw M16 x 65 mm w/nut

( for ploughs w/share bolt beam )

KK 03 27 75 Hex screw M16 x 75 mm w/nut

( for ploughs w/A-beam )

105 KK 01 33 46 Cone screw M14 x 45 mm w/flange nut

( for ploughs w/E-saddle )

KK 01 33 85 Cone screw M14 x 85 mm w/flange nut

( for ploughs w/share bolt beam and

A-beam )

106 KK 01 60 15 Flange nut M14

Kverneland Klepp AS

1/01

Page 11


494 Body no 14 ( Plastic mouldboard )

Kverneland Klepp AS

1/01

Page 12


494 Body no 14 ( Plastic mouldboard )

1 KK 01 33 32 Cone screw M14 x 34 mm w/flange nut

2 KK 07 30 54 Share 14" w/reversible point, R

KK 07 30 55 Share 14" w/reversible point, L

KK 07 30 56 Share 16" w/reversible point, R

KK 07 30 57 Share 16" w/reversible point, L

KK 07 30 80 Share 18" w/reversible point, R

KK 07 30 81 Share 18" w/reversible point, L

3 KK 05 30 90 Reversible point, R

KK 06 30 90 Reversible point, L

4 KK 07 30 91 Share knife, R

KK 07 30 92 Share knife, L

5 KK 07 30 62 Share 14", R

KK 07 30 63 Share 14", L

KK 07 30 64 Share 16", R

KK 07 30 65 Share 16" , L

6 KK 03 31 18 Oval screw M12 x 40 mm w/nut

7 KK 03 31 19 Oval screw M12 x 50 mm w/nut

8 KK 07 32 78 Mouldboard plastic, R

KK 07 32 79 Mouldboard plastic, L

9 KK 07 34 70 Saddle, R ( for E-saddle )

KK 07 34 71 Saddle, L ( for E-saddle )

KK 07 34 64 Saddle, R ( for A-saddle )

KK 07 34 65 Saddle, L ( for A-saddle )

10 KK 01 32 28 Cone screw M12 x 34 mm w/nut

11 KK 01 32 34 Cone screw M12 x 38 mm w/nut

12 KK 03 31 00 Oval screw M12 x 30 mm w/nut

13 KK 07 32 72 Shin piece, R

KK 07 32 73 Shin piece, L

15 KK 01 29 19 Washer 12.5 x 23 x 3.2 mm

16 KK 07 32 75 Clamp, R

KK 07 32 76 Clamp, L

17 KK 07 33 38 Support, R

KK 07 33 39 Support, L

18 KK 07 38 00 Bracket for stay, R

KK 07 38 01 Bracket for stay, L

19 KK 01 58 34 Nut M20 mm

20 KK 07 33 28 Bracket for trashboard, R

KK 07 33 29 Bracket for trashboard, L

21 KK 07 38 29 Stay ( for E-saddle )

KK 07 38 26 Stay ( for A-saddle )

22 KK 03 27 35 Hex screw M16 x 35 mm w/nut

23 KK 07 36 08 Landside, short

24 KK 07 36 09 Landside, long

25 KK 07 36 15 Furrow widener, R

KK 07 36 16 Furrow widener, L

26 KK 03 30 04 Oval screw M10 x 20 mm w/nut

27 KK 07 33 50 Trashboard plastic, R

KK 07 33 51 Trashboard plastic, L

28 KK 07 33 52 Support, R

KK 07 33 53 Support, L

29 KK 05 33 87 Mouldboard extension, R

KK 06 33 88 Mouldboard extension, L

31 KK 03 27 30 Hex screw M16 x 13 mm w/nut

32 KK 06 20 25 Nut M16 mm

33 KK 07 30 88 Landside knife w/nuts, R

KK 07 30 89 Landside knife w/nuts, L

34 KK 03 32 51 Screw M16 x 50 mm w/nut ( for E-saddle

) ( Before 01.02.00 )

KK 03 32 56 Screw M16 x 55 mm w/nut ( for E-saddle

) ( From 01.02.00 )

KK 03 32 86 Screw M16 x 85 mm w/nut ( for A-saddle

) ( Before 01.02.00 )

KK 03 32 95 Screw M16 x 95 mm w/nut ( for A-saddle

) ( From 01.02.00 )

35 KK 03 31 74 Screw M14 x 45 mm w/nut

36 KK 01 29 22 Washer 17 x 40 x 4.58 mm

37 KK 07 33 54 Supporting piece

38 KK 07 36 14 Wearing plate

39 KK 01 33 33 Cone screw M14 x 34 mm

Pos. 100 - 106 Eco-share from 01.04.00

100 KK 05 30 90 Reversible point, R

KK 06 30 90 Reversible point, L

101 KK 01 32 28 Cone screw M12 x 34 mm w/nut

102 KK 07 36 34 Eco-share, R

KK 07 36 35 Eco-share, L

103 KK 01 01 55 Bushing ( for ploughs w/share bolt

beam )

KK 01 01 56 Bushing ( for ploughs w/A-beam )

104 KK 03 27 40 Hex screw M16 x 40 mm w/nut

( for ploughs w/E-saddle )

KK 03 27 65 Hex screw M16 x 65 mm w/nut

( for ploughs w/share bolt beam )

KK 03 27 75 Hex screw M16 x 75 mm w/nut

( for ploughs w/A-beam )

105 KK 01 33 46 Cone screw M14 x 45 mm w/flange nut

( for ploughs w/E-saddle )

KK 01 33 85 Cone screw M14 x 85 mm w/flange nut

( for ploughs w/share bolt beam and

A-beam )

106 KK 01 60 15 Flange nut M14

Kverneland Klepp AS

1/01

Page 13


414 Body no 20 ( Finger Body ) ( Before 01.03.99 )

Kverneland Klepp AS

1/01

Page 14


414 Body no 20 ( Finger Body ) ( Before 01.03.99 )

1 KK 01 33 32 Cone screw M14 x 34 mm w/nut

2 KK 07 30 54 Share 14", R

KK 07 30 55 Share 14", L

KK 07 30 56 Share 16", R

KK 07 30 57 Share 16", L

KK 07 30 80 Share 18", R

KK 07 30 81 Share 18", L

3 KK 05 30 90 Reversible point, R

KK 06 30 90 Reversible point, L

4 KK 07 32 45 Mouldboard, R

KK 07 32 46 Mouldboard, L

5 KK 03 31 73 Oval screw M14 x 38 mm w/nut

7 KK 01 32 28 Cone screw M12 x 34 mm w/nut

8 KK 01 32 34 Cone screw M12 x 38 mm w/nut

9 KK 07 30 91 Share knife, R

KK 07 30 92 Share knife, L

KK 06 30 91 Share knife, R ( for Sweden )

KK 06 30 92 Share knife, L ( for Sweden )

10 KK 07 34 70 Saddle, R ( for E-saddle )

KK 07 34 71 Saddle, L ( for E-saddle )

KK 07 34 64 Saddle, R ( for A-saddle )

KK 07 34 65 Saddle, L ( for A-saddle )

11 KK 03 31 00 Oval screw M12 x 30 mm w/nut

12 KK 07 32 72 Shinpiece, R

KK 07 32 73 Shinpiece, L

13 KK 03 31 08 Oval screw M12 x 40 mm w/nut

14 KK 03 27 30 Hex screw M16 x 30 mm w/nut

16 KK 03 31 75 Oval screw M14 x 50 mm w/nut

17 KK 07 32 75 Connecting piece, R

KK 07 32 76 Connecting piece, L

18 KK 03 31 07 Oval screw M12 x 35 mm w/nut

19 KK 07 33 00 Trashboard, R

KK 07 33 01 Trashboard, L

KK 07 02 92 Trashboard, R cpl.

KK 07 02 93 Trashboard, L cpl.

KK 07 02 94 Trashboard, R + L cpl.

20 KK 07 33 32 Mouldboard extension, R ( extra )

KK 07 33 33 Mouldboard extension,, L ( extra )

21 KK 07 33 03 Bracket, R

KK 07 33 04 Bracket, L

22 KK 01 29 19 Washer 12.5 x 23 x 3.2 mm

23 KK 03 27 40 Hex screw M16 x 40 mm w/nut

24 KK 07 36 08 Landside, short, R + L

25 KK 07 36 09 Landside, long, R + L

26 KK 07 38 22 Stay front ( for E-saddle )

KK 07 38 16 Stay front ( for A-saddle )

27 KK 01 58 30 Nut M20 mm ( Before 01.06.93 )

28 KK 07 38 17 Stay ( Before 01.06.93 )

29 KK 07 38 23 Stay, rear ( for E-saddle ) ( Before 01.06.93 )

KK 07 38 15 Stay, rear ( for A-saddle ) ( Before 01.06.93 )

KK 07 38 20 Stay, R cpl. ( for E-saddle )

( Before 01.06.93 )

KK 07 38 21 Stay, L cpl. ( for E-saddle )

( Before 01.06.93 )

KK 07 38 10 Stay, R cpl. ( for A-saddle )

( Before 01.06.93 )

KK 07 38 11 Stay, L cpl ( for A-saddle )

( Before 01.06.93 )

31 KK 07 15 00 Spacer

32 KK 03 31 81 Oval screw M14 x 85 mm w/nut

33 KK 07 36 15 Furrow widener, R

KK 07 30 16 Furrow widener, L

34 KK 07 30 62 Share 14”, R

KK 07 30 63 Share 14”, L

KK 07 30 64 Share 16”, R

KK 07 30 65 Share 16”, L

35 KK 07 38 05 Stay ( for E-saddle ) ( From 01.06.93 )

KK 07 38 03 Stay ( for A-saddle ) ( From 01.06.93 )

36 KK 07 38 34 Bracket for stay, R+L

37 KK 07 38 35 Spacing tube 27 x 20.5 x 80 mm

38 KK 07 38 36 Spacing tube 27 x 20.5 x 69 mm

39 KK 07 38 12 Bracket for stay, R

KK 07 38 13 Bracket for stay, L

40 KK 01 29 21 Washer 14 x 30 x 7.5 mm

41 KK 01 58 34 Nut M20 mm

42 KK 03 31 85 Oval screw M14 x 130 mm w/flangenut

43 KK 07 30 88 Landside knife w/nut, R

KK 07 30 89 Landside knife w/nut, L

44 KK 01 29 22 Washer 17 x 40 x 4.58 mm

45 KK 03 31 75 Screw M14 x 50 mm w/nut

46 KK 03 32 51 Screw M16 x 50 mm w/nut ( for E-saddle )

KK 03 32 86 Screw M16 x 85 mm w/nut ( for A-saddle )

47 KK 06 36 07 Plate ( For On-land ploughs only )

KK 07 36 07 Plate cpl. ( For On-land ploughs only )

48 KK 01 33 46 Screw M14 x 45 mm w/nut

50 KK 07 36 14 Wearing plate

51 KK 01 33 32 Cone screw M14 x 34 mm

Kverneland Klepp AS

1/01

Page 15


1089 Body no. 29 and no. 30

Kverneland Klepp AS

1/01

Page 16


1089 Body no. 29 and no. 30

1 KK 07 33 00 Trashboard, R

KK 07 33 01 Trashboard, L

2 KK 08 33 00 Bracket, R

KK 08 33 01 Bracket, L

3 KK 07 36 15 Furrow widener, R

KK 07 36 16 Furrow widener, L

4 KK 01 33 32 Cone screw M14 x 34 mm w/nut

5 KK 07 36 09 Landside, long R + L

6 KK 08 34 17 Saddle R, E-saddle ( for body no. 29 )

KK 08 34 18 Saddle L, E-saddle ( for body no. 29 )

KK 08 34 08 Saddle R, E-saddle ( for body no. 30 )

KK 08 34 09 Saddle L, E-saddle ( for body no. 30 )

7 KK 03 31 16 Oval screw M12 x 35 mm w/nut

( for body no. 29 )

KK 03 31 07 Oval screw M12 x 35 mm w/nut

( for body no. 30 )

8 KK 03 31 17 Oval screw M12 x 45 mm w/nut

( for body no. 29 )

KK 03 31 11 Oval screw M12 x 45 mm w/nut

( for body no. 30 )

9 KK 08 32 10 Slat support, R

KK 08 32 20 Slat support, L

10 KK 08 38 03 Stay

11 KK 08 38 05 Stay 1, saddle A ( for body no. 29 )

KK 08 38 06 Stay 2, saddle A ( for body no. 29 )

KK 08 38 02 Stay, saddle A ( for body no. 30 )

KK 08 38 07 Stay 1, saddle E ( for body no. 29 )

KK 08 38 08 Stay 2, saddle E ( for body no. 29 )

KK 08 38 04 Stay, saddle E ( for body no. 30 )

12 KK 07 36 08 Landside, short R + L

13 KK 03 27 50 Hex screw M16 x 50 mm w/nut

14 KK 07 36 14 Wearing plate

15 KK 08 34 15 Saddle R, A-saddle ( for body no. 29 )

KK 08 34 16 Saddle R, A-saddle ( for body no. 29 )

KK 08 34 06 Saddle R, A-saddle ( for body no. 30 )

KK 08 34 07 Saddle L, A-saddle ( for body no. 30 )

16 KK 05 30 90 Reversible point, R

KK 06 30 90 Reversible point, L

17 KK 01 32 28 Cone screw M12 x 34 mm w/nut

18 KK 07 30 30 Share knife, R ( for body no. 29 )

KK 07 30 91 Share knife, R ( for body no. 30 )

KK 07 30 31 Share knife, L ( for body no. 29 )

KK 07 30 92 Share knife, L ( for body no. 30 )

19 KK 07 30 02 Share 14”, R ( for body no. 29 )

KK 07 30 03 Share 14”, L ( for body no. 29 )

KK 07 30 54 Share 14”, R ( for body no. 30 )

KK 07 30 55 Share 14”, L ( for body no. 30 )

KK 07 30 04 Share 16”, R ( for body no. 29 )

KK 07 30 05 Share 16”, L ( for body no. 29 )

KK 07 30 56 Share 16”, R ( for body no. 30 )

KK 07 30 57 Share 16”, L ( for body no. 30 )

KK 07 30 06 Share 18”, R ( for body no. 29 )

KK 07 30 07 Share 18”, L ( for body no. 29 )

KK 07 30 80 Share 18”, R ( for body no. 30 )

KK 07 30 81 Share 18”, L ( for body no. 30 )

20 KK 08 32 15 Connecting piece, plastic ( for slat 1-2 )

KK 08 32 18 Connecting piece, plastic ( for slat 2 )

( for body no. 29 )

KK 08 32 16 Connecting piece, plastic ( for slat 2-3 )

( for body no. 30 )

KK 08 32 17 Connecting piece, plastic ( for slat 3-4 )

21 KK 07 32 30 Shinpiece, R

KK 07 32 31 Shinpiece, L

22 KK 03 30 06 Oval screw M10 x 30 mm w/nut

( for body no. 29 )

KK 03 30 16 Oval screw M10 x 30 mm w/nut

( for body no. 30 )

23 KK 07 30 42 Share 14”, R ( for body no. 29 )

KK 07 30 43 Share 14”, L ( for body no. 29 )

KK 07 30 62 Share 14”, R ( for body no. 30 )

KK 07 30 63 Share 14”, L ( for body no. 30 )

KK 07 30 44 Share 16”, R ( for body no. 29 )

KK 07 30 45 Share 16”, L ( for body no. 29 )

KK 07 30 64 Share 16”, R ( for body no. 30 )

KK 07 30 65 Share 16”, L ( for body no. 30 )

24 KK 08 32 11 Slat no 1, R

KK 08 32 21 Slat no 1, L

25 KK 08 32 12 Slat no 2, R

KK 08 32 22 Slat no 2, L

26 KK 08 32 13 Slat no 3, R

KK 08 32 23 Slat no 3, L

27 KK 08 32 14 Slat no 4, R

KK 08 32 24 Slat no 4, L

28 KK 07 30 88 Landside knife, R w/nuts

KK 07 30 89 Landside knife, L w/nuts

29 KK 03 31 75 Screw M14 x 50 mm w/nut

30 KK 03 32 51 Screw M16 x 50 mm w/nut

( for E-saddle ) ( Before 01.02.00 )

KK 03 32 56 Screw M16 x 56 mm w/nut

( for E-saddle ) ( From 01.02.00 )

KK 03 32 86 Screw M16 x 85 mm w/nut

( for A-saddle ) ( Before 01.02.00 )

KK 03 32 95 Screw M16 x 95 mm w/nut

( for A-saddle ) ( From 01.02.00 )

31 KK 01 29 22 Washer 17 x 40 x 4.58 mm

Pos. 100 - 106 Eco-share from 01.04.00

100 KK 05 30 90 Reversible point, R

KK 06 30 90 Reversible point, L

101 KK 01 32 28 Cone screw M12 x 34 mm w/nut

102 KK 07 36 34 Eco-share, R

KK 07 36 35 Eco-share, L

103 KK 01 01 55 Bushing ( for ploughs w/share bolt

beam )

KK 01 01 56 Bushing ( for ploughs w/A-beam )

104 KK 03 27 40 Hex screw M16 x 40 mm w/nut

( for ploughs w/E-saddle )

KK 03 27 65 Hex screw M16 x 65 mm w/nut

( for ploughs w/share bolt beam )

KK 03 27 75 Hex screw M16 x 75 mm w/nut

( for ploughs w/A-beam )

105 KK 01 33 46 Cone screw M14 x 45 mm w/flange nut

( for ploughs w/E-saddle )

KK 01 33 85 Cone screw M14 x 85 mm w/flange nut

( for ploughs w/share bolt beam and

A-beam )

106 KK 01 60 15 Flange nut M14

Kverneland Klepp AS

1/01

Page 17


458 Auto Reset Beam

1 KK 05 70 67 Blade no 4

2 KK 03 50 20 Hex screw w/flange M10 x 34 mm w/nut

3 KK 05 70 66 Blade no 3

4 KK 02 99 20 Grease nipple M8 x 1

5 KK 06 70 59 Pin

6 KK 01 10 37 Roll pin D10 x 40 mm

7 KK 06 70 57 Pin

8 KK 03 28 60 Hex screw M20 x 60 mm w/nut

9 KK 06 70 51 Adjustment screw w/threaded piece

10 KK 06 70 40 Holder

11 KK 06 70 68 Bracket

12 KK 06 70 39 Adjustment screw M24 x 90 mm

13 KK 05 70 89 Pin

14 KK 02 97 27 Pin

15 KK 06 70 80 Spring arm

16 KK 03 26 65 Hex screw M12 x 65 mm w/nut

17 KK 05 70 63 Main blade

18 KK 06 70 60 Regulator

19 KK 06 70 70 Tie rod

20 KK 05 70 64 Blade no 1

21 KK 06 70 31 Pin

22 KK 05 70 65 Blade no 2

23 KK 05 70 68 Blade no 5

24 KK 06 12 80 Beam

25 KK 03 52 09 Hex screw M20 x 50 mm w/threaded piece

26 KK 03 28 40 Hex screw M20 x 40 mm w/nut

27 KK 06 01 08 Spacer cpl. w/hex screws R

KK 06 01 09 Spacer cpl. w/hex screws L

28 KK 03 51 65 Hex screw M20 x 50 mm w/flange nut

29 KK 03 50 21 Hex screw w/flange M10 x 30.5 mm w/nut

30 KK 01 10 42 Roll pin D6 x 40 mm ( to be mounted into roll pin 011037 )

31 KK 03 28 55 Hex screw M20 x 55 mm

32 KK 01 29 14 Washer

33 KK 03 26 55 Hex screw M12 x 55 mm w/nut ( for extra additional leaf spring cpl. )

34 KK 06 70 77 Bushing ( for extra additional leaf spring cpl. )

35 KK 06 70 75 Linkage ( for extra additional leaf spring cpl. )

36 KK 06 70 76 Bolt D15.7 ( for extra additional leaf spring cpl. )

37 KK 02 97 27 Pin ( for extra additional leaf spring cpl. )

38 KK 06 12 91 Threaded piece

Not ill. KK 05 07 06 Leaf spring cpl. ( 1 x ill. no. 17, 22 and 3 + 2 x ill. no. 2, 35 and 1 )

KK 06 07 03 Leaf spring HD cpl. ( 1 x part no. 05 07 06 + 2 x ill. no. 23 )

Kverneland Klepp AS

1/01

Page 19


187 Disc coulter for Auto Reset beam ( Before 01.01.99 )

Kverneland Klepp AS

1/01

Page 20


187 Disc coulter for Auto Reset beam ( Before 01.01.99 )

1 KK 03 13 40 Hex screw M8 x 40 mm

2 KK 05 61 56 Cap

3 KK 01 07 75 O-ring D54.5 x 3 mm

4 KK 01 12 66 Circlip

5 KK 01 12 92 Washer D30 x 45 x 2.5 mm

6 KK 05 61 12 Disc 18"

KK 05 61 14 Disc 20"

KK 05 61 15 Disc 18" Notched

KK 05 61 16 Disc 20" Notched

7 KK 06 61 02 Hub w/needles

KK 06 06 24 Hub cpl ( ill 1, 2, 3, 4 and 6 - 9 )

8 KK 01 07 72 Seal ring

9 KK 06 61 08 Axle D30

10 KK 02 99 20 Grease nipple M8 x 1 mm

11 KK 06 61 40 Disc coulter arm 18" R

KK 06 61 43 Disc coulter arm 20" R

12 KK 06 61 90 Clip

13 KK 03 50 31 Hex screw M12 x 45 mm w/nut

14 KK 06 61 85 Bracket

15 KK 06 61 42 Disc coulter arm 18" L

KK 06 61 45 Disc coulter arm 20" L

16 KK 01 60 31 Cone nut M16

17 KK 06 61 89 Bracket 18"

KK 06 61 82 Bracket 20"

18 KK 06 61 78 Eccentric

19 KK 06 61 75 U - bolt

20 KK 03 17 30 Hex screw M20 x 30 mm

KK 03 17 40 Hex screw M20 x 40 mm (for eccentric nut)

Kverneland Klepp AS

1/01

Page 21


1073 Disc coulter 18” and 20”, E-saddle ( From 01.01.99 )

Kverneland Klepp AS

1/01

Page 22


1073 Disc coulter 18” and 20”, E-saddle ( From 01.01.99 )

1 KK 07 64 06 Disc coulter 18”

KK 07 64 07 Disc coulter 20”

2 KK 07 64 09 Disc coulter, notched 18”

KK 07 64 10 Disc coulter, notched 20”

3 KK 07 64 99 Plate

4 KK 03 25 40 Screw M10 x 40 mm w/nut

5 KK 01 17 50 O-ring 124,5 x 4 mm

6 KK 01 18 66 O-ring 67 x 3 mm

7 KK 01 12 59 Circlip I 62 x 2 mm

8 KK 01 12 66 Circlip A 30 x 1,5 mm

9 KK 01 05 72 Bearing

10 KK 01 05 32 Gasket ring

11 KK 08 61 00 Bearing housing

12 KK 08 61 01 Axle

KK 08 60 80 Disc coulter arm w/bearing 18”, R

KK 08 60 81 Disc coulter arm w/bearing 18”, L

KK 08 60 82 Disc coulter arm w/bearing 20”, R

KK 08 60 83 Disc coulter arm w/bearing 20”, L

KK 08 60 84 Disc coulter arm w/bearing 20”, lowered R

KK 08 60 85 Disc coulter arm w/bearing 20”, lowered L

13 KK 08 61 10 Arm 18”, R

KK 08 61 12 Arm 20”, R

KK 08 61 14 Arm 20”, lowered R

14 KK 08 61 11 Arm 18”, L

KK 08 61 13 Arm 20”, L

KK 08 61 15 Arm 20”, lowered L

15 KK 06 61 70 Bracket

16 KK 02 99 20 Grease nipple

17 KK 06 61 90 Clip

18 KK 03 50 31 Hex screw M12 x 45 mm w/nut

19 KK 06 61 89 Bracket 18”

KK 06 61 82 Bracket 20”

20 KK 06 61 78 Eccentric

21 KK 06 61 75 U-bolt

22 KK 03 28 30 Hex screw M20 x 30 mm w/nut

23 KK 03 28 40 Hex screw M20 x 40 mm w/nut

24 KK 01 60 31 Cone nut M16

Kverneland Klepp AS

1/01

Page 23


574 Disc coulter

Kverneland Klepp AS

1/01

Page 24


574 Disc coulter

1 KK 07 64 06 Disc coulter 18"

KK 07 64 07 Disc coulter 20"

2 KK 07 64 09 Disc coulter, notched 18"

KK 07 64 10 Disc coulter, notched 20"

3 KK 03 10 30 Screw M10 x 30 mm w/nut

4 KK 01 17 50 O-ring 124,5 x 3,0 mm

5 KK 01 18 66 O-ring 67,0 x 3,0 mm

6 KK 01 12 59 Circlip I 62 x 2 mm

7 KK 01 12 66 Circlip A 30 x 1,5 mm

8 KK 01 05 72 Bearing

9 KK 01 08 18 Gasket ring 35/52 x 7 mm ( Before 01.01.99 )

KK 01 05 32 Gasket ring ( From 01.01.99 )

10 KK 07 60 75 Bearing housing ( Before 01.01.99 )

KK 07 60 97 Bearing, mounted ( Before 01.01.99 )

KK 08 61 00 Bearing ( From 01.01.99 )

11 KK 07 60 76 Axle ( Before 01.01.99 )

KK 08 61 01 Axle ( From 01.01.99 )

12 KK 02 99 20 Grease nipple M8 x 1

13 KK 07 65 75 Arm

KK 07 60 82 Arm w/bearing, mounted

14 KK 03 27 02 Hex screw M16 x 110 mm w/nut

15 KK 07 64 00 Support

16 KK 07 60 63 Axle -92

17 KK 01 60 31 Cone nut M16

18 KK 07 60 60 Bracket

19 KK 03 51 75 Hex screw m20 x 100 mm w/locknut

20 KK 06 61 75 Clevis M16, 120 x 90 mm

21 KK 07 64 99 Plate ( From 01.01.99 )

Not ill. KK 07 62 10 Disc coulter 92, 18" R & L, without fix

KK 07 62 11 Disc coulter 92, 20" R & L, without fix

KK 07 62 12 Disc coulter 92, 18" R & L, notched, without fix

KK 07 62 13 Disc coulter 92, 20" R & L, notched, without fix

Kverneland Klepp AS

1/01

Page 25


341 Manure skimmer / Maize skimmer

Kverneland Klepp AS

1/01

Page 26


341 Manure skimmer / Maize skimmer

1 KK 07 68 12 Mouldboard maize R

KK 07 68 13 Mouldboard maize L

2 KK 06 68 80 Mouldboard R

KK 07 69 62 Mouldboard R, plastic

KK 06 68 81 Mouldboard L

KK 07 69 63 Mouldboard L, plastic

3 KK 03 30 06 Oval screw M10 x 30 mm w/nut

KK 03 30 07 Oval screw M10 x 35 mm w/nut

4 KK 05 68 73 Share, short R

KK 06 68 73 Share, short L

5 KK 06 68 68 Share, long R

KK 06 68 69 Share, long L

6 KK 01 29 06 Washer 10.5 x 25 x 3.4

7 KK 01 58 25 Nut M16

for beams on non-turnable ploughs:

16 KK 07 06 53 Fixing bracket ( for beam 071240 )

17 KK 03 44 46 Setscrew M24 x 53 mm

18 KK 01 58 41 Nut M24

for all turnable ploughs with Auto Reset beams:

8 KK 03 27 95 Hex screw M16 x 95 mm w/nut

9 KK 03 42 28 Setscrew M16 x 32 mm

10 KK 06 06 57 Bracket

11 KK 06 68 11 Arm R, H = 700 mm

KK 07 68 78 Arm R, H = 750 mm ( From 01.12.00 )

KK 06 68 12 Arm L, H = 700 mm

KK 07 68 59 Arm L, H = 750 mm ( From 01.12.00 )

for all turnable ploughs with Shear Bolt beams:

12 KK 07 06 39 Bracket ( for LB, RB, RS, RX )

KK 07 68 72 Bracket ( for LM, LS, RG, RL, RM, VD )

13 KK 03 42 25 Setscrew M16 x 25 mm

14 KK 03 42 50 Setscrew M16 x 50 mm

15 KK 07 68 17 Arm R, H = 700 mm

KK 07 68 18 Arm L, H = 700 mm

KK 07 68 25 Arm R, H = 800 mm

KK 07 68 26 Arm L, H = 800 mm

KK 07 68 33 Arm R, H = 700 mm ( for VD plough only ) ( Before 15.03.98 )

KK 07 68 34 Arm L, H = 700 mm ( for VD plough only ) ( Before 15.03.98 )

Kverneland Klepp AS

1/01

Page 27


495 Turnable cross shaft mod. 110 - 160

Kverneland Klepp AS

1/01

Page 28


495 Turnable cross shaft mod. 110 - 160

1 KK 07 19 13 Plate R, mod. 160

2 KK 07 19 14 Plate L, mod. 160

3 KK 07 22 80 Plate R, mod. 110

4 KK 07 22 81 Plate L, mod. 110

5 KK 01 02 78 Pin 19 x 93 mm cat II

KK 01 02 82 Pin 19 x 110 mm cat III

6 KK 07 17 94 Pin 35 x 90 mm cat II

KK 07 43 79 Pin 35 x 105 mm cat III

7 KK 07 19 12 Plate

8 KK 07 43 32 Cross shaft cat II, 110 and 160

KK 07 43 77 Cross shaft cat III, 160

9 KK 06 43 43 Spacing tube cat II

KK 07 43 78 Spacing tube cat III

10 KK 01 29 51 Washer

11 KK 01 07 00 Pin

12 KK 03 28 24 Hex screw M20 x 105 mm w/nut

KK 03 28 11 Hex screw M20 x 130 mm w/nut

Kverneland Klepp AS

1/01

Page 29


1103 Cross shafts for headstock mod. 200

Kverneland Klepp AS

1/01

Page 30


1103 Cross shafts for headstock mod. 200

1 KK 03 28 24 Hex screw M20 x 105 mm w/lock nut ( for cross shaft cat. II, L = 852 mm )

KK 03 28 11 Hex screw M20 x 130 mm w/lock nut ( for cross shaft cat. III, L = 965 mm )

2 KK 03 29 56 Hex screw M24 x 55 mm

3 KK 08 15 81 Plate mod. 200, R

4 KK 01 02 78 Bolt w/head D19 x 93 mm ( for cross shaft cat. II, L = 852 mm )

KK 01 02 82 Bolt w/head D19 x 110 mm ( for cross shaft cat. III, L = 965 mm )

5 KK 07 17 94 Bolt w/head D35 x 90 mm ( for cross shaft cat. II, L = 852 mm )

KK 07 43 79 Bolt w/head D35 x 105 mm ( for cross shaft cat. III, L = 965 mm )

6 KK 08 15 80 Plate, upper and lower

7 KK 07 43 32 Cross shaft cat. II, L = 825 mm

KK 07 43 77 Cross shaft cat. III, L = 965 mm

8 KK 06 43 43 Bushing D38 x D20,5 x 41 mm ( for cross shaft cat. II, L = 852 mm )

KK 07 43 78 Bushing D38 x D20,5 x 61 mm ( for cross shaft cat. III, L = 965 mm )

9 KK 01 29 51 Washer D65 x D36 x 3 mm

10 KK 01 07 00 Pin D12

11 KK 01 02 88 Bolt w/handle D19 x 93 mm, D60

KK 01 02 91 Bolt w/handle D19 x 110 mm, D70

12 KK 07 43 54 Collar, D60

KK 07 26 34 Collar, D70

13 KK 08 15 50 Holder for quick coupling, D60

KK 08 15 52 Holder for lower quick coupling, D60

KK 08 15 60 Holder for quick coupling, D70

KK 08 15 62 Holder for lower quick coupling, D70

14 KK 06 43 23 Cross shaft cat. III, L = 860 mm D60 ( for quick coupling and lower quick coupling )

KK 06 43 20 Cross shaft cat. II , L = 935 mm D60 ( for quick coupling and lower quick coupling )

KK 06 43 21 Cross shaft cat. III, L = 965 mm D60 ( for quick coupling and lower quick coupling )

KK 07 43 96 Cross shaft cat. III, L = 860 mm D70 ( for quick coupling and lower quick coupling )

KK 07 43 95 Cross shaft cat. III, L = 965 mm D70 ( for quick coupling and lower quick coupling )

15 KK 08 15 83 Plate mod. 200, L

16 KK 06 43 60 Collar, D60 w/hex screw KK 03 27 50 w/nut ( M16 x 50 mm )

( for cross shaft D60 )

KK 07 43 97 Collar, D70 w/hex screw KK 03 28 70 w/nut ( M20 x 70 mm )

( for cross shaft D70 )

17 KK 08 15 54 Holder ( for cross shaft D60 )

KK 08 15 37 Holder ( for cross shaft D70 )

18 KK 06 43 19 Cross shaft cat. II, L = 825 mm D60

KK 06 43 20

KK 06 43 23

KK 06 43 21

KK 07 43 96

KK 07 43 95

Cross shaft cat. II, L = 935 mm D60

Cross shaft cat. III, L = 860 mm D60

Cross shaft cat. III, L = 965 mm D60

Cross shaft cat. III, L = 860 mm D70

Cross shaft cat. III, L = 965 mm D70

Kverneland Klepp AS

1/01

Page 31


1122 Cross shafts for headstock mod. 300

Kverneland Klepp AS

1/01

Page 32


1122 Cross shafts for headstock mod. 300

1 KK 07 43 95 Cross shaft cat. III, L = 965 mm D70

2 KK 08 14 61 Holder ( for cross shaft D70 )

3 KK 07 43 97 Stop ring D70

4 KK 03 28 70 Hex screw M20 x 70 mm w/nut

5 KK 03 29 56 Hex screw M24 x 55 mm

6 KK 03 29 60 Hex screw M24 x 60 mm

7 KK 03 28 55 Hex screw M20 x 55 mm w/nut

8 KK 01 07 00 Pin D12

9 KK 01 03 45 Bolt w/handle D36.6

10 KK 01 01 57 Bushing D50,6 x D37 x 59 mm

11 KK 08 14 43 Cross shaft cat. III/IV, L = 965 mm

12 KK 08 14 53 Lock plate ( for cross shaft cat. IV )

13 KK 08 14 52 Plate ( for cross shaft cat. IV )

14 KK 01 29 63 Washer

15 KK 08 14 42 Plate upper/lower

16 KK 07 17 93 Bushing D38 x D20.5 x 53 mm

17 KK 08 14 40 Plate

18 KK 07 17 94 Bolt w/head D35 x 90 mm

19 KK 03 28 05 Hex screw M20 x 120 mm w/nut

20 KK 03 28 07 Hex screw M20 x 100 mm w/nut

21 KK 01 08 51 Pin D10

22 KK 08 14 49 Bolt m/hull D20 x 180 mm

23 KK 08 14 39 Plate ( From 01.10.00 - before plate no. 081440 )

Kverneland Klepp AS

1/01

Page 33


496 Quick coupling mod. 110 - 160 ( Before 01.01.96 )

Kverneland Klepp AS

1/01

Page 34


496 Quick coupling mod. 110 - 160 ( Before 01.01.96 )

1 KK 06 12 78 Threaded piece

2 KK 07 43 52 Plate, headstock 160

3 KK 01 17 23 Spring

4 KK 07 43 55 Bolt

5 KK 07 43 50 Holder, headstock 160

6 KK 03 28 85 Hex screw M20 x 85 mm

7 KK 07 43 56 Plate

8 KK 03 28 90 Hex screw M20 x 90 mm w/nut

9 KK 01 58 13 Nut

10 KK 01 10 64 Pin

11 KK 07 43 59 Roller

12 KK 07 43 63 Bolt

13 KK 01 60 13 Flange nut

14 KK 01 29 21 Washer,headstock 110

15 KK 07 43 58 Shackle w/bolt

16 KK 07 43 51 Lock arm, headstock 160

17 KK 07 43 53 Bushing

18 KK 01 29 31 Washer

19 KK 03 28 45 Hex screw M20 x 45 mm

20 KK 07 22 73 Cross shaft cat I, L = 720 mm for headstock 110

KK 07 22 74 Cross shaft cat II, L = 825 mm for headstock 110

KK 07 22 75 Cross shaft cat II, L = 935 mm for headstock 110

KK 07 22 91 Cross shaft cat II, L = 720 mm for headstock 110

KK 06 43 19 Cross shaft cat II, L = 825 mm for headstock 160

KK 06 43 20 Cross shaft cat II, L = 935 mm for headstock 160

KK 06 43 21 Cross shaft cat III, L = 965 mm for headstock 160

KK 06 43 23 Cross shaft cat III, L = 860 mm for headstock 160

21 KK 07 22 79 Collar for headstock 110

KK 07 43 54 Collar for headstock 160

22 KK 03 27 60 Hex screw M16 x 60 mm w/nut

23 KK 07 43 57 Wire

24 KK 07 43 64 Lowering plate for quick coupling, headstock 160

25 KK 03 28 70 Hex screw M20 x 70 mm

26 KK 03 28 55 Hex screw M20 x 55 mm

27 KK 03 28 35 Hex screw M20 x 35 mm w/nut

28 KK 07 22 78 Lock piece, headstock 110

29 KK 07 22 77 Plate, headstock 110

30 KK 07 22 76 Holder for cross shaft, headstock 110

31 KK 03 28 75 Hex screw M20 x 75 mm w/nut

Not ill. KK 07 45 84 Lock for transport wheel, quick coupling cpl.

Kverneland Klepp AS

1/01

Page 35


332 Frame parts for additional bodies

Kverneland Klepp AS

1/01

Page 36


332 Frame parts for additional bodies

1 KK 07 10 36 Tube for -85

KK 07 10 37 Tube for -100

KK 07 20 34 Tube for -115 ( LB only )

2 KK 03 28 45 Hex screw M20 x 45 mm w/nut

3 KK 07 10 45 Plate, outer

4 KK 07 10 47 Plate, inner

5 KK 07 11 58 Connecting piece

KK 07 10 48 Connecting piece ( for AB & AD only )

6 KK 03 27 02 Hex screw M16 x 110 mm w/nut

KK 03 27 70 Hex screw M16 x 70 mm w/nut ( for AB only )

7 KK 07 11 72 Parallel rod for -85

KK 07 10 64 Parallel rod ( for AB & AD-85 only )

KK 07 11 73 Parallel rod for -100

KK 07 10 65 Parallel rod ( for AB & AD-100 only )

KK 07 20 35 Parallel rod for -115 ( LB only )

Kverneland Klepp AS

1/01

Page 37


355 Turn-over device mod. 160

Kverneland Klepp AS

1/01

Page 38


355 Turn-over device mod. 160

1 KK 07 19 30 Slide rails H = 200 mm ( Before 01.10.97 )

KK 07 24 21 Slide rails w/ cross track H = 200 mm

( From 01.10.97 )

2 KK 03 28 60 Hex screw M20 x 60 mm w/nut

3 KK 03 28 55 Hex screw M20 x 55 mm w/nut

4 KK 07 19 26 Cylinder bracket

5 KK 07 19 00 Headstock mod. 160

6 KK 02 99 20 Grease nipple

7 KK 03 28 07 Hex screw M20 x 100 mm w/nut

8 KK 07 19 35 Bracket

9 KK 07 19 24 Shaft

10 KK 01 10 21 Roll pin D12 x 50 mm

11 KK 07 19 25 Tube

12 KK 03 09 70 Hex screw M24 x 70 mm

13 KK 03 09 60 Hex screw M24 x 60 mm

14 KK 07 19 38 Plate w/notch for transport lock

15 KK 01 18 95 O-ring

16 KK 01 05 66 Bearing

17 KK 06 12 78 Lock bolt

18 KK 01 29 79 Washer

19 KK 01 18 90 O-ring

20 KK 07 19 04 Ring

21 KK 01 18 91 O-ring

22 KK 03 28 45 Hex screw M20 x 45 mm w/nut

23 KK 07 19 10 Bracket for cross shaft

KK 07 25 39 Bracket for D70 mm cross shaft

KK 07 25 27 Bracket for cross shaft, extended

24 KK 06 43 19 Cross shaft cat. II, L = 825 mm

KK 06 43 20 Cross shaft cat. II, L = 935 mm

KK 06 43 21 Cross shaft cat. III, L = 965 mm

KK 06 43 23 Cross shaft cat. III, L = 860 mm

KK 07 43 95 Cross shaft D70 mm cat. III, L = 965 mm

KK 07 43 96 Cross shaft D70 mm cat. III, L = 860 mm

25 KK 06 43 60 Collar D60 mm

KK 07 43 97 Collar D70 mm

26 KK 03 27 60 Hex screw M16 x 60 mm w/nut

27 KK 01 06 50 Spanner 27 - 36

28 KK 01 06 06 Spanner 19 - 27

29 KK 01 03 15 Bolt D25.3 x 60 mm

KK 01 03 18 Bolt D25.3 x 100 mm (for ES only)

KK 12 60 95 Bolt D25.3 x 212 mm (for LS only)

30 KK 35 11 39 Screw R

31 KK 35 11 48 Nut

32 KK 35 11 44 Tube

33 KK 35 11 40 Screw L

34 KK 01 60 12 Flange nut

35 KK 01 06 55 Spanner for hydraulic cylinder

36 KK 07 25 36 Holder for quick coupling ( From 01.01.96 )

KK 07 25 37 Holder, extended for lower quick coupling

( From 03.01.96 )

KK 07 26 27 Holder for quick coupling D70 mm

KK 07 26 32 Holder for lower quick coupling D70 mm

37 KK 07 43 54 Collare D60 mm

KK 07 26 34 Collar for quick coupling D70 mm

38 KK 03 26 30 Hex screw M12 x 30 mm w/nut

39 KK 03 26 40 Hex screw M12 x 40 mm w/nut

40 KK 07 22 68 Spanner holder

41 KK 01 27 26 Hose holder

42 KK 07 19 17 Side plate R

43 KK 07 19 18 Side plate L

KK 07 22 93 Fixing plate cpl.

44 KK 01 03 32 Bolt w/head

45 KK 07 22 92 Bush

46 KK 01 07 00 Pin D12 ( Before 01.08.97 )

KK 01 10 20 Roll pin D12 x 40 mm( From 01.08.97 )

Ill. 47 - 59 Lock for transport wheel

From 07.01.93

47 KK 07 45 71 Plate for locking

KK 07 45 80 Plate for locking, quick coupling

( Before 01.01.96 )

48 KK 35 60 42 Spring

49 KK 02 97 70 Pin D4

50 KK 06 86 40 Pin for lock

51 KK 01 10 02 Roll pin D5 x 36 mm

52 KK 01 10 09 Roll pin D10 x 36 mm

53 KK 03 24 40 Hex screw M8 x 40 mm

54 KK 07 45 76 Handle

55 KK 02 99 20 Greasenipple M8

56 KK 03 28 65 Hex screw M20 x 65 mm

57 KK 07 25 26 Lock washer

58 KK 01 02 88 Bolt D19 x 93 mm w/handle for D60

KK 01 02 91 Bolt D19 x 110 for D70

59 KK 01 10 20 Roll pin D12 x 40 mm ( for EM, LM and LS )

60 KK 01 03 19 Bolt w/head D25.3 x 120 mm ( for EM, LM

and LS )

61 KK 36 11 16 Turnbuckle cpl. ( 520 - 720 )

62 KK 07 49 14 Cylinder bracket ( for EM, LM and LS )

63 KK 01 00 08 Wahser D35 x D26 x 10 mm

for EM, LM and LS )

64 KK 07 59 15 Cylinder bracket ( ES plough only )

65 KK 12 60 95 Bolt D25.3 x 212 mm ( for EM, LM and LS )

66 KK 07 58 61 Bracket ( From 01.03.99 )

67 KK 01 09 58 Bushing

KK 01 00 42 Bushing( for EM, LM and LS )

Not ill. KK 01 12 52 Cirlip

KK 07 45 70 Lock for transport wheel, cpl.

KK 07 01 63 Turn-over device w/regular cross shaft cpl.

KK 07 01 64 Turn-over device w/pivotal cross shaft cpl.

KK 07 01 65 Turn-over device w/quick coupling cpl.

KK 07 41 73 Quick coupling cpl.

KK 07 41 84 Extended lower quick coupling

KK 07 25 08 Cross shaft assembly w/eccentric

adjustment cpl.

KK 07 58 60 Bracket for electric valve ( From 01.04.99 )

Kverneland Klepp AS

1/01

Page 39


1102 Turn-over device mod. 200

Kverneland Klepp AS

1/01

Page 40


1102 Turn-over device mod. 200

1 KK 08 15 29 Cylinder bracket

2 KK 01 29 70 Washer

3 KK 03 28 30 Hex screw M20 x 30 mm

4 KK 08 15 55 Bolt

KK 08 15 56 Bolt ( for headstock slide R, turning with bodies over the frame )

5 KK 03 20 50 Unbraco screw M16 x 45 mm

6 KK 08 15 27 Reversible linkage

7 KK 01 18 91 O-ring D150

8 KK 07 19 04 Gasket ring

9 KK 01 18 90 O-ring D120

10 KK 01 05 66 Bearing

11 KK 01 29 79 Washer

12 KK 08 15 20 Headstock mod. 200

13 KK 01 30 10 Washer

14 KK 08 15 32 Axle

15 KK 01 30 64 O-ring D112

16 KK 01 30 62 O-ring D153

17 KK 08 15 36 Cover

18 KK 03 20 51 Unbraco screw M20 x 50 mm

19 KK 03 36 30 Hex screw M12 x 30 mm

20 KK 08 15 57 Bracket and cover for turn-over valve

21 KK 08 15 30 Axle for cylinder bracket

22 KK 03 28 07 Hex screw M20 x 100 w/lock nut

23 KK 08 15 33 Key holder

24 KK 08 15 70 Pin for lock

25 KK 35 60 42 Spring

26 KK 01 09 58 Bushing, bronze

27 KK 01 12 52 Locking plate

28 KK 03 37 41 Hex screw M16 x 40 mm w/nut

29 KK 02 99 20 Grease nipple

30 KK 08 15 74 Bolt ( Before 01.01.01 )

KK 08 15 69 Handle ( From 01.01.01 )

31 KK 08 15 40 Lock linkage

32 KK 08 15 71 Eccentric for lock linkage

33 KK 01 10 01 Pin

34 KK 08 15 72 Washer

35 KK 03 34 16 Hex screw M8 x 16 mm w/nut

36 KK 08 14 57 Bracket

37 KK 06 70 31 Bolt

38 KK 08 15 31 Lever arm

39 KK 03 27 35 Hex screw M16 x 35 mm

40 KK 01 60 22 Flange nut M30

41 KK 08 14 79 Nut w/spring clamp

42 KK 08 14 58 Adjustable screw

43 KK 03 24 40 Hex screw M8 x 40 mm

44 KK 01 60 05 Lock nut M8

45 KK 08 15 65 Bracket for hoses

46 KK 08 15 47 Bracket ( From 01.02.01 )

47 KK 01 06 06 Spanner 19 - 27, L = 450 mm

48 KK 01 07 00 Ring pin D12

49 KK 07 43 19 Bushing

50 KK 80 14 73 Bushing for adjustable screw

51 KK 08 15 82 Bracket for adjustable screw

52 KK 01 00 42 Bushing ( for EM/LM and ES/LS )

KK 01 01 52 Bushing ( for EG and LB )

KK 01 01 53 Bushing ( for ED and LD )

53 KK 12 60 95 Bolt w/head D25 x 212 mm

54 KK 01 29 36 Washer / for mechanical adjustment only )

55 KK 02 99 22 Grease nipple

56 KK 01 29 78 Washer

57 KK 01 12 62 Lock ring

58 KK 08 15 67 Cover for hoses ( Before 01.01.01 )

KK 08 15 39 Cover for hoses ( From 01.01.01 )

59 KK 03 24 70 Hex screw M8 x 70 mm ( Before 01.02.01 )

KK 03 24 40 Hex screw M8 x 40 mm ( From 01.02.01 )

60 KK 01 60 05 Lock nut M8

61 KK 08 15 17 Cylinder bracket ( when using 2 cylinders ) ( From 01.09.00 )

62 KK 01 02 93 Top link

63 KK 01 01 58 Bushing

64 KK 01 29 42 Washer

65 KK 08 14 50 Washer ( From 01.10.00 )

66 KK 08 14 78 Stop for adjustable screw

67 KK 08 14 71 Adjustable screw

Not ill. KK 08 15 43 Transport lock cpl.

KK 08 14 70 Adjustable screw cpl.

Kverneland Klepp AS

1/01

Page 41


330 Turn-over device mod. 240

Kverneland Klepp AS

1/01

Page 42


330 Turn-over device mod. 240

1 KK 06 21 53 Headstock

2 KK 03 28 75 Hex screw M20 x 75 mm w/nut

3 KK 01 06 06 Spanner 19-27

4 KK 01 06 50 Spanner 27-36

5 KK 01 07 00 Pin D12

6 KK 01 03 15 Bolt D25.3 x 60 mm

7 KK 35 11 40 Screw L

8 KK 35 11 44 Tube

9 KK 35 11 48 Nut

10 KK 35 11 39 Screw R

11 KK 07 18 80 Main shaft ( For turning w/bodies under the main frame )

KK 07 26 36 Main shaft ( For turning w/bodies under the main frame, for EM/LM only )

KK 07 25 28 Main shaft ( For turning w/bodies over the main frame )

KK 07 14 96 Main shaft for wide wheel setteing ( For turning w/bodies under the main frame )

12 KK 07 43 40 Bracket for lower cross shaft

13 KK 07 43 41 Bushing

14 KK 07 43 42 Bolt

15 KK 01 58 30 Nut

16 KK 06 43 19 Cross shaft cat. II L=825 mm

KK 06 43 20 Cross shaft cat. II L=935 mm

KK 06 43 23 Cross shaft cat. III L=860 mm

KK 06 43 21 Cross shaft cat. III L=965 mm

17 KK 06 43 60 Collar, D60

18 KK 06 43 17 Bushing

19 KK 03 28 60 Hex screw M20 x 60 mm w/nut

20 KK 07 14 83 Screw adj.

21 KK 07 14 80 Turn-over device

22 KK 07 16 52 Ring

23 KK 06 02 52 Pivot pin w/bearing and packing

24 KK 03 27 25 Hex screw M16 x 27 mm

25 KK 02 99 20 Grease nipple

26 KK 01 10 20 Roll pin D12 x 40 mm

27 KK 01 29 78 Washer

28 KK 01 12 62 Circlip

29 KK 07 17 65 Bushing

30 KK 01 03 32 Bolt w/head D25.3 x 85 mm ( From 07.07.99 )

31 KK 01 03 30 Bolt w/head D31.75 x 103 mm ( From 07.07.99 )

32 KK 07 28 12 Extended top link bracket, L ( From 07.07.99 )

33 KK 07 28 11 Extended top link bracket, R ( From 07.07.99 )

34 KK 07 28 13 Bushing D51 x D33 x 24 mm ( From 07.07.99 )

Not ill. KK 06 02 39 Lock for transport wheel cpl.

KK 36 11 16 Turnbuckle cpl. ( 520 - 720 )

KK 07 04 58 Lower cross shaft, kit cpl. ( ill. no. 12-15 )

Kverneland Klepp AS

1/01

Page 43


1121 Turn-over device mod. 300

Kverneland Klepp AS

1/01

Page 44


1121 Turn-over device mod. 300

1 KK 08 14 65 Bolt w/head D25.3 x 138 mmm

2 KK 01 01 54 Bushing D35 x D25.7 x 32 mm

3 KK 01 10 21 Roll pin D12 x 50 mm

4 KK 08 14 73 Bushing for adjustable screw

5 KK 03 36 25 Hex screw M12 x 25 mm

6 KK 08 14 66 Bracket

7 KK 08 14 37 Hose connection

8 KK 03 20 51 Umbraco screw M20 x 50 mm

9 KK 08 14 31 Cover

10 KK 01 03 73 O-ring D194.2 x 5.7 mm

11 KK 01 03 71 O-ring D136.12 x 3.53 mm

12 KK 01 05 88 Bearing

13 KK 08 14 32 Washer

14 KK 01 03 72 O-ring D150 x 4.5 mm

15 KK 08 14 33 Gasket ring

16 KK 03 28 40 Hex screw M20 x 40 mm

17 KK 01 29 68 Washer

18 KK 08 14 20 Reversible linkage

19 KK 08 14 30 Axle

20 KK 08 14 63 Plate

21 KK 08 14 50 Washer

22 KK 08 14 79 Nut w/sprinig clamp

23 KK 08 14 10 Headstock mod. 300

24 KK 08 15 33 Key holder

25 KK 03 28 05 Hex screw M20 x 120 mm w/nut

26 KK 08 14 34 Axle for cylinder bracket

27 KK 08 14 58 Adjusting screw

28 KK 08 14 59 Lever arm

29 KK 06 70 31 Bolt

30 KK 08 14 57 Bracket

31 KK 08 14 80 Cover

32 KK 08 14 67 Hose protector

33 KK 03 26 02 Hex screw M12 x 110 mm w/nut

34 KK 01 29 42 Washer

35 KK 01 06 06 Spanner 19 - 27

36 KK 08 14 55 Pin for lock

37 KK 35 60 42 Spring

38 KK 01 09 58 Bushing, bronze

39 KK 01 12 52 Locking plate

40 KK 07 48 74 Handle

41 KK 07 45 73 Bushing

42 KK 02 99 20 Grease nipple

43 KK 01 29 78 Washer

44 KK 01 12 61 Circlip

45 KK 03 27 25 Hex screw M16 x 25 mm w/nut

46 KK 01 37 50 Egde list for cover

47 KK 01 02 93 Top link

48 KK 01 01 58 Bushing

49 KK 01 07 00 Pin D12

50 KK 08 14 78 Stop for adjustable screw

51 KK 08 14 71 Adjustable screw

Not ill. KK 35 29 22 Manual front furrow adjustment cpl. ( pos. 1 - 6 )

KK 08 20 09 Transport lock cpl. ( pos. 36 - 41 )

KK 08 14 70 Adjustable screw cpl. ( pos. 4, 50 and 51 )

Kverneland Klepp AS

1/01

Page 45


364 Frame for EG-160

Kverneland Klepp AS

1/01

Page 46


364 Frame for EG-160

1 KK 07 14 17 Tube 44.5 x 5 x 186 mm

2 KK 07 21 68 Plate

3 KK 07 21 67 Plate

4 KK 01 09 10 Cover for tube 100 x 200 mm

5 KK 07 26 17 Slide rail, inner

6 KK 07 19 42 Slide rail, outer

7 KK 03 27 70 Hex screw M16 x 70 mm w/nut

8 KK 07 21 69 Plate

9 KK 03 27 90 Hex screw M16 x 90 mm w/nut

10 KK 01 60 58 Flange nut

11 KK 07 26 18 Slide rail, inner

12 KK 07 20 00 Tube EG-85 ( 2 furrows )

KK 07 20 01 Tube EG-85 ( 3 furrows )

KK 07 20 02 Tube EG-85 ( 4 furrows )

KK 07 20 06 Tube EG-100 ( 2 furrows )

KK 07 20 07 Tube EG-100 ( 3 furrows )

KK 07 20 08 Tube EG-100 ( 4 furrows )

13 KK 07 20 03 Parallel rod EG85 ( 2 furrows )

KK 07 20 04 Parallel rod EG85 ( 3 furrows

KK 07 20 05 Parallel rod EG85 ( 4 furrows )

KK 07 20 09 Parallel rod EG100 ( 2 furrows

KK 07 20 10 Parallel rod EG100 ( 3 furrows )

KK 07 20 11 Parallel rod EG100 ( 4 furrows )

14 KK 07 21 58 Fix for parallel rod

15 KK 07 18 29 Axle D25 x 63 mm

16 KK 01 12 77 Circlip

17 KK 01 29 80 Washer

18 KK 07 21 73 Tube for turnbuckle EG/LB-85

KK 07 18 36 Tube for turnbuckle EG/LB-100

KK 07 08 06 Turnbuckle EG/LB-85 cpl.

KK 07 08 49 Turnbuckle EG/LB-100 cpl.

19 KK 07 16 64 Bushing

20 KK 03 27 02 Hex screw M16 x 120 mm w/nut

21 KK 06 19 70 Fix for hose ( 3 hoses )

22 KK 07 02 33 Main support w/bushing

23 KK 01 12 61 Circlip

24 KK 03 28 08 Hex screw M20 x 160 mm w/nut

25 KK 07 17 68 Tube

26 KK 01 16 82 Bushing

27 KK 07 21 71 Pivot pin D50 x 328 mm

28 KK 07 21 70 Arm

29 KK 02 99 22 Grease nipple ( Before 01.04.99 )

KK 02 99 27 Grease nipple ( From 01.04.99 )

30 KK 03 28 95 Hex screw M20 x 95 mm w/nut

31 KK 03 28 90 Hex screw M20 x 90 mm w/nut

32 KK 03 28 24 Hex screw M20 x 105 mm w/nut

33 KK 07 02 34 Stearing arm w/bearings Ø25

34 KK 03 28 03 Hex screw M20 x 110 mm w/nut

35 KK 01 12 74 Circlip

36 KK 01 05 70 Bearing

37 KK 02 99 20 Grease nipple

38 KK 01 29 40 Washer

39 KK 07 21 66 Plate

40 KK 07 15 69 Fix for cylinder

41 KK 01 16 94 Bushing

42 KK 07 14 03 Tube w/cone

43 KK 07 02 46 Front piece w/bushing EG85

KK 07 02 47 Front piece w/bushing EG100

44 KK 07 21 74 Screw

45 KK 07 17 15 Machnie stand for beam H = 700

KK 07 15 24 Machine stand for beam H = 800

46 KK 07 17 14 Bolt

47 KK 01 60 13 Nut M14

48 KK 01 10 18 Roll pin D10 x 40 mm

49 KK 01 07 00 Pin

50 KK 07 21 75 Fix for machine stand

51 KK 03 26 40 Hex screw M12 x 40 mm w/nut

52 KK 03 27 45 Hex screw M16 x 45 mm w/nut

53 KK 01 03 18 Bolt 25.3 x 100 mm

54 KK 01 58 35 Nut M20

55 KK 07 17 10 Plate

56 KK 07 17 12 Bolt

57 KK 07 17 13 Bolt

58 KK 07 17 11 Spring

59 KK 03 50 25 Cylinder screw M10 x 30 mm

( From 01.05.99 )

60 KK 01 60 06 Nut M10 ( From 01.05.99 )

61 KK 35 11 39 Screw R

62 KK 35 11 48 Nut

63 KK 35 11 44 Tube

64 KK 35 11 40 Screw L

KK 36 11 16 Turnbuckle cpl. ( 520 - 720 )

65 KK 03 29 23 Hex screw M24 x 270 mm w/nut

66 KK 07 18 60 Beam support w/bushing and balls

67 KK 07 47 61 Beam support w/bushing and balls, rear

68 KK 03 27 52 Hex screw M16 x 50 mm

69 KK 07 12 56 2 balls w/bolt M16 x 50 mm and locktite

70 KK 06 16 37 Plate

Kverneland Klepp AS

1/01

Page 47


1157 Frame for EG-200

Kverneland Klepp AS

1/01

Page 48


1157 Frame for EG-200

1 KK 07 14 17 Tube 44.5 x 5 x 186 mm

2 KK 07 21 68 Plate

3 KK 07 21 67 Plate

4 KK 01 09 10 Cover for tube 100 x 200 mm

5 KK 07 26 17 Slide rail, inner

6 KK 07 19 42 Slide rail, outer

7 KK 03 27 70 Hex screw M16 x 70 mm w/nut

8 KK 07 21 69 Plate

9 KK 03 27 90 Hex screw M16 x 90 mm w/nut

10 KK 01 60 58 Flange nut

11 KK 07 26 18 Slide rail, inner

12 KK 07 20 00 Tube EG-85 ( 2 furrows )

KK 07 20 01 Tube EG-85 ( 3 furrows )

KK 07 20 02 Tube EG-85 ( 4 furrows )

KK 07 20 06 Tube EG-100 ( 2 furrows )

KK 07 20 07 Tube EG-100 ( 3 furrows )

KK 07 20 08 Tube EG-100 ( 4 furrows )

13 KK 07 20 03 Parallel rod EG85 ( 2 furrows )

KK 07 20 04 Parallel rod EG85 ( 3 furrows

KK 07 20 05 Parallel rod EG85 ( 4 furrows )

KK 07 20 09 Parallel rod EG100 ( 2 furrows

KK 07 20 10 Parallel rod EG100 ( 3 furrows )

KK 07 20 11 Parallel rod EG100 ( 4 furrows )

14 KK 07 21 58 Fix for parallel rod

15 KK 07 18 29 Axle D25 x 63 mm

16 KK 01 12 77 Circlip

17 KK 01 29 80 Washer

18 KK 07 21 73 Tube for turnbuckle EG/LB-85

KK 07 18 36 Tube for turnbuckle EG/LB-100

KK 07 08 06 Turnbuckle EG/LB-85 cpl.

KK 07 08 49 Turnbuckle EG/LB-100 cpl.

19 KK 07 16 64 Bushing

20 KK 03 27 02 Hex screw M16 x 120 mm w/nut

21 KK 08 15 79 Spanner holder without lock hole

22 KK 07 02 33 Main support w/bushing

23 KK 01 12 61 Circlip

24 KK 03 28 08 Hex screw M20 x 160 mm w/nut

25 KK 07 17 68 Tube

26 KK 01 16 82 Bushing

27 KK 07 21 71 Pivot pin D50 x 328 mm

28 KK 07 21 70 Arm

29 KK 02 99 27 Grease nipple

30 KK 08 15 78 Spanner holder w/lock hole

31 KK 03 28 90 Hex screw M20 x 90 mm w/nut

32 KK 03 28 24 Hex screw M20 x 105 mm w/nut

33 KK 07 02 34 Stearing arm w/bearings Ø25

KK 07 21 98 Stearing arm w/bearings Ø30

34 KK 08 15 49 U-bolt M12 w/lock nut

35 KK 01 12 74 Circlip

36 KK 01 05 70 Bearing

37 KK 02 99 20 Grease nipple

38 KK 01 07 00 Pin D12

39 KK 07 21 66 Plate

40 KK 03 27 45 Hex screw M16 x 45 mm w/nut

41 KK 08 16 15 Front piece w/bushing EG85

KK 08 16 16 Front piece w/bushing EG100

42 KK 07 21 74 Screw

43 KK 08 16 38 Machine stand for beam H = 650

44 KK 07 17 14 Bolt

45 KK 01 60 13 Nut M14

46 KK 01 10 18 Roll pin D10 x 40 mm

47 KK 01 58 35 Nut M20

48 KK 07 17 10 Plate

49 KK 07 17 12 Bolt

50 KK 07 17 13 Bolt

51 KK 07 17 11 Spring

52 KK 03 50 25 Cylinder screw M10 x 30 mm

53 KK 01 60 06 Nut M10

54 KK 35 11 39 Screw R

55 KK 35 11 48 Nut

56 KK 35 11 44 Tube

57 KK 35 11 40 Screw L

KK 36 11 16 Turnbuckle cpl. ( 520 - 720 )

58 KK 01 06 50 Spanner

59 KK 07 18 60 Beam support w/bushing and balls

60 KK 07 47 61 Beam support w/bushing and balls

61 KK 03 27 52 Hex screw M16 x 50 mm ( 12.9 )

62 KK 07 12 56 2 balls w/bolt M16 x 50 mm and locktite

63 KK 06 16 37 Plate

64 KK 01 16 94 Bushing

65 KK 07 14 03 Tube w/cone

66 KK 01 29 40 Washer

67 KK 03 29 23 Hex screw M24 x 270 mm w/nut

68 KK 06 19 73 Fix for hose ( 6 hoses )

69 KK 03 28 95 Hex screw M20 x 95 mm w/nut

Kverneland Klepp AS

1/01

Page 49


337 Frame mod. EG/LB - 240

Kverneland Klepp AS

1/01

Page 50


337 Frame mod. EG/LB - 240

1 KK 03 27 85 Hex screw M16 x 85 mm w/nut

( Before 01.08.96 )

KK 03 28 85 Hex screw M20 x 85 mm w/nut

( From 01.08.96 )

2 KK 03 27 80 Hex screw M16 x 80 mm w/nut

( Before 01.08.96 )

KK 03 28 75 Hex screw M20 x 75 mm w/nut

( From 01.08.96 )

3 KK 02 99 20 Grease nipple

4 KK 07 26 12 Slide rail D17 mm, inner, 5 holes

( Before 01.08.96 )

KK 07 26 23 Slide rail D20.5 mm, inner, 9 holes

( From 01.08.96 )

5 KK 07 18 29 Axle D25 x 64 mm

KK 01 29 23 Washer 16.5 x 31.5 x1.8 mm

6 KK 07 18 36 Tube

7 KK 35 11 74 Screw R

KK 07 08 05 Turnbuckle cpl. ( ill. 6 - 7 )

8 KK 01 12 77 Circlip

9 KK 07 18 21 Fix for parallel rod

10 KK 07 18 24 Plate for parallel rod EG/LB-100

11 KK 07 11 52 Parallel rod EG/LB-85 ( 3 furrows )

KK 07 11 53 Parallel rod EG/LB-85 ( 4 furrows )

KK 07 11 54 Parallel rod EG/LB-85 ( 5 furrows )

KK 07 13 54 Paralell rod LB-85 ( 6 furrows )

KK 07 11 55 Parallel rod EG/LB-100 ( 3 furrows )

KK 07 11 56 Parallel rod EG/LB-100 ( 4 furrows )

KK 07 11 57 Parallel rod EG/LB-100 ( 5 furrows )

12 KK 07 18 54 Support for parallel rod EG/LB-100

KK 07 20 43 Support for parallel rod EG/LB-85

13 KK 03 28 90 Hex screw M20 x 90 mm w-nut

14 KK 07 26 13 Slide rail D17 mm, inner, 4 holes,

upper and lower ( Before 01.08.96 )

KK 07 26 23 Slide rail D20.5 mm, inner, 9 holes

( From 01.08.96 )

15 KK 07 26 04 Slide rail D17 mm, outer, 9 holes,

upper and lower ( Before 01.08.96 )

KK 07 26 22 Slide rail D20.5 mm, outer, 9 holes

( From 01.08.96 )

16 KK 07 18 43 Tie rod EG/LB-85 ( 5 furrows )

KK 07 18 44 Tie rod EG/LB-100 ( 5 furrows )

17 KK 07 18 39 Tube 42.5 x 34.4 x 237 mm

18 KK 06 61 78 Eccenter

19 KK 07 16 72 Plate, rear

20 KK 07 18 27 Plate, front

21 KK 07 11 46 Main tube EG/LB-85 ( 3 furrows )

KK 07 11 47 Main tube EG/LB-85 ( 4 furrows )

KK 07 11 48 Main tube EG/LB-85 ( 5 furrows )

KK 07 13 53 Main tube LB-85 ( 6 furrows )

KK 07 11 49 Main tube EG/LB-100 ( 3 furrows )

KK 07 11 50 Main tube EG/LB-100 ( 4 furrows )

KK 07 11 51 Main tube EG/LB-100 ( 5 furrows )

22 KK 01 16 92 Bushing 25.4 x 35 x 25 mm

23 KK 07 18 26 Plate

24 KK 07 02 27 Support w/bushing, rear

25 KK 01 29 56 Washer

26 KK 03 51 61 Hex screw M16 x 100 mm w/locknut

27 KK 03 28 16 Hex screw M20 x 150 mm w/nut

28 KK 01 16 91 Bushing D60 x 72 x 60 mm

KK 01 16 87 Bushing D50 x 62 x 50 mm

29 KK 07 18 73 Rod ( From 01.10.86 )

KK 07 18 06 Rod ( Before 01.10.86 )

30 KK 07 16 64 Bushing

31 KK 03 28 65 Hex screw M20 x 65 mm w/nut

32 KK 03 51 79 Hex screw M20 x 120 mm w/flange nut

( From 01.10.86 )

KK 03 51 78 Hex screw M20 x 110 mm w/flange nut

( Before 01.10.86 )

33 KK 07 18 28 Tube

34 KK 07 18 12 Fix for rod EG/LB-85

KK 07 18 15 Fix for rod EG/LB-100

35 KK 07 18 25 Axle D25 x 55 mm

36 KK 07 18 17 Rod EG/LB-85

KK 07 18 19 Rod EG/LB-100

37 KK 03 28 13 Hex screw M20 x 170 mm w/nut

38 KK 07 21 76 Support

39 KK 01 60 12 Flange nut

40 KK 03 51 73 Hex screw M20 x 60 mm w/flange nut

41 KK 07 02 26 Support w/bushing ( Before 01.08.96 )

KK 07 98 05 Support w/bushing ( From 01.08.96 )

42 KK 07 18 72 Axle D60 mm ( From 01.10.86 )

KK 07 18 11 Axle D50 mm ( Before 01.10.86 )

43 KK 03 28 15 Hex screw M20 x 140 mm w/nut

44 KK 06 19 13 Fix for cylinder ( Before 01.08.96 )

KK 07 15 69 Fix for cylinder ( From 01.08.96 )

45 KK 01 09 10 Cover for tube 100 x 120 mm

46 KK 07 14 17 Tube 44.5 x 5 x 186 mm

47 KK 07 18 09 Spacer

48 KK 07 17 13 Bolt

49 KK 07 17 11 Spring

50 KK 07 17 14 Bolt

51 KK 07 17 15 Machine stand for beam H = 700

KK 07 15 24 Machine stand for beam H = 800

52 KK 01 60 13 Flange nut M24

53 KK 01 10 18 Roll pin D10 x 40 mm ( Before 01.05.99 )

54 KK 07 17 12 Bolt

55 KK 07 17 10 Fix for machine stand

56 KK 03 28 22 Hex screw M20 x 190 mm w/nut

57 KK 01 58 35 Nut M20

58 KK 07 21 75 Fix for machine stand ( From 01.10.86 )

59 KK 03 26 40 Hex screw M12 x 40 mm w/nut

60 KK 03 27 50 Hex screw M16 x 50 mm w/nut

61 KK 07 18 57 Fix for cylinder, upper

KK 07 18 55 Fix for cylinder, upper

62 KK 07 18 58 Fix for cylinder, lower

KK 07 18 56 Fix for cylinder, lower

63 KK 07 18 71 Axle D60 mm ( From 01.10.86 )

KK 07 18 10 Axle D50 mm ( Before 01.10.86 )

64 KK 03 51 65 Hex screw M20 x 50 mm w/lock nut

65 KK 03 27 45 Hex screw M16 x 45 mm w/nut

66 KK 03 27 28 Hex screw M16 x 280 mm w/nut

67 KK 03 29 29 Hex screw M24 x 290 mm w/nut

68 KK 01 07 00 Ring pin

69 KK 01 29 60 Washer

70 KK 07 29 95 Support for main tube

Kverneland Klepp AS

1/01

Page 51


337 Frame mod. EG/LB - 240

Kverneland Klepp AS

1/01

Page 52


337 Frame mod. EG/LB - 240 - 300

Pos. no. 71 - 84 For LB plough only

71 KK 07 22 01 Beam support w/bushing, lower front

KK 07 22 36 Beam support w/bushing, lower rear

72 KK 07 22 00 Beam support w/bushing, upper front

KK 07 22 35 Beam support w/bushing, upper rear

73 KK 03 29 23 Hex screw M24 x 270 mm w/nut

74 KK 03 27 40 Hex screw M16 x 40 mm w/nut

75 KK 07 18 98 Plate ( for LB only )

76 KK 03 28 80 Hex screw M20 x 80 mm w/nut

77 KK 03 28 60 Hex screw M20 x 60 mm w/nut

78 KK 03 28 95 Hex screw M20 x 95 mm w/nut

79 KK 03 28 05 Hex screw M20 x 120 mm w/nut

80 KK 01 29 40 Washer

81 KK 07 14 03 Tube w/cone

82 KK 03 27 25 Hex screw M16 x 27 mm w/nut

83 KK 06 15 15 Bushing

84 KK 07 22 40 Fixing bracket ( Before 01.06.99 )

KK 07 47 53 Fixing bracket ( From 01.06.99 )

Pos. no. 85 - 98 For EG plough only

85 KK 07 18 60 Beam support w/bushing and balls

86 KK 03 27 45 Hex screw M16 x 45 mm w/nut

87 KK 06 16 37 Plate

88 KK 07 12 56 2 balls w/bolt M16 x 50 mm and locktite

89 KK 03 29 23 Hex screw M24 x 270 mm w/nut

90 KK 01 29 40 Washer

91 KK 07 14 03 Tube w/cone

92 KK 01 16 94 Bushing

93 KK 03 28 45 Hex screw M20 x 45 mm w/nut

94 KK 07 18 53 Indicator

95 KK 07 14 91 U-bolt for indicator

96 KK 07 14 95 Indicator

97 KK 01 58 17 Nut M12

98 KK 07 21 96 Beam/wheel support w/bushing

( Before 01.06.99 )

KK 07 47 61 Beam/wheel support w/bushing

( From 01.06.99 )

99 KK 03 50 25 Cylinder screw M10 x 30 mm

( From 01.05.99 )

100 KK 01 60 06 Lock nut M10 ( From 01.05.99 )

101 KK 35 11 39 Screw R

102 KK 35 11 48 Nut

103 KK 35 11 44 Tube

104 KK 35 11 40 Screw L

105 KK 03 27 52 Hex screw M16 x 50 mm

Not ill. KK 36 11 16 Turnbuckle cpl. ( 520 - 720 )

Kverneland Klepp AS

1/01

Page 53


1140 Frame for EG w/headstock 300 ( From 21.08.00 )

Kverneland Klepp AS

1/01

Page 54


1140 Frame for EG w/headstock 300 ( From 21.08.00 )

1 KK 08 23 00 Main tube EG-85 ( 4 furrows )

KK 08 23 01 Main tube EG-85 ( 5 furrows )

KK 08 23 02 Main tube EG-85 ( 6 furrows )

KK 08 23 04 Main tube EG-100 ( 4 furrows )

KK 08 23 05 Main tube EG-100 ( 5 furrows )

KK 08 23 06 Main tube EG-100 ( 6 furrows )

2 KK 08 20 81 Plate, rear

3 KK 08 20 80 Plate, front

4 KK 08 20 82 Plate, rear

5 KK 08 20 83 Plate

6 KK 08 20 84 Plate

7 KK 07 14 17 Bushing

8 KK 08 23 10 Parallel rod EG-85 ( 4 furrows )

KK 08 23 11 Parallel rod EG-85 ( 5 furrows )

KK 08 23 12 Parallel rod EG-85 ( 6 furrows )

KK 08 23 14 Parallel rod EG-100 ( 4 furrows )

KK 08 23 15 Parallel rod EG-100 ( 5 furrows )

KK 08 23 16 Parallel rod EG-100 ( 6 furrows )

9 KK 03 27 85 Hex screw M16 x 85 mm w/nut

10 KK 08 15 49 U-bolt

11 KK 08 20 96 Support for parallel rod

12 KK 07 21 58 Fix for parallel rod

13 KK 08 15 79 Spanner holder w/lock hole

14 KK 07 16 17 Plate for parallel rod

15 KK 08 15 78 Spanner holder w/lock hole

16 KK 01 07 00 Ring pin D12

17 KK 01 06 50 Spanner

18 KK 08 20 86 Tie rod for EG-85 ( 5 and 6 furrows )

KK 08 20 85 Tie rod for EG-100 ( 5 and 6 furrows )

19 KK 08 20 76 Tube

20 KK 35 11 74 Screw R

21 KK 08 20 75 Axle

22 KK 08 20 64 Rod

23 KK 01 16 37 Bushing

24 KK 08 20 91 Support w/bushing, rear

25 KK 08 20 66 Axle, rear

26 KK 08 20 59 Bolt

27 KK 03 51 79 Hex screw M20 x 120 mm w/flange nut

28 KK 01 01 59 Bushing

29 KK 01 12 92 Washer

30 KK 01 12 66 Circlip

31 KK 08 20 77 Rod EG-85

KK 08 20 57 Rod EG-100

32 KK 02 99 20 Grease nipple

33 KK 07 81 45 Bushing

34 KK 01 12 62 Circlip

35 KK 08 14 83 Rail

36 KK 08 14 64 Extender

37 KK 03 27 95 Hex screw M16 x 95 mm w/nut

38 KK 03 28 75 Hex screw M20 x 75 mm w/nut

39 KK 07 26 22 Slide rail D20.5 outer, 9 holes

40 KK 07 26 23 Slide rail D20.5 inner, 9 holes

41 KK 07 17 12 Bolt

42 KK 07 17 13 Bolt

43 KK 07 17 11 Spring

44 KK 07 17 14 Bolt

45 KK 07 17 15 Machine stand H = 700

KK 07 15 24 Machine stand H = 800

46 KK 01 60 13 Flange nut M24

47 KK 01 60 06 Lock nut M10

48 KK 03 50 25 Cylinder screw M10 x 30 mm

49 KK 07 17 10 Fix for machine stand

50 KK 01 58 35 Nut M20

51 KK 03 26 40 Hex screw M12 x 40 mm w/nut

52 KK 03 27 45 Hex screw M16 x 45 mm w/nut

53 KK 07 21 75 Fix for machine stand

54 KK 03 29 23 Hex screw M24 x 270 mm w/nut

55 KK 01 29 40 Washer

56 KK 07 14 03 Tube w/cone

57 KK 01 16 94 Bushing

58 KK 07 18 60 Beam support w/bushing and balls

59 KK 03 27 52 Hex screw M16 x 50 mm

60 KK 03 27 45 Hex screw M16 x 45 mm w/nut

61 KK 06 16 37 Plate

62 KK 07 12 56 2 balls w/bolt M16 x 50 mm and locktite

63 KK 07 47 61 Beam support w/bushing and balls,

rear

64 KK 08 20 97 Support for main tube

65 KK 07 18 53 Indicator

66 KK 07 14 92 U-bolt

67 KK 07 14 95 Indicator

68 KK 08 20 65 Axle, front

69 KK 08 20 71 Fix EG-85

KK 08 20 70 Fix EG-100

70 KK 03 28 05 Hex screw M20 x 120 mm w/nut

71 KK 08 20 90 Support w/bushing, front

72 KK 03 28 35 Hex screw M20 x 35 mm w/nut

73 KK 07 21 76 Support

74 KK 03 28 18 Hex screw M20 x 180 mm w/nut

75 KK 03 28 45 Hex screw M20 x 45 mm w/nut

76 KK 01 58 17 Nut M12

77 KK 07 16 64 Bushing

78 KK 03 51 61 Hex screw M16 x 100 mm w/lock nut

79 KK 03 29 29 Hex screw M24 x 290 mm w/nut

80 KK 07 18 39 Tube 42.5 x 34.4 x 237 mm

81 KK 07 18 25 Bolt

82 KK 01 29 80 Washer

83 KK 01 12 77 Circlip

84 KK 07 18 29 Bolt

85 KK 06 61 78 Eccentric

86 KK 03 28 45 Hex screw M20 x 45 mm w/nut

87 KK 07 11 58 Connecting piece ( From 01.10.00 )

88 KK 03 27 02 Hex screw M16 x 110 mm w/nut

( From 01.10.00 )

89 KK 07 11 72 Parallel rod for -85 ( From 01.10.00 )

KK 07 11 73 Parallel rod for -100 ( From 01.10.00 )

90 KK 08 22 57 Connecting piece ( From 01.10.00 )

91 KK 01 28 13 Conical bushing D20 ( From 01.10.00 )

92 KK 03 28 40 Hex screw M20 x 40 mm w/nut

( From 01.10.00 )

93 KK 08 22 58 Additional tube for -85 ( From 01.10.00 )

KK 08 22 59 Additional tube for - 100

( From 01.10.00 )

Kverneland Klepp AS

1/01

Page 55


1140 Frame for EG w/headstock 300 ( From 21.08.00 )

Kverneland Klepp AS

1/01

Page 56


1140 Frame for EG w/headstock 300 ( From 21.08.00 )

94 KK 03 27 28 Hex screw M16 x 280 mm w/nut

95 KK 02 99 27 Grease nipple 45°

96 KK 08 22 56 Bushing

97 KK 01 29 68 Washer ( with 4 furrows only )

Not ill. KK 08 20 93 Turnbuckle cpl. ( pos. no. 19 and 20 )

Kverneland Klepp AS

1/01

Page 57


576 Hydraulic layout for turn-over and furrow width adjustment mod. 160

Kverneland Klepp AS

1/01

Page 58


576 Hydraulic layout for turn-over and furrow width adjustment mod. 160

1 KK 01 15 65 Gasket ring 1/2”

2 KK 01 15 85 Gasket ring 3/8”

3 KK 01 25 48 Banjo 3/8”

4 KK 01 20 59 Banjo bolt 3/8” x 31 mm

5 KK 35 23 73 Cylinder D75 x 200 mm w/twisted end cap ( For furrow w/adjustment )

( Before 01.08.96 ) ( see plate no. 568 )

KK 35 37 06 Cylinder D75 x 200 mm w/twisted end cap ( For furrow w/adjustment )

( From 01.08.96 ) ( see plate no. 890 )

6 KK 01 20 60 Threaded coupling 3/8” - 1/2”

7 KK 01 20 56 Angle 3/8”

8 KK 01 26 51 Hose 1/4” L=3750 mm ( For turning w/bodies over the frame )

KK 01 27 87 Hose 1/4” L=3250 mm ( For turning w/bodies under the frame )

9 KK 03 33 25 Hex screw M6 x 25 mm

10 KK 01 25 20 Clamp for three hoses

KK 01 27 10 Clamp for six hoses

11 KK 06 19 44 Hose holder for three hoses ( For turning w/bodies over the frame )

12 KK 01 25 08 Lock valve

13 KK 07 21 77 Bracket for cylinder

14 KK 07 21 78 Bracket for turnbuckle

15 KK 01 03 28 Bolt w/head 25.3 x 78 mm

16 KK 01 27 88 Hose 3/8” L=1500 mm

17 KK 03 28 07 Hex screw M20 x 100 mm w/nut

18 KK 03 28 95 Hex screw M20 x 95 mm w/nut

19 KK 01 27 40 Turn-over valve

20 KK 03 35 20 Hex screw M10 x 20 mm

21 KK 01 22 09 Hose 3/8” L=600 mm

22 KK 01 22 08 Hose 3/8” L=500 mm

23 KK 35 23 50 Cylinder D50 x 200 mm ( Before 01.08.96 ) ( see plate no. 473 )

KK 35 37 01 Cylinder D50 x 200 mm ( From 01.08.96 ) ( see plate no. 525 )

24 KK 01 07 00 Pin ( Before 01.08.97 )

KK 01 10 20 Bushing ( From 01.08.97 )

25 KK 06 19 43 Holder for three hoses

KK 06 19 40 Holder for six hoses

26 KK 01 27 87 Hose 1/4” L=3250 mm

27 KK 01 58 99 Wing nut M6

28 KK 01 27 02 Clamp for hose holder

29 KK 01 27 01 Hose holder

30 KK 01 58 17 Nut M12

31 KK 01 27 32 Fix for hose holder

32 KK 01 27 04 Hose assembly coil 30 x 1300 mm

KK 01 23 36 Hose assembly coil 38 x 1300 mm

33 KK 01 15 96 Hose wrapper 12.5 x 250 mm

34 KK 01 21 14 Quick coupling

35 KK 35 24 02 Turn-over cylinder D90 x 150 mm ( Before 01.12.98 ) ( see plate no. 1033 )

KK 35 35 80 Turn-over cylinder D90 x 150 mm ( From 01.12.98 ) ( see plate no. 1063 )

36 KK 01 21 04 Threaded coupling 3/8” - 1/2” w/2 mm choke

( For turning w/bodies under the frame ) ( Before 01.12.98 )

KK 01 20 78 Threaded coupling 3/8” - 3/8” w/2 mm choke

( For turning w/bodies under the frame ) ( From 01.12.98 )

37 KK 01 20 70 Threaded coupling 3/8” - 1/2” w/1.7 mm choke

( For turning w/bodies over the frame ) ( Before 01.12.98 )

KK 01 20 77 Threaded coupling 3/8” - 3/8” w/1.7 mm choke

( For turning w/bodies over the frame ) ( From 01.12.98 )

38 KK 01 20 81 Threaded coupling 3/8” x 31 mm w/1 mm choke

39 KK 06 19 42 Clamp for two hoses

40 KK 03 35 35 Hex screw M10 x 35 mm w/nut

41 KK 01 25 77 Threaded coupling 3/8” outer - 3/8” inner

42 KK 01 20 62 Banjo 3/8” - 3/8”

43 KK 01 22 61 Threaded coupling 3/8” - 3/8”

44 KK 01 15 65 Gasket ring 1/2” ( Before 01.12.98 )

KK 01 15 85 Gasket ring 3/8” ( From 01.12.98 )

45 KK 01 20 60 Threaded coupling 3/8” - 1/2” ( Before 01.12.98 )

KK 01 22 61 Threaded coupling 3/8” - 3/8” ( From 01.12.98 )

Kverneland Klepp AS

1/01

Page 59


1108 Hydraulic layout w/front furrow adjustment cylinder for headstock 200, EG/LB

( From 01.01.00 )

Kverneland Klepp AS

1/01

Page 60


1108 Hydraulic layout w/front furrow adjustment cylinder for headstock 200, EG/LB

( From 01.01.00 )

1 KK 35 37 06 Hydraulic cylinder D75 x 200 mm cpl. ( see plate no. 890 )

2 KK 01 03 28 Bolt w/head D25.3 x 78 mm

3 KK 01 10 20 Pin D12 x 40 mm

4 KK 01 15 85 Gasket ring 3/8”

5 KK 01 20 59 Banjo bolt 3/8” x 31

6 KK 01 25 48 Banjo 3/8” w/adjustable end

7 KK 01 25 77 Threaded coupling 3/8” outer - 3/8” inner

8 KK 01 25 08 Lock valve

9 KK 01 22 61 Threaded coupling 3/8” - 3/8”

10 KK 01 20 56 Angular coupling 3/8”, 90°

11 KK 01 27 52 Hose 1/4”, L = 3500 mm

12 KK 01 15 96 Hydraulic hose holder, L = 250 mm

13 KK 03 33 21 Countersunk screw M6 x 20 mm

14 KK 01 35 31 Clamb 1/4”, D7

15 KK 01 35 32 Clamb 1/4”, D6

KK 01 35 40 Clamp 1/4” cpl.

16 KK 01 27 86 Hose 1/4”, L = 3000 mm ( for ploughs w/alignment and furrow width adjustment )

KK 01 27 84 Hose 1/4”, L = 2000 mm

( for ploughs without alignment and furrow width adjustment )

17 KK 01 22 12 Hose 3/8”, L = 900 mm

18 KK 35 36 81 Front furrow adjustment cylinder D50 x 200 mm cpl. ( see plate no. 1112 )

19 KK 01 03 19 Bolt w/head D25.3 x 120 mm

20 KK 01 20 62 Banjo 3/8”, H = 17

21 KK 01 27 40 Turn-over valve 3/8”

22 KK 03 35 12 Hex screw M10 x 12 mm

23 KK 01 15 41 Hose 3/8”, L = 700 mm

24 KK 35 36 64 Turn-over cylinder D80 x 300 mm cpl. ( see plate no. 1111 )

25 KK 01 20 80 Threaded coupling 3/8”, D3.0 choke

26 KK 01 21 58 Quick coupling 1/2” - 3/8”

27 KK 08 15 68 Bracket for hose support

28 KK 08 15 66 Bracket for hoses

29 KK 01 35 38 Plastic chain 440 mm

30 KK 01 35 37 Bracket for plastic chain

31 KK 03 33 25 Hex screw M6 x 25 mm

32 KK 01 60 18 Lock nut M6

33 KK 03 33 25 Hex screw M6 x 25 mm ( when using 1 - 3 hoses )

KK 03 23 40 Hex screw M6 x 40 mm ( when using 4 - 6 hoses )

34 KK 01 25 20 Clamb for 3 hoses 1/4”

35 KK 06 19 78 Connection angle for 3 hoses, H = 60

36 KK 01 00 08 Bushing D35 x D26 x 10 mm

Not ill. KK 01 35 39 Plastic chain for hose support cpl.

KK 01 35 59 Plaxtic chain one piece

Kverneland Klepp AS

1/01

Page 61


577 Hydraulic layout for turn-over w/memory valve and sequence-memory valve mod. 160

Kverneland Klepp AS

1/01

Page 62


577 Hydraulic layout for turn-over w/memory valve and sequence-memory valve mod. 160

1 KK 01 03 28 Bolt w/head 25.3 x 78 mm

2 KK 01 15 85 Gasket ring 3/8”

3 KK 01 22 61 Threaded coupling 3/8” - 3/8”

4 KK 01 20 56 Angle 3/8” 60 gr. 3/8” swivel

5 KK 01 20 59 Banjobolt 3/8” x 31 mm ( Memory valve )

6 KK 01 20 83 Banjobolt 3/8” x 31 mm w/1.7 mm choke ( Sequence memory valve )

7 KK 01 20 62 Banjo 3/8” - 3/8”

8 KK 35 33 75 Memory cylinder D80/D36 x 200 mm ( Before 01.03.98 ) ( see plate no. 306 )

KK 35 38 01 Memory cylinder D80 x 200 mm ( From 01.03.98 ) ( see plate no. 1035 )

9 KK 01 07 00 Pin ( Before 01.08.97 )

KK 01 10 20 Washer ( From 01.08.97 )

10 KK 07 21 76 Bracket for memory cylinder

11 KK 07 21 78 Bracket for turnbuckle

12 KK 01 27 86 Hose 1/4” L=3000 mm ( Memory valve )

KK 01 27 75 Hose 1/4” L=2500 mm ( Sequence memory valve )

13 KK 01 27 87 Hose 1/4” L=3250 mm ( Memory valve )

KK 01 27 76 Hose 1/4” L=2750 mm ( Sequence memory valve )

14 KK 01 27 41 Memory valve

KK 01 27 43 Sequence memory valve

15 KK 03 35 20 Hex screw M10 x 20 mm

16 KK 01 27 77 Hose 1/4” L=1500 mm

17 KK 01 27 88 Hose 3/8” L=1500 mm

18 KK 01 22 09 Hose 3/8” L=600 mm

19 KK 01 22 08 Hose 3/8” L=500 mm

20 KK 06 19 42 Clamp for two hoses

21 KK 03 35 35 Hex screw M10 x 35 mm w/nut

22 KK 01 21 04 Threaded coupling 3/8” - 1/2” w/2 mm choke ( Memory valve ) ( Before 01.12.98 )

KK 01 20 78 Threaded coupling 3/8” - 3/8” w/2 mm choke ( Memory valve ) ( From 01.12.98 )

KK 01 20 60 Threaded coupling 3/8” - 1/2” ( Sequence memory valve ) ( Before 01.12.98 )

KK 01 22 61 Threaded coupling 3/8” - 3/8” ( Sequence memory valve ) ( From 01.12.98 )

23 KK 01 20 60 Threaded coupling 3/8” - 1/2” ( Memory valve ) ( Before 01.12.98 )

KK 01 22 61 Threaded coupling 3/8” - 3/8” ( Memory valve ) ( From 01.12.98 )

KK 01 20 70 Threaded coupling 3/8” - 1/2” w/1.7 mm choke ( Sequence memory valve )

( Before 01.12.98 )

KK 01 20 77 Threaded coupling 3/8” - 3/8” w/1.7 mm choke ( Sequence memory valve )

( From 01.12.98 )

24 KK 01 15 65 Gasket ring 1/2” ( Before 01.12.98 )

KK 01 15 85 Gasket ring 3/8” ( From 01.12.98 )

25 KK 35 24 02 Turn-over cylinder D90 x 150 mm ( Before 01.12.98 ) ( see plate no. 1033 )

KK 35 35 80 Turn-over cylinder D90 x 150 mm ( From 01.12.98 ) ( see plate no. 1063 )

26 KK 01 20 60 Threaded coupling 3/8” - 1/2”

27 KK 01 21 14 Quick coupling

28 KK 06 19 44 Fix for three hoses

29 KK 01 25 20 Clamp for three hoses

KK 01 27 10 Clamp for six hoses

30 KK 03 33 25 Hex screw M6 x 25 mm

31 KK 06 19 43 Holder for three hoses

KK 06 19 40 Holder for six hoses

32 KK 35 23 50 Cylinder D50 x 200 mm ( Before 01.08.96 ) ( see plate no. 473 )

KK 35 37 01 Cylinder D50 x 200 mm ( From 01.08.96 ) ( see plate no. 525 )

33 KK 01 20 62 Banjo 3/8” - 3/8”

34 KK 01 27 87 Hose 1/4” L=3250 mm

35 KK 01 27 02 Clamp for hose holder

36 KK 01 58 99 Wing nut M6

37 KK 01 27 01 Hose holder

38 KK 01 58 17 Nut M12

39 KK 01 27 32 Fix for hose holder

40 KK 01 27 04 Hose assembly coil 30 x 1300 mm

KK 01 23 36 Hose assembly coil 38 x 1300 mm

41 KK 01 15 96 Hose wrapper 12.5 x 250 mm

42 KK 03 28 95 Hex screw M20 x 95 mm w/nut

43 KK 03 28 07 Hex screw M20 x 100 mm w/nut

44 KK 01 20 81 Banjo bolt 3/8” x 31 mm w/1 mm choke

45 KK 01 15 65 Gasket ring 1/2”

Kverneland Klepp AS

1/01

Page 63


1109 Hydraulic layout for sequence memory valve w/front furrow adjustment cylinder

for headstock 200, EG/LB ( From 01.01.00 )

Kverneland Klepp AS

1/01

Page 64


1109 Hydraulic layout for sequence memory valve w/front furrow adjustment cylinder

for headstock 200, EG/LB ( From 01.01.00 )

1 KK 35 38 01 Memory cylinder D80 x 200 mm cpl. ( see plate no. 1035 )

2 KK 01 20 56 Angular coupling 3/8”

3 KK 01 22 61 Threaded coupling 3/8” - 3/8”

4 KK 01 15 85 Gasket ring 3/8”

5 KK 01 20 59 Banjo bolt 3/8” x 31

6 KK 01 25 48 Banjo 3/8” w/adjustable end

7 KK 01 27 23 Valve w/handle 3/8”

8 KK 01 20 62 Banjo 3/8”, H = 17

9 KK 01 20 82 Banjo bolt 3/8” x 31, D1.4 choke ( for sequence memory valve only )

10 KK 01 10 20 Pin D12 x 40 mm

11 KK 01 03 28 Bolt w/head D25.3 x 78 mm

12 KK 01 27 76 Hose 1/4”, L = 2750 mm

13 KK 01 27 87 Hose 1/4”, L = 3250 mm

14 KK 03 33 25 Hex screw M6 x 25 mm

15 KK 01 25 20 Clamb for 3 hoses 1/4”

16 KK 06 19 78 Connection angle for 3 hoses, H = 60

17 KK 01 15 96 Hydraulic hose holder, L = 250 mm

18 KK 01 27 86 Hose 1/4”, L = 3000 mm ( for ploughs w/alignment and furrow width adjustment )

KK 01 27 84 Hose 1/4”, L = 2000 mm

( for ploughs without alignment and furrow width adjustment )

19 KK 01 23 19 Swivel 3/8”

20 KK 03 35 12 Hex screw M10 x 12 mm

21 KK 01 27 43 Sequence memory valve 3/8”

KK 01 27 41 Memory valve 3/8”

22 KK 01 22 12 Hose 3/8”, L = 900 mm

23 KK 01 27 89 Hose 1/4”, L = 900 mm

24 KK 01 15 41 Hose 3/8”, L = 700 mm

25 KK 01 20 80 Threaded coupling 3/8”, D3.0 choke

26 KK 35 36 64 Turn-over cylinder D80 x 300 mm cpl. ( see plate no. 1111 )

27 KK 01 35 34 Clamp 1/4” x 3 - M6

28 KK 01 35 33 Clamp 1/4” x 3 - M7

29 KK 03 33 21 Countersunk screw M6 x 20 mm

KK 01 35 41 Clamp 1/4” cpl.

30 KK 01 21 58 Quick coupling 1/2” - 3/8”

31 KK 35 36 81 Front furrow adjustment cylinder D50 x 200 mm cpl. ( see plate no. 1112 )

32 KK 01 03 19 Bolt w/head D25.3 x 120 mm

33 KK 08 15 68 Bracket for hose support

34 KK 08 15 66 Bracket for hoses

35 KK 01 35 38 Plastic chain 440 mm

36 KK 01 35 37 Bracket for plastic chain

37 KK 01 60 18 Lock nut M6

38 KK 03 33 25 Hex screw M6 x 25 mm ( when using 1 - 3 hoses )

KK 03 23 40 Hex screw M6 x 40 mm ( when using 4 - 6 hoses )

39 KK 01 00 08 Washer

Not ill. KK 01 35 39 Plastic chain for hose support cpl.

KK 01 35 59 Plastic chain one piece

KK 01 27 34 Strip, blue 5 x 200 mm

KK 01 27 35 Strip, red 5 x 200 mm

Kverneland Klepp AS

1/01

Page 65


578 Hydraulic layout for mod. 240

Kverneland Klepp AS

1/01

Page 66


578 Hydraulic layout for mod. 240

1 KK 35 24 01 Turn-over cylinder D75 x 400 mm ( Before 01.07.97 ) ( see plate no. 369 )

KK 35 37 08 Turn-over cylinder D75 x 400 mm ( From 01.07.97 ) ( see plate no. 1005 )

2 KK 01 03 28 Bolt w/head 25.3 x 78 mm

3 KK 01 15 65 Gasket ring 1/4” ( Before 01.07.97 )

KK 01 15 85 Gasket ring 3/8” ( From 01.07.97 )

4 KK 01 20 60 Threaded coupling 3/8” - 1/2” ( for turning w/bodies under the frame )

( Before 01.07.97 )

KK 01 22 61 Threaded coupling 3/8” - 3/8” ( for turning w/bodies under the frame )

( From 01.07.97 )

KK 01 21 04 Threaded coupling 3/8” - 1/2” w/2 mm choke ( for turning w/bodies over the

frame ) ( Before 01.07.97 )

KK 01 20 78 Threaded coupling 3/8” - 1/2” w/2 mm choke ( for turning w/bodies over the

frame ) ( From 01.07.97 )

5 KK 01 22 12 Hose 3/8” L=900 mm

6 KK 01 22 09 Hose 3/8” L=600 mm

7 KK 01 21 04 Threaded coupling 3/8” - 1/2” w/2 mm choke ( For turning w/bodies under the

frame ) ( Before 01.07.97 )

KK 01 20 78 Threaded coupling 3/8” - 3/8” w/2 mm choke ( For turning w/bodies under the

frame ) ( From 01.07.97 )

KK 01 20 60 Threaded coupling 3/8” - 1/2” ( For turning w/bodies over the frame )

( Before 01.07.97 )

KK 01 22 61 Threaded coupling 3/8” - 3/8” ( For turning w/bodies over the frame )

( From 01.07.97 )

8 KK 01 27 40 Turn-over valve 3/8”

9 KK 07 16 97 Holder for turn-over valve

10 KK 03 35 16 Hex screw M10 x 16 mm

11 KK 01 27 88 Hose 3/8” L=1500 mm

12 KK 01 21 48 Banjo bolt 1/2” w/2 mm choke ( Before 01.07.97 )

KK 01 20 84 Banjo bolt 3/8” w/2 mm choke ( From 01.07.97 )

13 KK 01 21 77 Gasket ring

14 KK 01 25 48 Banjo 3/8”

15 KK 01 25 08 Lock valve

16 KK 01 20 60 Threaded coupling 3/8” - 1/2” ( Before 01.07.97 )

KK 01 22 61 Threaded coupling 3/8” - 3/8” ( From 01.07.97 )

17 KK 01 20 56 Angle 3/8”

18 KK 01 27 76 Hose 1/4” L = 2750 mm ( for turning w/bodies under the frame )

KK 01 27 52 Hose 1/4” L=3500 mm ( for turning w/bodies over the frame )

19 KK 01 07 00 Pin D12 ( Before 01.08.97 )

KK 01 10 20 Roll pin D12 x 40 mm ( From 01.08.97 )

20 KK 35 23 72 Cylinder for furrow width adjustment D75 x 200 mm ( Before 01.08.96 )

( see plate no. 568 )

KK 35 37 04 Cylinder for furrow width adjustment D75 x 200 mm ( From 01.08.96 )

( see plate no. 890 )

21 KK 07 21 77 Bracket for cylinder

22 KK 01 03 18 Bolt w/head 25.3 x 100 mm

23 KK 06 19 43 Holder for three hoses ( For turning w/bodies over the frame )

24 KK 03 27 25 Hex screw M16 x 27 mm ( For turning w/bodies over the frame )

25 KK 03 27 75 Hex screw M16 x 75 mm w/nut ( For turning w/bodies over the frame )

26 KK 03 27 90 Hex screw M16 x 90 mm w/nut ( For turning w/bodies over the frame )

27 KK 06 19 45 Extension for hose holder ( For turning w/bodies over the frame )

28 KK 01 25 20 Clamp for three hoses ( For turning w/bodies over the frame )

29 KK 03 33 25 Hex screw M6 x 25 mm ( For turning w/bodies over the frame )

30 KK 01 21 14 Quick coupling plug

31 KK 01 58 17 Nut M12

32 KK 01 27 01 Hose holder

33 KK 01 58 99 Wing nut M6

34 KK 01 27 02 Clamp for hose holder

35 KK 01 27 04 Hose assembly coil 30 x 1300 mm

36 KK 01 15 96 Hose wrapper 12.5 x 250 mm

37 KK 01 21 44 Banjobolt 1/2” ( Before 01.07.97 )

KK 01 20 59 Banjobolt 3/8” ( From 01.07.97 )

38 KK 01 27 28 Banjo 1/2” ( Before 01.07.97 )

KK 01 25 48 Banjo 3/8” ( From 01.07.97 )

39 KK 01 25 77 Threaded coupling 3/8” outer - 3/8” inner

40 KK 01 15 85 Gasket ring 3/8”

41 KK 01 27 23 Tap 3/8”

42 KK 01 20 62 Banjo 3/8”

43 KK 01 20 59 Banjobolt 3/8” x 31

Kverneland Klepp AS

1/01

Page 67


1125 Hydraulic layout w/front furrow adjustment cylinder for headstock 300, EG-LB

( From 01.04.00 )

Kverneland Klepp AS

1/01

Page 68


1125 Hydraulic layout w/front furrow adjustment cylinder for headstock 300, EG-LB

( From 01.04.00 )

1 KK 35 38 04 Hydraulic cylinder w/stop and bellow D80 x 200 mm cpl. ( see plate no. 1062 )

2 KK 01 03 28 Bolt w/head D25.3 x 78 mm

3 KK 01 03 19 Bolt w/head D25.3 x 120 mm

4 KK 01 10 20 Roll pin D12 x 40 mm

5 KK 01 15 85 Gasket ring 3/8”

6 KK 01 25 48 Banjo w/adjustable end 3/8”

7 KK 01 20 59 Banjo bolt 3/8” x 31

8 KK 01 20 62 Banjo 3/8”, H = 17

9 KK 01 25 77 Threaded coupling 3/8” - 3/8”, L = 59

10 KK 01 25 08 Lock valve 3/8”

11 KK 01 27 07 Bulkhead pipe 3/8” w/nut

12 KK 01 27 85 Hose 1/4”, L = 2250 mm

13 KK 01 26 63 Hose 1/4”, L = 750 mm

14 KK 01 15 96 Hydraulic hose holder, L = 250 mm

15 KK 01 21 58 Quick coupling 1/2” - 3/8”

16 KK 01 27 40 Turn-over valve 3/8”

17 KK 03 35 25 Hex screw M10 x 25 mm

18 KK 08 14 81 Bracket for valve

19 KK 03 35 16 Hex screw M10 x 16 mm

20 KK 01 27 78 Hose 3/8”, L = 1000 mm

21 KK 01 27 73 Hose 3/8”, L = 1300 mm

22 KK 01 20 80 Threaded coupling 3/8”, D3.0 choke

23 KK 01 22 61 Threaded coupling 3/8” - 3/8”

24 KK 35 36 65 Turn-over cylinder D80 x 300 mm cpl. ( see plate no. 1111 )

25 KK 10 66 07 Bushing D35 x D25.7 x 20 mm

26 KK 01 10 21 Roll pin D12 x 50 mm

27 KK 08 14 65 Bolt w/head D35 x D25.3 x 138 mm

28 KK 35 36 80 Front furrow adjustment cylinder D63 x 200 mm cpl. ( see plate no. 1123 )

29 KK 01 27 30 Angle 3/8” w/contra nut

30 KK 01 25 70 Double banjo 3/8” - 3/8”, H = 17

31 KK 01 26 78 Hose 1/4”, L = 250 mm

32 KK 06 19 40 Connection angle for 6 hoses

33 KK 01 27 10 Clamp for 6 hoses, 1/4”

34 KK 03 33 25 Hex screw M6 x 25 mm

35 KK 01 06 55 Spanner

Not ill. KK 01 27 34 Strip, blue 5 x 200 mm

KK 01 27 35 Strip, red 5 x 200 mm

KK 01 35 29 Strip, yellow 5 x 200 mm

KK 30 90 29 Strip, PLT4HC 7.5 x 340 mm

KK 01 35 00 Hydraulic hose holder, black D32 x 250 mm

Kverneland Klepp AS

1/01

Page 69


579 Hydraulic layout for turn-over w/memory valve and sequence-memory valve mod. 240

Kverneland Klepp AS

1/01

Page 70


579 Hydraulic layout for turn-over w/memory valve and sequence-memory valve mod. 240

1 KK 35 24 01 Turn-over cylinder D75 x 400 mm ( Before 01.07.97 ) ( see plate no. 369 )

KK 35 37 08 Turn-over cylinder D75 x 400 mm ( From 01.07.97 ) ( see plate no. 1005 )

2 KK 01 03 28 Bolt w/head 25.3 x 78 mm

3 KK 01 15 65 Gasket ring 1/2” ( Before 01.07.97 )

KK 01 15 85 Gasket ring 3/8” ( From 01.07.97 )

4 KK 01 21 04 Threaded coupling 3/8” - 1/2” w/2 mm choke ( For sequence-memory valve )

( Before 01.07.97 )

KK 01 20 78 Threaded coupling 3/8” - 3/8” w/2 mm choke ( For sequence-memory valve )

( From 01.07.97 )

5 KK 01 22 09 Hose 3/8” L=600 mm

6 KK 01 22 12 Hose 3/8” L=900 mm

7 KK 01 20 60 Threaded coupling 3/8” - 1/2” ( Before 01.07.97 )

KK 01 22 61 Threaded coupling 3/8” - 3/8” ( From 01.07.97 )

8 KK 01 27 41 Memory valve 3/8”

KK 01 27 43 Sequence memory valve

9 KK 07 16 97 Holder for memory valve

10 KK 03 35 16 Hex screw M10 x 16 mm

11 KK 01 27 84 Hose 1/4” L=2000 mm ( For memory valve )

KK 01 27 76 Hose 1/4” L=2750 mm ( For sequence-memory valve )

12 KK 01 20 62 Banjo 3/8”

13 KK 01 20 59 Banjo bolt 3/8” x 31 mm

KK 01 20 83 Banjo bolt 3/8” x 31 w/1.7 mm choke

14 KK 01 15 85 Gasket ring 3/8”

15 KK 01 27 75 Hose 1/4” L=2500 mm ( For memory valve )

KK 01 27 87 Hose 1/4” L=3250 mm ( For sequence-memory valve )

16 KK 01 20 56 Angle 3/8”

17 KK 01 22 61 Threaded coupling 3/8” - 3/8”

18 KK 03 27 25 Hex screw M16 x 27 mm ( For sequence-memory valve )

19 KK 03 27 75 Hex screw M16 x 75 mm ( For sequence-memory valve ) ( Before 01.08.96 )

KK 03 28 90 Hex screw M20 x 90 mm ( From 01.08.96 )

20 KK 03 27 90 Hex screw M16 x 90 mm ( For sequence-memory valve ) ( Before 01.08.96 )

KK 03 28 90 Hex screw M20 x 90 mm ( From 01.08.96 )

21 KK 06 19 45 Extention for hose holder ( For sequence-memory valve )

22 KK 01 25 20 Clamp for three hoses ( For sequence-memory valve )

KK 01 27 10 Clamp for six hoses ( For sequence-memory valve w/hydraulic alignment )

23 KK 03 33 25 Hex screw M6 x 25 mm

24 KK 06 19 43 Holder for three hoses ( For sequence-memory valve )

KK 06 19 40 Holder for six hoses ( For sequence-memory valve w/hydraulic alignment )

25 KK 35 33 75 Memory cylinder D80 x 200 mm ( Before 01.03.98 ) ( see plate 306 )

KK 35 38 01 Memory cylinder D80 x 200 mm ( From 01.03.98 ) ( see plate 1035 )

26 KK 01 20 59 Banjo bolt 3/8” x 31 mm

27 KK 07 21 76 Bracket for memory cylinder

28 KK 01 03 19 Bolt w/head 25.3 x 120 mm

29 KK 01 07 00 Pin ( Before 01.08.97 )

KK 01 10 20 Pin ( From 01.08.97 )

30 KK 01 27 88 Hose 3/8” L=1500 mm

31 KK 01 27 77 Hose 1/4” L=1500 mm

32 KK 01 20 60 Threaded coupling 3/8” - 1/2” ( Before 01.07.97 )

KK 01 22 61 Threaded coupling 3/8” - 3/8” ( From 01.07.97 )

33 KK 01 21 14 Quick coupling

34 KK 01 27 04 Hose assembly coil 30 x 1300 mm

KK 01 23 36 Hose assembly coil 38 x 1300 mm ( For hydraulic alignment )

35 KK 01 15 96 Hose wrapper 12.5 x 250 mm

36 KK 01 58 17 Nut M12

37 KK 01 27 01 Hose holder

38 KK 01 58 99 Wing nut M6

39 KK 01 27 02 Clamp for hose holder

40 KK 01 21 44 Banjo bolt 1/2” ( Before 01.07.97 )

KK 01 20 59 Banjo bolt 3/8” ( From 01.07.97 )

41 KK 01 21 77 Gasket ring

43 KK 01 27 28 Banjo 1/2” ( Before 01.07.97 )

KK 01 25 48 Banjo 3/8 “ ( From 01.07.97 )

44 KK 01 27 23 Tap 3/8”

45 KK 01 27 84 Hose 1/4” L=2000 mm ( For memory valve )

KK 01 27 86 Hose 1/4” L=3000 mm ( For sequence-memory valve )

46 KK 01 20 81 Banjo bolt 3/8” x 31 mm w/1 mm choke

47 KK 01 27 52 Hose 1/4” L = 3500 mm

48 KK 01 27 87 Hose 1/4” L = 3250 mm

49 KK 35 37 01 Cylinder D50 x 200 mm ( see plate no. 525 )

Kverneland Klepp AS

1/01

Page 71


1124 Hydraulic layout for sequence memory valve w/front furrow adjustment cylinder

for headstock 300, EG-LB ( From 01.04.00 )

Kverneland Klepp AS

1/01

Page 72


1124 Hydraulic layout for sequence memory valve w/front furrow adjustment cylinder

for headstock 300, EG-LB ( From 01.04.00 )

1 KK 01 15 85 Gasket ring 3/8”

2 KK 01 22 61 Threaded coupling 3/8” - 3/8”

3 KK 01 20 56 Angular coupling 3/8”

4 KK 01 03 28 Bolt w/head D25.3 x 78 mm

5 KK 35 38 01 Memory cylinder D80 x 200 mm cpl. ( see plate no. 1035 )

6 KK 01 03 19 Bolt w/head D25.3 x 120 mm

7 KK 01 10 20 Roll pin D12 x 40 mm

8 KK 01 20 82 Banjo bolt 3/8” x 31, D1.4 choke ( when turning the bodies over the frame )

KK 01 20 59 Banjo bolt 3/8” x 31 ( when turning the bodies under the frame )

9 KK 01 25 48 Banjo 3/8” w/adjustable end

10 KK 01 27 23 Valve w/handle 3/8”

11 KK 01 26 71 Hose 1/4”, L = 1000 mm

12 KK 01 26 77 Hose 1/4”, L = 1250 mm

13 KK 03 33 21 Countersunk screw M6 x 20 mm

14 KK 01 35 31 Clamp 1/4” x 2 - M7

15 KK 01 35 32 Clamp 1/4” x 2 - M6

KK 01 35 40 Clamp 1/4” x 2 cpl.

16 KK 01 27 07 Bulkhead pipe 3/8” w/nut

17 KK 06 19 40 Connection angle for 6 hoses

18 KK 01 27 10 Clamp for 6 hoses, 1/4”

19 KK 03 33 25 Hex screw M6 x 25 mm

20 KK 01 27 43 Sequence memory valve 3/8” ( when turning the bodies over the frame )

KK 01 27 41 Memory valve 3/8” ( when turning the bodies under the frame )

21 KK 08 14 81 Bracket for valve

22 KK 03 35 25 Hex screw M10 x 25 mm

23 KK 03 35 16 Hex screw M10 x 16 mm

24 KK 01 27 78 Hose 3/8”, L = 1000 mm

25 KK 01 15 96 Hydraulic hose holder, L = 250 mm

26 KK 01 20 80 Threaded coupling 3/8”, D3.0 choke

27 KK 35 36 65 Turn-over cylinder D80 x 300 mm cpl. ( see plate no. 1111 )

28 KK 01 26 77 Hose 1/4”, L = 1250 mm

29 KK 01 27 73 Hose 3/8”, L = 1300 mm

30 KK 01 21 58 Quick coupling 1/2” - 3/8”

31 KK 35 36 80 Front furrow adjustment cylinder D63 x 200 mm cpl. ( see plate no. 1123 )

32 KK 10 66 07 Bushing D35 x D25.7 x 20 mm

33 KK 01 10 21 Roll pin D12 x 50 mm

34 KK 08 14 65 Bolt w/head D35 x D25.3 x 138 mm

35 KK 01 20 59 Banjo bolt 3/8” x 31

36 KK 01 20 62 Banjo 3/8”, H = 17

37 KK 01 25 70 Double banjo 3/8” - 3/8”, H = 17

38 KK 01 27 30 Angle 3/8” w/contra nut

39 KK 01 26 78 Hose 1/4”, L = 250 mm

40 KK 01 27 85 Hose 1/4”, L = 2250 mm

Not ill. KK 01 27 34 Strip, blue 5 x 200 mm

KK 01 27 35 Strip, red 5 x 200 mm

KK 30 90 29 Strip, PLT4HC 7.5 x 340 mm

KK 01 35 29 Strip, yellow 5 x 200 mm

KK 01 35 00 Hose band D32 x 250 mm

Kverneland Klepp AS

1/01

Page 73


568 Cylinder for furrow width adjustment D75 x 200 mm ( Before 01.08.96 )

Kverneland Klepp AS

1/01

Page 74


568 Cylinder for furrow width adjustment D75 x 200 mm ( Before 01.08.96 )

1 KK 35 21 66 Cylinder tube D75 mm

2 KK 01 18 02 O-ring D70 x 3 mm

3 KK 35 21 61 End cap

4 KK 01 15 65 Gasket ring 1/2”

5 KK 01 15 94 Plug

6 KK 01 58 18 Nut M12

7 KK 35 21 64 Tie rod

8 KK 01 19 06 Piston packing

9 KK 35 21 69 Piston rod w/piston

10 KK 01 19 50 Packing for piston rod D36/D44 x 6 mm

11 KK 35 21 72 Clevis cap w/packings

12 KK 01 19 11 Scraper packing D36/D45 x 7/10 mm

13 KK 01 60 40 Nut R1”

14 KK 35 21 75 Clevis ( Before 01.09.98 )

KK 35 21 97 Clevis ( From 01.09.98 )

Not ill. KK 01 19 40 Packings cpl.

KK 35 23 72 Cylinder D75 x 200 mm

KK 35 23 73 Cylinder D75 x 200 mm w/twisted end cap

Kverneland Klepp AS

1/01

Page 75


890 Hydraulic cylinder D75 x 200 mm ( 353704 - 353707 ) ( From 01.08.96 )

Kverneland Klepp AS

1/01

Page 76


890 Hydraulic cylinder D75 x 200 mm ( 353704 - 353707 ) ( From 01.08.96 )

1 KK 35 37 28 Clevis

2 KK 03 20 16 Screw w/inner hex M10 x 45 mm

3 KK 01 17 45 Scraper

4 KK 01 17 44 Piston rod packing

5 KK 35 37 26 End cap

6 KK 01 17 46 Ring ( Before 15.03.99 )

KK 35 37 93 Lock spring ( From 15.03.99 )

7 KK 01 17 43 Ring

8 KK 01 17 38 O-ring

9 KK 35 37 44 Piston rod for art.no 353705 ( cylinder D75 x 200 mm w/stop )

KK 35 37 43 Piston rod for art.no 353704 and 353706 ( cylinders D75 x 200 mm without stop )

KK 35 37 46 Piston rod for art.no 353707 ( cylinder D75 x 400 mm w/twisted end cap )

10 KK 35 37 32 Cylinder tube for art.no 353704 ( cylinder D75 x 200 mm without stop ) and 353705

( cylinder D75 x 200 mm w/stop )

KK 35 37 35 Cylinder tube for art.no 353706 ( cylinder D75 x 200 mm w/90° twisted end cap )

KK 35 37 36 Cylinder tube for art.no 353707 ( cylinder D75 x 400 mm w/90° twisted end cap )

11 KK 01 17 36 Piston packing

12 KK 03 20 06 Screw w/inner hex M6 x 20 mm

13 KK 35 37 27 Piston

14 KK 01 17 37 O-ring

15 KK 35 37 45 Stop for art.no 353705 ( cylinder D75 x 200 mm w/stop )

Not ill. KK 35 37 29 Packings cpl.

KK 35 37 04 Cylinder D75 x 200 mm without stop, cpl.

KK 35 37 05 Cylinder D75 x 200 mm w/stop, cpl.

KK 35 37 06 Cylinder D75 x 200 mm w/90° twisted end cap, cpl.

KK 35 37 07 Cylinder D75 x 400 mm w/90° twisted end cap, cpl.

Kverneland Klepp AS

1/01

Page 77


473 Cylinder for furrow adjustment D50 x 200 mm without stop ( Before 01.08.96 )

Kverneland Klepp AS

1/01

Page 78


473 Cylinder for furrow adjustment D50 x 200 mm without stop ( Before 01.08.96 )

1 KK 01 19 15 Packing ( Before 01.11.90 )

KK 01 19 59 Packing ( From 01.11.90 )

2 KK 35 22 66 Piston rod w/piston ( From 01.11.90 )

3 KK 35 22 60 Rod clevis

4 KK 03 25 50 Hex screw M10 x 50 mm w/nut

5 KK 01 20 60 Threaded coupling

6 KK 01 15 65 Gasket ring 1/2”

7 KK 01 18 10 O-ring D44 x 3 mm

8 KK 35 22 80 Cylinder tube

9 KK 35 22 52 Clevis cap

10 KK 01 15 94 Plug

11 KK 35 22 90 Tie rod w/nut

12 KK 35 22 58 Rod cap

13 KK 01 19 52 Packing

14 KK 01 19 09 Scraper

Not ill. KK 35 23 50 Cylinder D50 x 200 mm without threaded coupling cpl.

KK 35 23 52 Cylinder D50 x 200 mm w/twisted end cap cpl.

KK 01 19 69 Packings cpl. ( From 01.11.90 )

KK 01 19 75 Seal kit cpl. ( Before 01.11.90 )

Kverneland Klepp AS

1/01

Page 79


525 Hydraulic cylinder D50 x 200 mm ( 353701 - 353703 ) ( From 01.08.96 )

Kverneland Klepp AS

1/01

Page 80


525 Hydraulic cylinder D50 x 200 mm ( 353701 - 353703 ) ( From 01.08.96 )

1 KK 35 37 22 Clevis

2 KK 03 20 16 Screw M10 x 45 mm

3 KK 01 17 32 Scraper

4 KK 01 17 31 Piston rod packing

5 KK 35 37 20 End cap

6 KK 01 17 33 Ring ( Before 15.03.99 )

KK 35 37 92 Lock spring ( From 15.03.99 )

7 KK 01 17 99 Ring

8 KK 01 17 98 O-ring

9 KK 35 37 40 Piston rod ( for cylinder 35 37 01 and 35 37 03 )

KK 35 37 41 Piston rod ( for cylinder 35 37 02 )

10 KK 35 37 30 Cylinder tube ( for cylinder 35 37 01 and 35 37 02 )

KK 35 37 31 Cylinder tube ( for cylinder 35 37 03 )

11 KK 01 17 30 Piston packing

12 KK 03 20 02 Screw M6 x 10 mm

13 KK 35 37 21 Piston

14 KK 01 17 29 O-ring

Not ill. KK 35 37 42 Stop ( for cylinder 35 37 02 )

KK 35 37 25 Packings cpl.

KK 35 37 01 Hydraulic cylinder for furrow with adjustment D50 x 200 mm cpl.

KK 35 37 02 Hydraulic cylinder D50 x 200 mm w/stop cpl.

KK 35 37 03 Hydraulic cylinder D50 x 200 mm w/90° twisted end cap cpl.

Kverneland Klepp AS

1/01

Page 81


1033 Turn-over cylinder D90 x 150 mm for mod. 160 ( Before 01.12.98 )

Kverneland Klepp AS

1/01

Page 82


1033 Turn-over cylinder D90 x 150 mm for mod, 160 ( Before 01.12.98 )

1 KK 01 12 61 Circlip

2 KK 01 12 23 Bearing

6 KK 02 99 20 Grease nipple

7 KK 35 21 34 Cylinder tube

8 KK 01 19 07 Packing

9 KK 35 21 56 Piston rod w/piston

10 KK 35 21 35 Rod head

11 KK 01 10 32 Roll pin D10 x 50 mm

12 KK 01 18 94 O-ring

13 KK 35 21 36 Collar

14 KK 01 19 11 Scraper packing

15 KK 35 21 42 Rod cap w/packings

16 KK 01 19 50 Packing for piston rod

17 KK 01 18 63 Supporting ring

18 KK 01 18 11 O-ring

19 KK 01 17 52 Supporting ring

Not ill. KK 01 19 48 Packings cpl

KK 35 24 02 Turn-over cylinder D90 x 150 mm

Kverneland Klepp AS

1/01

Page 83


1063 Turn-over cylinder D90 x 150 mm for mod. 160( From 01.12.98 )

Kverneland Klepp AS

1/01

Page 84


1063 Turn-over cylinder D90 x 150 mm for mod. 160 ( From 01.12.98 )

1 KK 01 12 61 Circlip

2 KK 01 12 23 Bearing

3 KK 35 35 96 Rod head

4 KK 03 20 02 Screw M6 x 10 mm

5 KK 01 65 22 Scraper

6 KK 01 65 23 Packing for piston rod

7 KK 35 35 97 Collar

8 KK 03 20 07 Screw M5 x 6 mm

9 KK 35 35 93 Rod cap

10 KK 01 65 25 Support ring

11 KK 01 65 24 O-ring D79.2 x D5.7

12 KK 01 17 37 O-ring D35 x D3

13 KK 35 35 95 Piston rod

14 KK 01 65 26 O-ring D28 x D3

15 KK 35 35 94 Piston

16 KK 01 65 27 Packing

17 KK 35 35 92 Cylinder tube

18 KK 02 99 18 Grease nipple

19 KK 35 36 77 Scraper plastic ring

Not ill. KK 01 36 02 Packings cpl.

KK 35 35 80 Turn-over cylinder D90 x 150 mm

Kverneland Klepp AS

1/01

Page 85


306 Memory cylinder D80 x 200 mm ( Before 15.01.98 )

Kverneland Klepp AS

1/01

Page 86


306 Memory cylinder D80 x 200 mm ( Before 15.01.98 )

1 KK 35 33 77 Clevis

2 KK 01 60 40 Nut

3 KK 01 19 11 Scraper D36/D45 x 7/10 mm

4 KK 35 24 52 Rod cap w/packings

5 KK 01 19 50 Piston rod packing 36 x 44 x 6 mm

6 KK 01 18 76 Ring D75 x 2.5 x 1.3 mm

7 KK 01 18 24 O-ring D74.5 x 3 mm

8 KK 01 18 23 O-ring D15.4 x 2.4 mm

9 KK 01 18 75 Ring D16 x 2 mm

10 KK 35 24 51 Piston rod

11 KK 01 19 18 Piston packing D80/D60 x 22.4 mm

12 KK 35 24 54 Piston for memory

13 KK 35 21 34 Cylinder tube

Not ill. KK 01 19 24 Packings cpl.

KK 35 33 75 Cylinder D80 x 200 mm

Kverneland Klepp AS

1/01

Page 87


1035 Memory cylinder D80 x 200 mm ( From 15.01.98 )

Kverneland Klepp AS

1/01

Page 88


1035 Memory cylinder D80 x 200 mm ( From 15.01.98 )

1 KK 35 37 57 Clevis

2 KK 03 20 06 Hex screw M6 x 20 mm

3 KK 01 65 14 Scraper

4 KK 01 65 13 Piston packing set

5 KK 35 37 54 Rod cap

6 KK 01 65 08 Aluminium ring D95 x 1.2 mm

7 KK 01 65 12 Support ring

8 KK 01 65 11 O-ring 2.75” x 3.125 mm

9 KK 01 65 15 O-ring D39 x 3 mm

10 KK 35 37 53 Seal for piston rod

11 KK 01 65 10 O-ring D40 x 3 mm

12 KK 03 20 02 Hex screw M6 x 10 mm

13 KK 35 37 55 Piston

14 KK 01 65 09 Piston packing set

15 KK 35 37 52 Cylinder tube

Not ill. KK 35 37 58 Packing set cpl.

KK 35 38 01 Memory cylinder D80 x 200 mm cpl.

Kverneland Klepp AS

1/01

Page 89


369 Turn-over cylinder D75 x 400 mm for mod. 240 ( Before 01.07.97 )

Kverneland Klepp AS

1/01

Page 90


369 Turn-over cylinder D75 x 400 mm for mod. 240 ( Before 01.07.97 )

1 KK 35 21 55 Cylinder tube

2 KK 01 15 65 Gasket ring 1/2”

3 KK 01 20 60 Threaded coupling 3/8” - 1/2”

4 KK 01 20 70 Threaded coupling 3/8” - 1/2” ( From serial no. 5668 )

KK 01 21 04 Threaded coupling 3/8” - 1/2” ( Before serial no. 5668 )

5 KK 01 19 06 Packing

6 KK 35 21 37 Piston rod w/piston

7 KK 01 18 02 O-ring

8 KK 01 18 61 Supporting ring 70 x 2.5 x 1.3 mm

9 KK 35 21 57 Rod cap w/packings

10 KK 01 19 50 Seal for piston rod

11 KK 01 19 11 Scraper packing

12 KK 01 12 61 Circlip

13 KK 02 99 20 Grease nipple

14 KK 35 21 53 Rod head

15 KK 01 12 23 Bearing

16 KK 03 50 10 Cylinder screw M8 x 90 mm

Not ill. KK 01 19 26 Packings 75 mm cpl.

KK 35 24 01 Hydraulic cylinder D75 x 400 mm cpl.

Kverneland Klepp AS

1/01

Page 91


1005 Turn-over cylinder D75 x 420 mm for mod. 240 ( From 01.07.97 )

Kverneland Klepp AS

1/01

Page 92


1005 Turn-over cylinder D75 x 420 mm for mod. 240 ( From 01.07.97 )

1 KK 35 21 53 Rod head

2 KK 02 99 20 Grease nipple

3 KK 01 17 45 Scraper 35 x 43 mm

4 KK 01 17 44 Seal for piston rod

5 KK 35 37 26 Rod cap

6 KK 01 17 46 Ring ( Before 15.03.99 )

KK 35 37 93 Lock ring ( From 15.03.99 )

7 KK 01 17 43 Support ring

8 KK 01 17 38 O-ring

9 KK 35 37 47 Piston rod

10 KK 35 37 37 Cylinder tube

11 KK 01 17 36 Packing

12 KK 03 20 06 Cylinder screw M6 x 20 mm

13 KK 35 37 27 Piston D75/35

14 KK 01 17 37 O-ring

15 KK 03 50 15 Cylinder screw M8 x 25 mm

16 KK 01 12 61 Circlip

17 KK 01 12 23 Bearing

Not ill. KK 35 37 29 Packings set D75 mm cpl. ( ill. no. 3, 4, 7, 8, 11 and 14 )

KK 35 37 08 Hydraulic cylinder D75 x 420 mm cpl. ( ill. no. 1 - 17 )

Kverneland Klepp AS

1/01

Page 93


1111 Turn-over cylinder D80 x 300 mm

Kverneland Klepp AS

1/01

Page 94


1111 Turn-over cylinder D80 x 300 mm

1 KK 35 36 71 Cylinder tube ( for turn-over cylinder KK 35 36 64 )

KK 35 36 78 Cylinder tube ( for turn-over cylinder KK 35 36 65 )

2 KK 35 36 72 Piston rod w/piston ( for turn-over cylinder KK 35 36 64 )

KK 35 36 79 Piston rod w/piston ( for turn-over cylinder KK 35 36 65 )

3 KK 03 20 01 Set screw M6 x 6 mm

4 KK 01 19 18 Piston packing

5 KK 01 18 24 O-ring D74.5

6 KK 01 18 76 Support ring

7 KK 35 36 75 Rod cap

8 KK 03 20 08 Set screw M5 x 8 mm

9 KK 01 19 51 Rod packing

10 KK 01 19 12 Scraper

11 KK 02 99 18 Grease nipple M6

12 KK 35 36 73 Rod bearing

13 KK 01 12 61 Circlip

14 KK 01 12 23 Spherical ball bearing

Not ill. KK 01 30 66 Packing set cpl.

KK 35 36 64 Turn-over cylinder D80 x 300 mm cpl. ( for headstock mod. 200 )

KK 35 36 65 Turn-over cylinder D80 x 375 mm cpl. ( for headstock mod. 300 )

Kverneland Klepp AS

1/01

Page 95


1114 Front furrow adjustment cylinder D50 x 200 mm

Kverneland Klepp AS

1/01

Page 96


1114 Front furrow adjustment cylinder D50 x 200 mm

1 KK 35 36 82 Cylinder tube D50

2 KK 35 36 84 Piston

3 KK 01 30 69 Piston packing

4 KK 01 30 70 O-ring D23

5 KK 35 36 83 Piston rod

6 KK 01 17 69 O-ring D44.5

7 KK 35 36 85 Rod cap

8 KK 01 26 32 Support ring

9 KK 01 30 68 Seal for piston rod

10 KK 01 19 62 Scraper

11 KK 03 21 06 Pin M6 x 12 mm

12 KK 35 36 76 Clevis

Not ill. KK 01 30 67 Packing set cpl.

KK 35 36 81 Front furrow adjustment cylinder D50 x 200 mm cpl.

Kverneland Klepp AS

1/01

Page 97


1123 Front furrow adjustment cylinder D63 x 200 mm

Kverneland Klepp AS

1/01

Page 98


1123 Front furrow adjustment cylinder D63 x 200 mm

1 KK 35 36 87 Cylinder tube

2 KK 35 36 69 Piston

3 KK 01 20 19 Piston packing

4 KK 01 30 65 O-ring D24 x 2

5 KK 35 36 68 Piston rod

6 KK 01 18 21 O-ring D57.2 x 3

7 KK 01 18 73 Support ring

8 KK 01 19 53 Seal for piston rod

9 KK 35 36 70 Rod cap

10 KK 01 19 13 Scraper

11 KK 03 20 02 Set screw M6 x 10 mm

12 KK 35 36 76 Clevis

Not ill. KK 01 20 10 Packings set cpl.

KK 35 36 80 Front furrow adjustment cylinder D63 x 200 mm cpl.

Kverneland Klepp AS

1/01

Page 99


1062 Hydraulic cylinder D80 x 200 mm ( From 01.03.99 )

Kverneland Klepp AS

1/01

Page 100


1062 Hydraulic cylinder D80 x 200 mm ( From 01.03.99 )

1 KK 35 37 74 Cylinder tube

2 KK 01 35 27 Thread clamp D95

3 KK 01 65 09 Piston packing set

4 KK 35 37 55 Piston

5 KK 03 20 06 Screw M6 x 20 mm

6 KK 01 65 10 O-ring D40

7 KK 35 37 75 Piston rod

8 KK 01 65 11 O-ring D75

9 KK 01 65 12 Support ring

10 KK 35 37 94 Lock ring

11 KK 35 37 54 End cap

12 KK 01 65 13 Piston rod packing

13 KK 01 65 14 Scraper

14 KK 01 35 25 Bellow

15 KK 35 37 76 Stopping nut

16 KK 01 35 26 Clamp D80

17 KK 03 20 16 Screw M10 x 45 mm

18 KK 35 37 51 Clevis

Not ill. KK 01 36 03 Packings set cpl.

KK 35 38 04 Hydraulic cylinder D80 x 200 mm cpl.

Kverneland Klepp AS

1/01

Page 101


188 Depth wheel for mod. 80 - 110 - 160 - 200 ( From 01.01.87 )

Kverneland Klepp AS

1/01

Page 102


188 Depth wheel for mod. 80 - 110 - 160 - 200 ( From 01.01.87 )

1 KK 06 40 30 Clevis

2 KK 01 58 34 Nut M20

3 KK 06 40 24 Stop screw

KK 06 40 47 Clevis cpl. ( ill. 1 - 3 )

4 KK 02 99 20 Grease nipple

5 KK 03 27 50 Hex screw M16 x 50 mm w/nut ( Before 01.06.99 )

KK 03 28 50 Hex screw M20 x 50 mm w/nut ( From 01.06.99 )

6 KK 01 12 72 Circlip

7 KK 01 04 61 Axle 16 x 47 mm ( Before 18.05.99 )

KK 01 02 55 Bolt w/head D16 x 51 mm ( From 18.05.99 )

8 KK 06 40 75 Support ( Before 01.06.99 )

KK 07 47 74 Support ( From 01.06.99 )

9 KK 06 40 87 Silent block

10 KK 06 40 78 Holder for silent block

11 KK 03 27 40 Hex screw M16 x 40 mm w/nut

12 KK 06 40 86 Lock for cushion

13 KK 06 40 55 Wheel arm H = 700 mm

KK 07 40 55 Wheel arm H = 800 mm

14 KK 06 40 89 Spring

15 KK 06 40 88 Bracket for spring

16 KK 01 29 19 Washer

17 KK 03 36 70 Hex screw, wholly threaded M12 x 70 mm

18 KK 03 15 30 Hex screw M12 x 30 mm

23 KK 01 11 67 End cap

24 KK 01 60 10 Lock nut M16

25 KK 01 12 31 Bearing

26 KK 01 00 96 Spacing tube

27 KK 01 12 00 Bearing

28 KK 01 08 06 Packing

29 KK 07 40 52 Wheel, steel

KK 07 04 59 Wheel cpl. w/ axle, steel

30 KK 07 40 53 Axle

31 KK 01 29 40 Washer

32 KK 01 60 22 Flange nut M30

33 KK 09 42 06 Tyre 6,00 x 9

KK 01 13 78 Rim

KK 09 42 07 Inner tube

KK 07 04 94 Wheel w/axle and tyre cpl.

34 KK 07 17 40 Scraper holder

35 KK 07 40 54 Scraper for steel wheel

KK 07 17 29 Scraper for rubber wheel

36 KK 01 14 00 Cover kit cpl. 6,00 x 9

37 KK 01 29 22 Washer

38 KK 01 10 61 Roll pin D6 x 22 mm ( From 18.05.99 )

39 KK 01 16 36 Bushing ( From 01.06.99 )

Not ill. KK 06 04 49 Depth wheel, steel 500 x 165 cpl. ( Before 01.06.99 )

KK 07 47 90 Depth wheel, steel 500 x 165 for beam H = 700 mm cpl. ( From 01.06.99 )

KK 07 47 91 Depth wheel, steel 500 x 165 for beam H = 800 mm cpl. ( From 01.06.99 )

KK 06 04 69 Depth wheel, rubber 6.00 x 9 cpl. ( Before 01.06.99 )

KK 07 47 94 Depth wheel, 6.00 x 9 for beam H = 700 mm cpl. ( From 01.06.99 )

KK 07 47 95 Depth wheel, 6.00 x 9 for beam H = 800 mm cpl. ( From 01.06.99 )

KK 07 47 99 Screw and bushing set cpl. ( From 01.06.99 )

Kverneland Klepp AS

1/01

Page 103


299 Depth wheel 200 x 14.5

Kverneland Klepp AS

1/01

Page 104


299 Depth wheel 200 x 14.5

1 KK 01 11 57 End cap

2 KK 01 60 10 Nut M16

3 KK 01 29 27 Washer

4 KK 01 12 00 Bearing

5 KK 01 00 31 Spacing tube for wheel 200 x 14.5

KK 01 00 67 Spacing tube for wheel 26 x 12-12

6 KK 01 12 31 Bearing

7 KK 01 08 06 Packing

8 KK 01 13 03 Tyre 200 x 14.5

KK 01 13 05 Inner tube for 200 x 14.5

KK 01 13 31 Rim w/bearinga for 200 x 14.5

9 KK 06 42 22 Axle for wheel LP-200 x 14,5

KK 06 42 23 Axle for wheel LP-26 x 12-12

10 KK 01 60 37 Cone nut M30

11 KK 02 99 20 Grease nipple

12 KK 01 12 72 Circlip

13 KK 01 04 61 Axle

14 KK 06 40 30 Clevis

15 KK 01 58 32 Nut M20

16 KK 06 40 36 Stop screw

KK 06 40 39 Clevis cpl.

17 KK 06 40 75 Support

18 KK 06 40 86 Protection for damper block

19 KK 06 40 87 Damper block

20 KK 06 40 78 Holder for damper block

21 KK 03 27 40 Hex screw M16 x 40 mm w/nut

KK 03 27 60 Hex screw M16 x 60 mm w/nut (for hydraulic shock absorber)

22 KK 06 40 81 Wheel arm H = 700 mm

KK 07 48 01 Wheel arm for hydr. shock absorber H = 700 mm

KK 06 40 74 Wheel arm H = 800 mm

KK 07 48 02 Wheel arm for hydr. shock absorber H = 800 mm

23 KK 06 40 73 Tube

24 KK 03 36 70 Hex screw M12 x 70 mm

25 KK 01 29 19 Washer

26 KK 06 40 89 Spring

27 KK 03 27 50 Hex screw M16 x 50 mm w/nut

28 KK 07 40 47 Scraper blade for wheel 200 x 14.5

KK 07 40 49 Scraper for wheel 200 x 14.5 cpl.

KK 07 46 24 Scraper for wheel 26 x 12-12

KK 07 46 17 Scraper for wheel 26 x 12-12 cpl.

29 KK 01 14 01 Cover kit 200 x 14,5 cpl.

KK 01 14 02 Cover kit 26 x 12-12 cpl.

30 KK 35 35 40 Shock absorber

31 KK 07 48 06 Bushing for shock absorber

32 KK 01 10 42 Roll pin for shock absorber

33 KK 07 48 10 Bracket for wheelarm (for hydraulic shock absorber)

34 KK 07 40 48 Fixing for scraper

35 KK 01 13 46 Tyre for wheel 26 x 12-12

KK 01 13 49 Inner tube for wheel 26 x 12-12

36 KK 01 13 47 Rim w/bearings for 26 x 12-12

37 KK 01 16 36 Bushing ( From 01.06.99 )

Not ill. KK 03 26 95 Hex screw M12 x 95 mm w/nut (for scraper fixing)

KK 03 26 85 Hex screw M12 x 85 mm w/nut (for scraper fixing)

KK 07 47 99 Screw and bushing set cpl. ( From 01.06.99 )

KK 07 48 17 Rubber wheel 200 x 14 .5, H = 700 cpl.

KK 07 48 18 Rubber wheel 200 x 14 .5, H = 800 cpl.

KK 07 48 19 Rubber wheel 26 x 12 - 12, H = 700 cpl.

KK 07 48 20 Rubber wheel 26 x 12 - 12, H = 800 cpl.

Kverneland Klepp AS

1/01

Page 105


340 Depth/transport wheel 87

Kverneland Klepp AS

1/01

Page 106


340 Depth/transport wheel 87

1 KK 01 11 57 End cap

2 KK 01 60 00 Lock nut M20

3 KK 01 29 34 Washer

4 KK 01 12 00 Bearing

5 KK 01 13 79 Rim w/bearings for 200 x 14.5

6 KK 01 05 17 Bearing

7 KK 01 11 68 Packing

8 KK 01 13 03 Tyre 200 x 14.5

KK 01 13 05 Inner tube 200 x 14.5

9 KK 07 40 80 Axle 200 x 14.5

10 KK 03 51 78 Hex screw M20 x 110 mm w/nut

11 KK 07 40 79 Wheel arm

12 KK 02 99 20 Grease nipple

13 KK 03 27 50 Hex screw M16 x 50 mm w/nut

( Before serial no. ES1700 )

14 KK 03 27 65 Hex screw M16 x 65 mm w/nut

( Before serial no. ES1700 )

15 KK 06 40 30 Clevis

16 KK 01 58 34 Nut M20

17 KK 06 40 36 Stop screw

KK 06 40 39 Clevis cpl.

18 KK 35 21 45 Shock absorber ( Before 01.08.98 )

KK 35 35 77 Shock absorber ( From 01.08.98 )

KK 35 39 20 Shock absorber ( From 01.01.01 )

19 KK 01 04 64 Axle

20 KK 01 12 72 Circlip

21 KK 02 99 20 Grease nipple

22 KK 01 04 61 Axle ( Before 18.05.99 )

KK 01 02 55 Bolt w/head D16 x 51 mm

( From 18.05.99 )

23 KK 07 40 60 Support ( Before 01.06.99 )

KK 07 47 72 Support ( From 01.06.99 )

24 KK 07 40 78 Lock piece

KK 07 40 36 Lock piece for wheel w/scraper

25 KK 03 27 60 Hex screw M16 x 60 mm w/nut

26 KK 01 07 00 Pin M12

27 KK 07 40 65 Lock bolt

28 KK 03 27 35 Hex screw M16 x 35 mm w/nut

29 KK 01 29 24 Washer

30 KK 06 82 51 Thrustwasher

31 KK 07 40 70 Depth/transport wheelarm w/bushing

32 KK 01 07 49 Bearing

33 KK 07 86 08 Axle D50 x 284 mm

34 KK 01 29 55 Washer

35 KK 03 27 80 Hex screw M16 x 80 mm w/nut

( Before serial no. ES1700 )

36 KK 01 14 01 Cover kit cpl.

37 KK 01 16 52 Bushing

38 KK 07 58 47 Plate for wheel ( for ES only )

( From serial no. ES1700 )

KK 07 47 84 Plate for wheel ( for ES only )

( From 01.06.99 ) ( Before 01.11.00 )

KK 07 49 61 Plate for wheel ( for LS only )

( Before 01.06.99 )

KK 07 47 86 Plate for wheel ( for LS only )

( From 01.06.99 )

39 KK 07 58 49 Plate for wheel ( for ES only )

( From serial no. ES1700 )

KK 07 47 85 Plate for wheel ( for ES only )

( From 01.06.99 )

KK 07 49 64 Plate for wheel ( for LS only )

( Before 01.06.99 )

KK 07 47 87 Plate for wheel ( for LS only )

( From 01.06.99 ) ( Before 15.08.00 )

40 KK 03 27 70 Hex screw M16 x 70 mm w/nut

( From serial no.ES1700 and LS plough)

KK 03 28 70 Hex screw M20 x 70 mm w/nut

( From 01.06.99 )

41 KK 03 27 45 Hex screw M16 x 45 mm w/nut

( From serial no.ES1700 and LS plough)

KK 03 28 45 Hex screw M20 x 45 mm w/nut

( From 01.06.99 )

42 KK 07 58 42 Plate for wheel

( Before serial no. ES1700 )

43 KK 07 58 45 Plate for wheel

( Before serial no. ES1700 )

44 KK 07 40 42 Plate for wheel 200 x 14.5

( Replaces 068578 from 03.01.92, Serial

no. LB2320, LD5916 and EG4925 )

KK 07 40 43 Plate for wheel 26 x 12-12

( Replaces 068578 from 03.01.92, Serial

no. LB2320, LD5916 and EG4925 )

45 KK 03 27 60 Hex screw M16 x 60 mm w/nut

( Before 04.01.96, Serial no. LB3311 )

KK 03 27 02 Hex screw M16 x 100 mm w/nut

( From 04.01.96, Serial no. LB3311 )

KK 03 28 07 Hex screw M20 x 100 mm w/nut

( From 01.06.99 )

46 KK 01 13 47 Rim w/bearings for 26 x 12-12

47 KK 01 13 46 Tyre 26 x 12-12

KK 01 13 49 Inner tube 26 x 12-12

48 KK 07 40 93 Axle 26 x 12-12

49 KK 01 16 13 Bushing D16/D20 x 17 mm w/flange

50 KK 07 40 42 Tube ( Before 01.04.96 )

KK 07 46 90 Tube ( E/F, ED, EG, LB, LD only for )

( From 01.04.96 )

KK 07 47 80 Tube ( LB and LD only for wheel

200 x 14.5 ) ( From 01.06.99 )

KK 07 40 43 Tube ( Before 01.04.96 )

KK 07 46 93 Tube ( E/F, ED, EG, LB, LD only for

wheel 26 x 12-12 ) ( From 01.04.96 )

KK 07 47 82 Tube ( ED, EG, LB, LD only for wheel

26 x 12 - 12 ) ( From 01.06.99 )

51 KK 07 40 37 Scraper bracket ( for wheel 200 x 14.5 )

KK 07 39 91 Scraper bracket ( for wheel 26 x 12 - 12 )

52 KK 07 40 47 Scraper ( for wheel 200 x 14.5 )

KK 07 46 24 Scraper ( for wheel 26 x 12 - 12 )

53 KK 01 10 61 Roll pin D6 x 22 mm ( From 18.05.99 )

54 KK 03 34 30 Lock screw M12 x 30 mm

55 KK 01 29 19 Washer

56 KK 01 16 36 Bushing ( From 01.06.99 )

57 KK 08 13 78 Plate for wheel ( for LS and LM only )

( From 15.08.00 )

KK 08 13 78 Plate for wheel ( for ES and EM only )

( From 01.11.00 )

Not ill. KK 01 14 18 Wheel w/axle 26 x 12-12

KK 07 04 93 Wheel w/axle 200 x 14.5

Kverneland Klepp AS

1/01

Page 107


340 Depth/transport wheel 87

Kverneland Klepp AS

1/01

Page 108


340 Depth/transport wheel 87

KK 07 40 41

KK 07 47 97

KK 07 04 91

KK 07 47 96

KK 01 19 39

KK 07 48 40

KK 07 47 99

Depth/transport wheel 26 x 12-12 cpl.

( Before 01.06.99 )

Depth/transport wheel 26 x 12-12 for

beam H = 700/800 mm cpl.

( From 01.06.99 )

Depth/transport wheel 200 x 14.5 cpl.

( Before 01.06.99 )

Depth/transport wheel 200 x 14.5 for

beam H = 700/800 mm cpl.

( From 01.06.99 )

Packing for shock absorber for part no.

35 21 45 and 35 27 77

Scraper for depth/transport wheel

200 x 14.5 cpl.

Screw and bushing set cpl.

( From 01.06.99 )

Kverneland Klepp AS

1/01

Page 109


514 Depth/tranport wheel 93 ( Before 01.06.99 )

Kverneland Klepp AS

1/01

Page 110


514 Depth/transport wheel 93 ( Before 01.06.99 )

1 KK 03 50 40 Hex screw w/cone M14 x 35 mm

2 KK 07 46 78 Plate ( From 02/01/95, serial no EG6310,

E41999, F18020, LB3045 )

KK 07 45 88 Plate ( Before 02/01/95, serial no EG6310,

E41999, F18020, LB3045 )

3 KK 01 29 56 Washer 60 x 85 x 1 mm

4 KK 03 27 95 Hex screw M16 x 95 mm w/nut

5 KK 03 27 02 Hex screw M16 x 110 mm w/nut

6 KK 07 45 07 Bracket w/axle

7 KK 07 45 27 Cone bolt

8 KK 01 10 16 Roll pin 8 x 45 mm

9 KK 07 45 18 Cone nut

10 KK 07 45 49 Bold D35 mm

11 KK 07 45 35 Bracket

KK 07 46 40 Bracket ( for VD plough only ) ( 150 x 150 )

12 KK 07 45 33 Plate for bracket

KK 07 46 44 Plate for bracket ( for VD plough only )

( 150 x 150 )

13 KK 03 28 75 Hex screw M20 x 75 mm w/nut

KK 03 28 24 Hex screw M20 x 105 mm w/nut

( for VD plough only ) ( 150 x 150 )

14 KK 02 97 70 Pin

15 KK 07 45 40 Cover

16 KK 01 16 66 Slidebearing

17 KK 07 45 48 Bolt

18 KK 07 45 93 Spring for bolt

19 KK 07 45 01 Main bearinghouse

20 KK 02 99 20 Greasenipple M8 x 1

21 KK 07 45 90 Pawl

22 KK 07 45 89 Slidecover

23 KK 03 20 10 Umbrakoscrew M8 x 20 mm

24 KK 03 20 13 Umbrakoscrew M8 x 15 mm

25 KK 03 20 03 Umbrakoscrew M6 x 12 mm

26 KK 07 45 21 Plate

27 KK 01 28 70 Discspring

28 KK 07 45 24 Spacing tube for discspring

29 KK 01 10 00 Roll pin 8 x 80 mm

30 KK 07 46 55 Wheel arm H=700 mm

( From 01/01/95, serial no E41970, F17952,

EG6271 and LB3033 )

KK 07 46 52 Wheel arm H=800 mm

( From 01/01/95, serial no E41970, F17952,

EG6271 and LB3033 )

KK 07 45 08 Wheel arm H=700 mm

(Before 01/01/95, serial no E41970, F17952,

EG6271 and LB3033 )

31 KK 01 58 32 Nut M20

32 KK 06 70 49 Adjustment screw M20 x 110 mm

33 KK 03 26 50 Hex screw M12 x 50 mm w/nut

KK 03 26 55 Hex screw M12 x 55 mm w/nut

( w/scraper )

34 KK 01 29 55 Washer 50 x 70 x 1 mm

35 KK 07 45 87 Stretching screw

36 KK 07 45 94 Spring D26 x 76 mm

37 KK 07 46 77 Pin ( From 02/01/95, serial no EG6310,

E41999, F18020, LB3045 )

KK 07 45 86 Pin ( Before 02/01/95, serial no EG6310,

E41999, F18020, LB3045 )

38 KK 07 45 92 Ball D30

39 KK 07 40 47 Scraper

KK 07 46 24 Scraper ( for wheel 26 x 12 - 12 )

40 KK 03 51 78 Hex screw M20 x 110 mm w/lock nut

41 KK 07 40 80 Axle for 200 x 14.5

42 KK 01 11 68 Z - lamell

43 KK 01 05 17 Bearing

44 KK 01 13 03 Tyre 200 x 14.5

KK 01 13 05 Inne tube 200 x 14.5

45 KK 01 13 79 Rim w/bearing for 200 x 14.5

46 KK 01 12 00 Ball bearing 6206

47 KK 01 29 34 Washer 20.5 x 40 x 3.4 mm

48 KK 01 60 00 Lock nut

49 KK 01 11 57 Cap

50 KK 01 14 01 Cover cpl. 200 x 14.5

51 KK 07 45 95 Bracket, rear

52 KK 07 46 51 Tube for rear mounted wheel

( for EG plough )

53 KK 01 29 94 Washer 8.4 x 16 x 1.5

54 KK 03 27 90 Hex screw M16 x 90 mm w/nut

55 KK 07 46 48 Plate for rear mounted wheel

( for LB plough )

56 KK 03 27 50 Hex screw M16 x 50 mm w/nut

( for LB plough )

57 KK 07 59 08 Plate ( Before serial no. ES1700 )

58 KK 03 27 55 Hex screw M16 x 55 mm w/nut

59 KK 03 27 65 Hex screw M16 x 65 mm

( for ES and LS plough, before 01.08.98 )

( for ED and LD plough, from 01.08.98 )

60 KK 07 58 97 Plate ( From serial no. ES1700 )

KK 07 46 45 Plate ( for ED and LD plough )

( From 01.08.98 )

61 KK 01 13 47 Rim w/bearing for 26 x 12-12

62 KK 01 13 46 Tyre 26 x 12-12

KK 01 13 49 Inner tube 26 x 12-12

63 KK 07 40 93 Axle 26 x 12-12

64 KK 07 46 13 Leaf spring ( From 01.04.97 )

65 KK 03 27 65 Hex screw M16 x 65 mm

( for ES and LS plough ) ( From 01.08.98 )

66 KK 03 27 45 Hex screw M16 x 45 mm

( for ES and LS plough ) ( From 01.08.98 )

KK 03 27 50 Hex screw M16 x 50 mm

( for LS plough ) ( From 01.08.98 )

68 KK 01 29 19 Washer ( w/scraper )

69 KK 03 35 16 Hex screw M10 x 16 mm w/nut

( From 01.04.97. )

Not ill. KK 07 46 37 Combi wheel cpl. 200 x 14.5 ( H=700 mm )

KK 07 46 39 Combi wheel cpl. 26 x 12-12 ( H=700 mm )

KK 07 46 66 Combi wheel cpl. 200 x 14.5 ( H=800 mm )

KK 07 46 68 Combi wheel cpl. 26 x 12-12 ( H=800 mm )

KK 07 46 14 Scraper for wheel 26 x 12-12 cpl.

KK 07 48 40 Scraper for wheel 200 x 14.5 cpl.

Kverneland Klepp AS

1/01

Page 111


1088 Depth/transport wheel 99 ( From 01.06.99 )

Kverneland Klepp AS

1/01

Page 112


1088 Depth/transport wheel 99 ( From 01.06.99 )

1 KK 03 29 20 Hex screw M24 x 200 mm w/nut

2 KK 03 28 36 Hex screw M20 x 240 mm w/nut

3 KK 03 28 22 Hex screw M20 x 190 mm w/nut

4 KK 03 29 25 Hex screw M24 x 250 mm w/nut

5 KK 03 27 65 Hex screw M16 x 65 mm w/nut

6 KK 01 30 05 Washer

7 KK 01 16 14 Bushing D30 x D16 x 28 mm

8 KK 01 16 15 Bushing D40 x D24 x 15.5 mm

9 KK 08 40 40 Rotation bolt ( From 01.05.00 )

10 KK 08 40 43 Crank ( From 01.05.00 )

11 KK 07 48 84 Plate, over ( for ED and LD plough )

12 KK 07 48 85 Plate, under ( for ED and LD plough )

13 KK 07 48 88 Plate ( for VD plough )

14 KK 07 48 91 Plate ( for EM/LM plough )

15 KK 07 48 81 Plate, over ( for ES and LS plough )

16 KK 07 48 82 Plate, under ( for ES and LS plough )

17 KK 06 82 51 Washer

18 KK 07 48 80 Wheel bracket, frame mounted wheel

19 KK 06 40 89 Spring ( From 01.05.00 )

20 KK 07 48 90 Clamp ( for 150 mm tube )

KK 07 48 87 Clamp ( for 200 mm tube )

21 KK 07 48 89 Clamp w/fixing lug ( for 150 mm tube )

KK 07 48 86 Clamp w/fixing lug ( for 200 mm tube )

22 KK 03 27 16 Hex screw M16 x 140 mm w/nut

( for VD, ED and LD plough )

KK 03 27 19 Hex screw M16 x 190 mm w/nut

( for EM/LM plough )

23 KK 01 03 15 Bolt D25.3 x 60 mm

24 KK 01 10 20 Roll pin D12 x 40 mm

25 KK 07 08 05 Adjustable stay

26 KK 06 40 30 Clevis

27 KK 06 40 24 Stop screw

28 KK 01 10 52 Roll pin D12 x 80 mm

29 KK 07 48 67 Crank for shock absorber

30 KK 01 29 31 Washer

31 KK 35 36 30 Shock absorber

32 KK 01 10 35 Roll pin D6 x 30 mm

33 KK 07 48 70 Bracket arm for shock absorber

34 KK 03 27 45 Hex screw M16 x 45 mm w/nut

35 KK 07 48 74 Handle

36 KK 07 48 73 Axle

37 KK 03 28 50 Hex screw M20 x 50 mm w/nut

38 KK 07 48 50 Wheel bracket,

rear mounted depth wheel

KK 07 48 39 Wheel bracket,

rear mounted depth wheel w/bearing

39 KK 01 37 00 Spring

40 KK 01 16 36 Bushing D20 x D16 x 10 mm

41 KK 01 29 16 Washer

42 KK 07 48 76 Lock

43 KK 01 02 55 Bolt D16 x 51 mm

44 KK 01 10 61 Roll pin D6 x 22 mm

45 KK 01 10 14 Roll pin D4 x 16 mm

46 KK 01 30 04 Washer

47 KK 07 48 56 Axle w/bearing cpl.

( for depth/transport wheel )

48 KK 07 48 62 Axle w/bracket shaft cpl.

( for depth wheel )

49 KK 07 48 41 Axle w/short bracket shaft cpl.

( for depth wheel )

50 KK 07 90 63 Washer

51 KK 03 29 80 Hex screw M24 x 80 mm w/nut

52 KK 07 48 75 Axle

53 KK 07 48 93 Axle

54 KK 01 10 48 Roll pin D12 x 60 mm

55 KK 01 07 00 Pin D12

56 KK 07 48 64 Switch bracket

57 KK 03 29 70 Hex screw M24 x 70 mm w/nut

58 KK 07 48 65 Wheel arm

( for depth/transport wheel )

59 KK 07 48 66 Wheel arm ( for depth wheel )

60 KK 03 28 07 Hex screw M20 x 100 mm w/nut

61 KK 03 28 90 Hex screw M20 x 90 mm w/nut

62 KK 10 68 63 Bushing

63 KK 07 48 35 Clamp bracket

64 KK 03 27 70 Hex screw M16 x 70 mm w/nut

( for depth/transport wheel )

KK 03 27 75 Hex screw M16 x 75 mm w/nut

( for depth wheel )

65 KK 03 26 40 Hex screw M12 x 40 mm w/nut

66 KK 01 60 12 Flange nut M20

67 KK 07 48 38 Scraper ( for wheel 200 x 14.5 )

KK 07 48 43 Scraper ( for wheel 26 x 12-12 )

68 KK 01 29 19 Washer

69 KK 03 26 65 Hex screw M12 x 60 mm

( From 01.05.00 )

70 KK 07 48 36 Bracket for scraper

71 KK 35 60 42 Spring

72 KK 01 11 57 End cap

73 KK 01 60 00 Lock nut M16

74 KK 01 29 34 Washer

75 KK 01 12 00 Bearing

76 KK 01 05 17 Bearing

77 KK 01 11 68 Packing

78 KK 01 13 03 Tyre 200 x 14.5

KK 01 13 05 Inner tube 200 x 14.5

79 KK 01 13 79 Rim 200 x 14.5

80 KK 07 40 80 Axle 200 x 14.5

81 KK 01 14 01 Cover kit cpl.

82 KK 01 13 47 Rim 26 x 12-12

83 KK 01 13 46 Tyre 26 x 12-12

KK 01 13 49 Inner tube 26 x 12-12

84 KK 02 99 20 Grease nipple

85 KK 07 40 93 Axle 26 x 12-12

86 KK 01 16 33 Bearing

87 KK 06 40 97 Crank screw cpl.

88 KK 06 40 79 Holder for damper block

( From 01.05.00 )

89 KK 06 40 86 Protection for damper block

( From 01.05.00 )

90 KK 06 40 87 Damper block ( From 01.05.00 )

91 KK 03 27 40 Hex screw M16 x 40 mm w/nut

( From 01.05.00 )

92 KK 08 40 42 Pin ( From 01.05.00 )

Not ill. KK 06 40 47 Stop cpl.

Kverneland Klepp AS

1/01

Page 113


1088 Depth/transport wheel 99 ( From 01.06.99 )

Kverneland Klepp AS

1/01

Page 114


1088 Depth/transport wheel 99 ( From 01.06.99 )

KK 08 40 00

KK 08 40 01

KK 08 40 02

KK 08 40 03

KK 08 40 10

KK 08 40 11

KK 08 40 12

KK 08 40 13

Depth wheel 200 x 14.5 rear mounted

without shock absorber cpl.

Depth wheel 200 x 14.5 rear mounted

w/shock absorber cpl.

Depth wheel 26 x 12-12 rear mounted

w/shock absorber cpl.

Depth wheel 200 x 14.5 frame mounted

without shock absorber cpl.

Depth/transport wheel 200 x 14.5 rear

mounted without shock absorber cpl.

Depth/transport wheel 200 x 14.5 rear

mounted w/shock absorber cpl.

Depth/transport wheel 26 x 12-12 rear

mounted w/shock absorber cpl.

Depth/transport wheel 200 x 14.5 frame

mounted without shock absorber cpl.

Kverneland Klepp AS

1/01

Page 115


580 Transfers for EG85/100 - 160/240

6

1

8

9

2

7

4

10

11

3

13

12

5

14

15

Kverneland Klepp AS

1/01

Page 116


580 Transfers for EG85/100 - 160/240

1 KK 70 95 82 Kverneland EG-85

2 KK 70 95 83 Kverneland EG-100

3 KK 70 97 37 Arrow

4 KK 70 98 31 Kverneland w/arrow

5 KK 70 92 34 Info., spring

6 KK 70 94 79 Info., nuts

7 KK 70 98 33 Info., hoses

8 KK 70 98 43 Safty sign, parking support

9 KK 70 98 23 Safty sign, crush danger

10 KK 70 98 42 Safty sign, reversible plough

11 KK 70 98 44 Safty sign, read instruction manual

12 KK 70 98 41 Safty sign, danger, tractor/implement

13 KK 70 96 29 Info.

14 KK 70 94 59 Info

15 KK 70 98 95 Safty sign, sharp edges

Kverneland Klepp AS

1/01

Page 117


Index

Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page

KK 01 00 08 39

KK 01 00 08 61

KK 01 00 08 65

KK 01 00 31105

KK 01 00 42 39

KK 01 00 42 41

KK 01 00 67105

KK 01 00 96103

KK 01 01 52 41

KK 01 01 53 41

KK 01 01 54 45

KK 01 01 55 11

KK 01 01 55 13

KK 01 01 55 17

KK 01 01 55 7

KK 01 01 56 11

KK 01 01 56 13

KK 01 01 56 17

KK 01 01 56 7

KK 01 01 57 33

KK 01 01 58 41

KK 01 01 58 45

KK 01 01 59 55

KK 01 02 55103

KK 01 02 55107

KK 01 02 55113

KK 01 02 78 29

KK 01 02 78 31

KK 01 02 82 29

KK 01 02 82 31

KK 01 02 88 31

KK 01 02 88 39

KK 01 02 91 31

KK 01 02 91 39

KK 01 02 93 41

KK 01 02 93 45

KK 01 03 15113

KK 01 03 15 39

KK 01 03 15 43

KK 01 03 18 39

KK 01 03 18 47

KK 01 03 18 67

KK 01 03 19 39

KK 01 03 19 61

KK 01 03 19 65

KK 01 03 19 69

KK 01 03 19 71

KK 01 03 19 73

KK 01 03 28 59

KK 01 03 28 61

KK 01 03 28 63

KK 01 03 28 65

KK 01 03 28 67

KK 01 03 28 69

KK 01 03 28 71

KK 01 03 28 73

KK 01 03 30 43

KK 01 03 32 39

KK 01 03 32 43

KK 01 03 45 33

KK 01 03 71 45

KK 01 03 72 45

KK 01 03 73 45

KK 01 04 61103

KK 01 04 61105

KK 01 04 61107

KK 01 04 64107

KK 01 05 17107

KK 01 05 17111

KK 01 05 17113

KK 01 05 32 23

KK 01 05 32 25

KK 01 05 66 39

KK 01 05 66 41

KK 01 05 70 47

KK 01 05 70 49

KK 01 05 72 23

KK 01 05 72 25

KK 01 05 88 45

KK 01 06 06 39

KK 01 06 06 41

KK 01 06 06 43

KK 01 06 06 45

KK 01 06 50 39

KK 01 06 50 43

KK 01 06 50 49

KK 01 06 50 55

KK 01 06 55 39

KK 01 06 55 69

KK 01 07 00107

KK 01 07 00113

KK 01 07 00 29

KK 01 07 00 31

KK 01 07 00 33

KK 01 07 00 39

KK 01 07 00 41

KK 01 07 00 43

KK 01 07 00 45

KK 01 07 00 47

KK 01 07 00 49

KK 01 07 00 51

KK 01 07 00 55

KK 01 07 00 59

KK 01 07 00 63

KK 01 07 00 67

KK 01 07 00 71

KK 01 07 49107

KK 01 07 72 21

KK 01 07 75 21

KK 01 08 06103

KK 01 08 06105

KK 01 08 18 25

KK 01 08 51 33

KK 01 09 10 47

KK 01 09 10 49

KK 01 09 10 51

KK 01 09 58 39

KK 01 09 58 41

KK 01 09 58 45

KK 01 10 00111

KK 01 10 01 41

KK 01 10 02 39

KK 01 10 09 39

KK 01 10 14113

KK 01 10 16111

KK 01 10 18 47

KK 01 10 18 49

KK 01 10 18 51

KK 01 10 20113

KK 01 10 20 39

KK 01 10 20 39

KK 01 10 20 43

KK 01 10 20 59

KK 01 10 20 61

KK 01 10 20 63

KK 01 10 20 65

KK 01 10 20 67

KK 01 10 20 69

KK 01 10 20 71

KK 01 10 20 73

KK 01 10 21 39

KK 01 10 21 45

KK 01 10 21 69

KK 01 10 21 73

KK 01 10 32 83

KK 01 10 35113

KK 01 10 37 19

KK 01 10 42105

KK 01 10 42 19

KK 01 10 48113

KK 01 10 52113

KK 01 10 61103

KK 01 10 61107

KK 01 10 61113

KK 01 10 64 35

KK 01 11 57105

KK 01 11 57107

KK 01 11 57111

KK 01 11 57113

KK 01 11 67103

KK 01 11 68107

KK 01 11 68111

KK 01 11 68113

KK 01 12 00103

KK 01 12 00105

KK 01 12 00107

KK 01 12 00111

KK 01 12 00113

KK 01 12 23 83

KK 01 12 23 85

KK 01 12 23 91

KK 01 12 23 93

KK 01 12 23 95

KK 01 12 31103

KK 01 12 31105

KK 01 12 52 39

KK 01 12 52 41

KK 01 12 52 45

KK 01 12 59 23

KK 01 12 59 25

KK 01 12 61 45

KK 01 12 61 47

KK 01 12 61 49

KK 01 12 61 83

KK 01 12 61 85

KK 01 12 61 91

KK 01 12 61 93

KK 01 12 61 95

KK 01 12 62 41

KK 01 12 62 43

KK 01 12 62 55

KK 01 12 66 21

KK 01 12 66 23

KK 01 12 66 25

KK 01 12 66 55

KK 01 12 72103

KK 01 12 72105

KK 01 12 72107

KK 01 12 74 47

KK 01 12 74 49

KK 01 12 77 47

KK 01 12 77 49

KK 01 12 77 51

KK 01 12 77 55

KK 01 12 92 21

KK 01 12 92 55

KK 01 13 03105

KK 01 13 03107

KK 01 13 03111

KK 01 13 03113

KK 01 13 05105

KK 01 13 05107

KK 01 13 05111

KK 01 13 05113

KK 01 13 31105

KK 01 13 46105

KK 01 13 46111

KK 01 13 46113

KK 01 13 47105

KK 01 13 47111

KK 01 13 47113

KK 01 13 49105

KK 01 13 49111

KK 01 13 49113

KK 01 13 78103

KK 01 13 79107

KK 01 13 79111

KK 01 13 79113

KK 01 14 00103

KK 01 14 01105

KK 01 14 01107

KK 01 14 01111

KK 01 14 01113

KK 01 14 02105

KK 01 14 18107

KK 01 15 41 61

KK 01 15 41 65

KK 01 15 65 59

KK 01 15 65 59

KK 01 15 65 63

KK 01 15 65 63

KK 01 15 65 67

KK 01 15 65 71

KK 01 15 65 75

KK 01 15 65 79

KK 01 15 65 91

KK 01 15 85 59

KK 01 15 85 59

KK 01 15 85 61

KK 01 15 85 63

KK 01 15 85 63

KK 01 15 85 65

KK 01 15 85 67

KK 01 15 85 67

KK 01 15 85 69

KK 01 15 85 71

KK 01 15 85 71

KK 01 15 85 73

KK 01 15 94 75

KK 01 15 94 79

KK 01 15 96 59

KK 01 15 96 61

KK 01 15 96 63

KK 01 15 96 65

KK 01 15 96 67

KK 01 15 96 69

KK 01 15 96 71

KK 01 15 96 73

KK 01 16 14113

KK 01 16 15113

KK 01 16 33113

KK 01 16 36103

KK 01 16 36105

KK 01 16 36107

KK 01 16 36113

KK 01 16 37 55

KK 01 16 52107

KK 01 16 66111

KK 01 16 82 47

KK 01 16 82 49

KK 01 16 87 51

KK 01 16 91 51

KK 01 16 92 51

KK 01 16 94 47

KK 01 16 94 49

KK 01 16 94 53

KK 01 16 94 55

KK 01 17 23 35

KK 01 17 29 81

KK 01 17 30 81

KK 01 17 31 81

KK 01 17 32 81

KK 01 17 33 81

KK 01 17 36 77

KK 01 17 36 93

KK 01 17 37 77

Kverneland Klepp AS

18.Jan.01

Page 118


Index

Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page

KK 01 17 37 85

KK 01 17 37 93

KK 01 17 38 77

KK 01 17 38 93

KK 01 17 43 77

KK 01 17 43 93

KK 01 17 44 77

KK 01 17 44 93

KK 01 17 45 77

KK 01 17 45 93

KK 01 17 46 77

KK 01 17 46 93

KK 01 17 50 23

KK 01 17 50 25

KK 01 17 52 83

KK 01 17 69 97

KK 01 17 98 81

KK 01 17 99 81

KK 01 18 02 75

KK 01 18 02 91

KK 01 18 10 79

KK 01 18 11 83

KK 01 18 21 99

KK 01 18 23 87

KK 01 18 24 87

KK 01 18 24 95

KK 01 18 61 91

KK 01 18 63 83

KK 01 18 66 23

KK 01 18 66 25

KK 01 18 73 99

KK 01 18 75 87

KK 01 18 76 87

KK 01 18 76 95

KK 01 18 90 39

KK 01 18 90 41

KK 01 18 91 39

KK 01 18 91 41

KK 01 18 94 83

KK 01 18 95 39

KK 01 19 06 75

KK 01 19 06 91

KK 01 19 07 83

KK 01 19 09 79

KK 01 19 11 75

KK 01 19 11 83

KK 01 19 11 87

KK 01 19 11 91

KK 01 19 12 95

KK 01 19 13 99

KK 01 19 15 79

KK 01 19 18 87

KK 01 19 18 95

KK 01 19 24 87

KK 01 19 26 91

KK 01 19 39109

KK 01 19 40 75

KK 01 19 48 83

KK 01 19 50 75

KK 01 19 50 83

KK 01 19 50 87

KK 01 19 50 91

KK 01 19 51 95

KK 01 19 52 79

KK 01 19 53 99

KK 01 19 59 79

KK 01 19 62 97

KK 01 19 69 79

KK 01 19 75 79

KK 01 20 10 99

KK 01 20 19 99

KK 01 20 56 59

KK 01 20 56 61

KK 01 20 56 63

KK 01 20 56 65

KK 01 20 56 67

KK 01 20 56 71

KK 01 20 56 73

KK 01 20 59 59

KK 01 20 59 61

KK 01 20 59 63

KK 01 20 59 65

KK 01 20 59 67

KK 01 20 59 67

KK 01 20 59 69

KK 01 20 59 71

KK 01 20 59 71

KK 01 20 59 71

KK 01 20 59 73

KK 01 20 59 73

KK 01 20 60 59

KK 01 20 60 59

KK 01 20 60 63

KK 01 20 60 63

KK 01 20 60 63

KK 01 20 60 67

KK 01 20 60 67

KK 01 20 60 67

KK 01 20 60 71

KK 01 20 60 71

KK 01 20 60 79

KK 01 20 60 91

KK 01 20 62 59

KK 01 20 62 61

KK 01 20 62 63

KK 01 20 62 63

KK 01 20 62 65

KK 01 20 62 67

KK 01 20 62 69

KK 01 20 62 71

KK 01 20 62 73

KK 01 20 70 59

KK 01 20 70 63

KK 01 20 70 91

KK 01 20 77 59

KK 01 20 77 63

KK 01 20 78 59

KK 01 20 78 63

KK 01 20 78 67

KK 01 20 78 67

KK 01 20 78 71

KK 01 20 80 61

KK 01 20 80 65

KK 01 20 80 69

KK 01 20 80 73

KK 01 20 81 59

KK 01 20 81 63

KK 01 20 81 71

KK 01 20 82 65

KK 01 20 82 73

KK 01 20 83 63

KK 01 20 83 71

KK 01 20 84 67

KK 01 21 04 59

KK 01 21 04 63

KK 01 21 04 67

KK 01 21 04 67

KK 01 21 04 71

KK 01 21 04 91

KK 01 21 14 59

KK 01 21 14 63

KK 01 21 14 67

KK 01 21 14 71

KK 01 21 44 67

KK 01 21 44 71

KK 01 21 48 67

KK 01 21 58 61

KK 01 21 58 65

KK 01 21 58 69

KK 01 21 58 73

KK 01 21 77 67

KK 01 21 77 71

KK 01 22 08 59

KK 01 22 08 63

KK 01 22 09 59

KK 01 22 09 63

KK 01 22 09 67

KK 01 22 09 71

KK 01 22 12 61

KK 01 22 12 65

KK 01 22 12 67

KK 01 22 12 71

KK 01 22 61 59

KK 01 22 61 59

KK 01 22 61 61

KK 01 22 61 63

KK 01 22 61 63

KK 01 22 61 63

KK 01 22 61 65

KK 01 22 61 67

KK 01 22 61 67

KK 01 22 61 67

KK 01 22 61 69

KK 01 22 61 71

KK 01 22 61 71

KK 01 22 61 71

KK 01 22 61 73

KK 01 23 19 65

KK 01 23 36 59

KK 01 23 36 63

KK 01 23 36 71

KK 01 25 08 59

KK 01 25 08 61

KK 01 25 08 67

KK 01 25 08 69

KK 01 25 20 59

KK 01 25 20 61

KK 01 25 20 63

KK 01 25 20 65

KK 01 25 20 67

KK 01 25 20 71

KK 01 25 48 59

KK 01 25 48 61

KK 01 25 48 65

KK 01 25 48 67

KK 01 25 48 67

KK 01 25 48 69

KK 01 25 48 71

KK 01 25 48 73

KK 01 25 70 69

KK 01 25 70 73

KK 01 25 77 59

KK 01 25 77 61

KK 01 25 77 67

KK 01 25 77 69

KK 01 26 32 97

KK 01 26 51 59

KK 01 26 63 69

KK 01 26 71 73

KK 01 26 77 73

KK 01 26 77 73

KK 01 26 78 69

KK 01 26 78 73

KK 01 27 01 59

KK 01 27 01 63

KK 01 27 01 67

KK 01 27 01 71

KK 01 27 02 59

KK 01 27 02 63

KK 01 27 02 67

KK 01 27 02 71

KK 01 27 04 59

KK 01 27 04 63

KK 01 27 04 67

KK 01 27 04 71

KK 01 27 07 69

KK 01 27 07 73

KK 01 27 10 59

KK 01 27 10 63

KK 01 27 10 69

KK 01 27 10 71

KK 01 27 10 73

KK 01 27 23 65

KK 01 27 23 67

KK 01 27 23 71

KK 01 27 23 73

KK 01 27 26 39

KK 01 27 28 67

KK 01 27 28 71

KK 01 27 30 69

KK 01 27 30 73

KK 01 27 32 59

KK 01 27 32 63

KK 01 27 34 65

KK 01 27 34 69

KK 01 27 34 73

KK 01 27 35 65

KK 01 27 35 69

KK 01 27 35 73

KK 01 27 40 59

KK 01 27 40 61

KK 01 27 40 67

KK 01 27 40 69

KK 01 27 41 63

KK 01 27 41 65

KK 01 27 41 71

KK 01 27 41 73

KK 01 27 43 63

KK 01 27 43 65

KK 01 27 43 71

KK 01 27 43 73

KK 01 27 52 61

KK 01 27 52 67

KK 01 27 52 71

KK 01 27 73 69

KK 01 27 73 73

KK 01 27 75 63

KK 01 27 75 71

KK 01 27 76 63

KK 01 27 76 65

KK 01 27 76 67

KK 01 27 76 71

KK 01 27 77 63

KK 01 27 77 71

KK 01 27 78 69

KK 01 27 78 73

KK 01 27 84 61

KK 01 27 84 65

KK 01 27 84 71

KK 01 27 84 71

KK 01 27 85 69

KK 01 27 85 73

KK 01 27 86 61

KK 01 27 86 63

KK 01 27 86 65

KK 01 27 86 71

KK 01 27 87 59

KK 01 27 87 59

KK 01 27 87 63

KK 01 27 87 63

KK 01 27 87 65

KK 01 27 87 71

KK 01 27 87 71

KK 01 27 88 59

KK 01 27 88 63

KK 01 27 88 67

Kverneland Klepp AS

18.Jan.01

Page 119


Index

Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page

KK 01 27 88 71

KK 01 27 89 65

KK 01 28 13 55

KK 01 28 70111

KK 01 29 06 27

KK 01 29 14 19

KK 01 29 16113

KK 01 29 19103

KK 01 29 19105

KK 01 29 19107

KK 01 29 19111

KK 01 29 19113

KK 01 29 19 13

KK 01 29 19 15

KK 01 29 19 5

KK 01 29 19 9

KK 01 29 21 15

KK 01 29 21 35

KK 01 29 22103

KK 01 29 22 13

KK 01 29 22 15

KK 01 29 22 17

KK 01 29 22 5

KK 01 29 22 9

KK 01 29 23 51

KK 01 29 24107

KK 01 29 27105

KK 01 29 27 5

KK 01 29 27 9

KK 01 29 31113

KK 01 29 31 35

KK 01 29 34107

KK 01 29 34111

KK 01 29 34113

KK 01 29 36 41

KK 01 29 40103

KK 01 29 40 47

KK 01 29 40 49

KK 01 29 40 53

KK 01 29 40 53

KK 01 29 40 55

KK 01 29 42 41

KK 01 29 42 45

KK 01 29 51 29

KK 01 29 51 31

KK 01 29 55107

KK 01 29 55111

KK 01 29 56111

KK 01 29 56 51

KK 01 29 60 51

KK 01 29 63 33

KK 01 29 68 45

KK 01 29 68 57

KK 01 29 70 41

KK 01 29 78 41

KK 01 29 78 43

KK 01 29 78 45

KK 01 29 79 39

KK 01 29 79 41

KK 01 29 80 47

KK 01 29 80 49

KK 01 29 80 55

KK 01 29 94111

KK 01 30 04113

KK 01 30 05113

KK 01 30 10 41

KK 01 30 62 41

KK 01 30 64 41

KK 01 30 65 99

KK 01 30 66 95

KK 01 30 67 97

KK 01 30 68 97

KK 01 30 69 97

KK 01 30 70 97

KK 01 32 28 11

KK 01 32 28 13

KK 01 32 28 13

KK 01 32 28 15

KK 01 32 28 17

KK 01 32 28 17

KK 01 32 28 5

KK 01 32 28 7

KK 01 32 28 9

KK 01 32 34 13

KK 01 32 34 15

KK 01 32 34 5

KK 01 32 34 9

KK 01 33 32 13

KK 01 33 32 15

KK 01 33 32 15

KK 01 33 32 17

KK 01 33 32 5

KK 01 33 32 9

KK 01 33 32 9

KK 01 33 33 13

KK 01 33 33 5

KK 01 33 33 9

KK 01 33 46 11

KK 01 33 46 13

KK 01 33 46 15

KK 01 33 46 17

KK 01 33 46 5

KK 01 33 46 7

KK 01 33 46 9

KK 01 33 85 11

KK 01 33 85 13

KK 01 33 85 17

KK 01 33 85 7

KK 01 35 00 69

KK 01 35 00 73

KK 01 35 25101

KK 01 35 26101

KK 01 35 27101

KK 01 35 29 69

KK 01 35 29 73

KK 01 35 31 61

KK 01 35 31 73

KK 01 35 32 61

KK 01 35 32 73

KK 01 35 33 65

KK 01 35 34 65

KK 01 35 37 61

KK 01 35 37 65

KK 01 35 38 61

KK 01 35 38 65

KK 01 35 39 61

KK 01 35 39 65

KK 01 35 40 61

KK 01 35 40 73

KK 01 35 41 65

KK 01 35 59 61

KK 01 35 59 65

KK 01 36 02 85

KK 01 37 00113

KK 01 37 50 45

KK 01 58 13 35

KK 01 58 17 53

KK 01 58 17 55

KK 01 58 17 59

KK 01 58 17 63

KK 01 58 17 67

KK 01 58 17 71

KK 01 58 18 75

KK 01 58 25 27

KK 01 58 30 15

KK 01 58 30 43

KK 01 58 32105

KK 01 58 32111

KK 01 58 32 5

KK 01 58 34103

KK 01 58 34107

KK 01 58 34 13

KK 01 58 34 15

KK 01 58 34 9

KK 01 58 35 47

KK 01 58 35 49

KK 01 58 35 51

KK 01 58 35 55

KK 01 58 41 27

KK 01 58 99 59

KK 01 58 99 63

KK 01 58 99 67

KK 01 58 99 71

KK 01 60 00107

KK 01 60 00111

KK 01 60 00113

KK 01 60 05 41

KK 01 60 05 41

KK 01 60 06 47

KK 01 60 06 49

KK 01 60 06 53

KK 01 60 06 55

KK 01 60 10103

KK 01 60 10105

KK 01 60 12113

KK 01 60 12 39

KK 01 60 12 51

KK 01 60 13 35

KK 01 60 13 47

KK 01 60 13 49

KK 01 60 13 51

KK 01 60 13 55

KK 01 60 15 11

KK 01 60 15 13

KK 01 60 15 17

KK 01 60 15 7

KK 01 60 18 61

KK 01 60 18 65

KK 01 60 22103

KK 01 60 22 41

KK 01 60 31 21

KK 01 60 31 23

KK 01 60 31 25

KK 01 60 37105

KK 01 60 40 75

KK 01 60 40 87

KK 01 60 58 47

KK 01 60 58 49

KK 01 65 08 89

KK 01 65 09101

KK 01 65 09 89

KK 01 65 10101

KK 01 65 10 89

KK 01 65 11101

KK 01 65 11 89

KK 01 65 12101

KK 01 65 12 89

KK 01 65 13101

KK 01 65 13 89

KK 01 65 14101

KK 01 65 14 89

KK 01 65 15 89

KK 01 65 22 85

KK 01 65 23 85

KK 01 65 24 85

KK 01 65 25 85

KK 01 65 26 85

KK 01 65 27 85

KK 02 97 27 19

KK 02 97 27 19

KK 02 97 70111

KK 02 97 70 39

KK 02 99 18 85

KK 02 99 18 95

KK 02 99 20103

KK 02 99 20105

KK 02 99 20107

KK 02 99 20107

KK 02 99 20111

KK 02 99 20113

KK 02 99 20 19

KK 02 99 20 21

KK 02 99 20 23

KK 02 99 20 25

KK 02 99 20 39

KK 02 99 20 39

KK 02 99 20 41

KK 02 99 20 43

KK 02 99 20 45

KK 02 99 20 47

KK 02 99 20 49

KK 02 99 20 51

KK 02 99 20 55

KK 02 99 20 83

KK 02 99 20 91

KK 02 99 20 93

KK 02 99 22 41

KK 02 99 22 47

KK 02 99 27 47

KK 02 99 27 49

KK 02 99 27 57

KK 03 09 60 39

KK 03 09 70 39

KK 03 10 30 25

KK 03 13 40 21

KK 03 15 30103

KK 03 17 30 21

KK 03 17 40 21

KK 03 20 01 95

KK 03 20 02 81

KK 03 20 02 85

KK 03 20 02 89

KK 03 20 02 99

KK 03 20 03111

KK 03 20 06101

KK 03 20 06 77

KK 03 20 06 89

KK 03 20 06 93

KK 03 20 07 85

KK 03 20 08 95

KK 03 20 10111

KK 03 20 13111

KK 03 20 16101

KK 03 20 16 77

KK 03 20 16 81

KK 03 20 50 41

KK 03 20 51 41

KK 03 20 51 45

KK 03 21 06 97

KK 03 23 40 61

KK 03 23 40 65

KK 03 24 40 39

KK 03 24 40 41

KK 03 24 40 41

KK 03 24 70 41

KK 03 25 40 23

KK 03 25 50 79

KK 03 26 02 45

KK 03 26 30 39

KK 03 26 40113

KK 03 26 40 39

KK 03 26 40 47

KK 03 26 40 51

KK 03 26 40 55

KK 03 26 50111

KK 03 26 55111

Kverneland Klepp AS

18.Jan.01

Page 120


Index

Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page

KK 03 26 55 19

KK 03 26 65113

KK 03 26 65 19

KK 03 26 85105

KK 03 26 95105

KK 03 27 02111

KK 03 27 02 25

KK 03 27 02 37

KK 03 27 02 47

KK 03 27 02 49

KK 03 27 02 55

KK 03 27 16113

KK 03 27 19113

KK 03 27 25 43

KK 03 27 25 45

KK 03 27 25 5

KK 03 27 25 53

KK 03 27 25 67

KK 03 27 25 71

KK 03 27 25 9

KK 03 27 28 51

KK 03 27 28 57

KK 03 27 30 13

KK 03 27 30 15

KK 03 27 35107

KK 03 27 35 13

KK 03 27 35 41

KK 03 27 35 5

KK 03 27 35 9

KK 03 27 40103

KK 03 27 40105

KK 03 27 40 11

KK 03 27 40113

KK 03 27 40 13

KK 03 27 40 15

KK 03 27 40 17

KK 03 27 40 53

KK 03 27 40 7

KK 03 27 45111

KK 03 27 45113

KK 03 27 45 47

KK 03 27 45 49

KK 03 27 45 51

KK 03 27 45 53

KK 03 27 45 55

KK 03 27 45 55

KK 03 27 50103

KK 03 27 50105

KK 03 27 50107

KK 03 27 50111

KK 03 27 50111

KK 03 27 50 17

KK 03 27 50 51

KK 03 27 50 9

KK 03 27 52 47

KK 03 27 52 49

KK 03 27 52 53

KK 03 27 52 55

KK 03 27 55111

KK 03 27 60105

KK 03 27 60107

KK 03 27 60 35

KK 03 27 60 39

KK 03 27 65107

KK 03 27 65 11

KK 03 27 65111

KK 03 27 65111

KK 03 27 65113

KK 03 27 65 13

KK 03 27 65 17

KK 03 27 65 7

KK 03 27 70113

KK 03 27 70 37

KK 03 27 70 47

KK 03 27 70 49

KK 03 27 75 11

KK 03 27 75113

KK 03 27 75 13

KK 03 27 75 17

KK 03 27 75 67

KK 03 27 75 7

KK 03 27 75 71

KK 03 27 80107

KK 03 27 80 51

KK 03 27 85 51

KK 03 27 85 55

KK 03 27 90111

KK 03 27 90 47

KK 03 27 90 49

KK 03 27 90 67

KK 03 27 90 71

KK 03 27 95111

KK 03 27 95 27

KK 03 27 95 55

KK 03 28 03 47

KK 03 28 05 33

KK 03 28 05 45

KK 03 28 05 53

KK 03 28 05 55

KK 03 28 07113

KK 03 28 07 33

KK 03 28 07 39

KK 03 28 07 41

KK 03 28 07 59

KK 03 28 07 63

KK 03 28 08 47

KK 03 28 08 49

KK 03 28 11 29

KK 03 28 11 31

KK 03 28 13 51

KK 03 28 15 51

KK 03 28 16 51

KK 03 28 18 55

KK 03 28 22113

KK 03 28 22 51

KK 03 28 24111

KK 03 28 24 29

KK 03 28 24 31

KK 03 28 24 47

KK 03 28 24 49

KK 03 28 30 23

KK 03 28 30 41

KK 03 28 35 35

KK 03 28 35 55

KK 03 28 36113

KK 03 28 40 19

KK 03 28 40 23

KK 03 28 40 45

KK 03 28 40 55

KK 03 28 45 35

KK 03 28 45 37

KK 03 28 45 39

KK 03 28 45 53

KK 03 28 45 55

KK 03 28 45 55

KK 03 28 50103

KK 03 28 50113

KK 03 28 55 19

KK 03 28 55 33

KK 03 28 55 35

KK 03 28 55 39

KK 03 28 60 19

KK 03 28 60 39

KK 03 28 60 43

KK 03 28 60 53

KK 03 28 65 39

KK 03 28 65 51

KK 03 28 70 33

KK 03 28 70 35

KK 03 28 75111

KK 03 28 75 35

KK 03 28 75 43

KK 03 28 75 51

KK 03 28 75 55

KK 03 28 80 53

KK 03 28 85 35

KK 03 28 85 51

KK 03 28 90113

KK 03 28 90 35

KK 03 28 90 47

KK 03 28 90 49

KK 03 28 90 51

KK 03 28 90 71

KK 03 28 90 71

KK 03 28 95 47

KK 03 28 95 49

KK 03 28 95 53

KK 03 28 95 59

KK 03 28 95 63

KK 03 29 20113

KK 03 29 23 47

KK 03 29 23 49

KK 03 29 23 53

KK 03 29 23 53

KK 03 29 23 55

KK 03 29 25113

KK 03 29 29 51

KK 03 29 29 55

KK 03 29 56 31

KK 03 29 56 33

KK 03 29 60 33

KK 03 29 70113

KK 03 29 80113

KK 03 30 04 13

KK 03 30 06 17

KK 03 30 06 27

KK 03 30 07 27

KK 03 30 16 17

KK 03 31 00 13

KK 03 31 00 15

KK 03 31 00 5

KK 03 31 00 9

KK 03 31 07 15

KK 03 31 07 17

KK 03 31 07 5

KK 03 31 07 9

KK 03 31 07 9

KK 03 31 08 15

KK 03 31 11 17

KK 03 31 16 17

KK 03 31 17 17

KK 03 31 18 13

KK 03 31 19 13

KK 03 31 73 15

KK 03 31 74 13

KK 03 31 75 15

KK 03 31 75 15

KK 03 31 75 17

KK 03 31 75 5

KK 03 31 75 9

KK 03 31 81 15

KK 03 31 85 15

KK 03 32 51 13

KK 03 32 51 15

KK 03 32 51 17

KK 03 32 51 5

KK 03 32 51 9

KK 03 32 56 13

KK 03 32 56 17

KK 03 32 56 5

KK 03 32 56 9

KK 03 32 86 13

KK 03 32 86 15

KK 03 32 86 17

KK 03 32 86 5

KK 03 32 86 9

KK 03 32 95 13

KK 03 32 95 17

KK 03 32 95 5

KK 03 32 95 9

KK 03 33 21 61

KK 03 33 21 65

KK 03 33 21 73

KK 03 33 25 59

KK 03 33 25 61

KK 03 33 25 61

KK 03 33 25 63

KK 03 33 25 65

KK 03 33 25 65

KK 03 33 25 67

KK 03 33 25 69

KK 03 33 25 71

KK 03 33 25 73

KK 03 34 16 41

KK 03 34 30107

KK 03 35 12 61

KK 03 35 12 65

KK 03 35 16111

KK 03 35 16 67

KK 03 35 16 69

KK 03 35 16 71

KK 03 35 16 73

KK 03 35 20 59

KK 03 35 20 63

KK 03 35 25 69

KK 03 35 25 73

KK 03 35 35 59

KK 03 35 35 63

KK 03 36 25 45

KK 03 36 30 41

KK 03 36 70103

KK 03 36 70105

KK 03 37 41 41

KK 03 42 25 27

KK 03 42 28 27

KK 03 42 50 27

KK 03 44 46 27

KK 03 50 10 91

KK 03 50 15 93

KK 03 50 20 19

KK 03 50 21 19

KK 03 50 25 47

KK 03 50 25 49

KK 03 50 25 53

KK 03 50 25 55

KK 03 50 31 21

KK 03 50 31 23

KK 03 50 40111

KK 03 51 61 51

KK 03 51 61 55

KK 03 51 65 19

KK 03 51 65 51

KK 03 51 73 51

KK 03 51 75 25

KK 03 51 78107

KK 03 51 78111

KK 03 51 78 51

KK 03 51 79 51

KK 03 51 79 55

KK 03 52 09 19

KK 05 07 06 19

KK 05 30 90 11

KK 05 30 90 13

KK 05 30 90 13

KK 05 30 90 15

KK 05 30 90 17

Kverneland Klepp AS

18.Jan.01

Page 121


Index

Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page

KK 05 30 90 17

KK 05 30 90 5

KK 05 30 90 7

KK 05 30 90 9

KK 05 33 87 13

KK 05 33 87 5

KK 05 33 87 9

KK 05 61 12 21

KK 05 61 14 21

KK 05 61 15 21

KK 05 61 16 21

KK 05 61 56 21

KK 05 68 73 27

KK 05 70 63 19

KK 05 70 64 19

KK 05 70 65 19

KK 05 70 66 19

KK 05 70 67 19

KK 05 70 68 19

KK 05 70 89 19

KK 06 01 08 19

KK 06 01 09 19

KK 06 02 39 43

KK 06 02 52 43

KK 06 04 49103

KK 06 04 69103

KK 06 06 24 21

KK 06 06 57 27

KK 06 07 03 19

KK 06 12 78 35

KK 06 12 78 39

KK 06 12 80 19

KK 06 12 91 19

KK 06 15 15 53

KK 06 16 37 47

KK 06 16 37 49

KK 06 16 37 53

KK 06 16 37 55

KK 06 19 13 51

KK 06 19 40 59

KK 06 19 40 63

KK 06 19 40 69

KK 06 19 40 71

KK 06 19 40 73

KK 06 19 42 59

KK 06 19 42 63

KK 06 19 43 59

KK 06 19 43 63

KK 06 19 43 67

KK 06 19 43 71

KK 06 19 44 59

KK 06 19 44 63

KK 06 19 45 67

KK 06 19 45 71

KK 06 19 70 47

KK 06 19 73 49

KK 06 19 78 61

KK 06 19 78 65

KK 06 20 25 13

KK 06 20 25 9

KK 06 21 53 43

KK 06 30 90 11

KK 06 30 90 13

KK 06 30 90 13

KK 06 30 90 15

KK 06 30 90 17

KK 06 30 90 17

KK 06 30 90 5

KK 06 30 90 7

KK 06 30 90 9

KK 06 30 91 15

KK 06 30 91 5

KK 06 30 92 15

KK 06 30 92 5

KK 06 33 88 13

KK 06 33 88 5

KK 06 33 88 9

KK 06 36 07 15

KK 06 36 07 5

KK 06 36 07 9

KK 06 38 01 5

KK 06 38 01 5

KK 06 40 24103

KK 06 40 24113

KK 06 40 30103

KK 06 40 30105

KK 06 40 30107

KK 06 40 30113

KK 06 40 36105

KK 06 40 36107

KK 06 40 39105

KK 06 40 39107

KK 06 40 47103

KK 06 40 47113

KK 06 40 55103

KK 06 40 73105

KK 06 40 74105

KK 06 40 75103

KK 06 40 75105

KK 06 40 78103

KK 06 40 78105

KK 06 40 79113

KK 06 40 81105

KK 06 40 86103

KK 06 40 86105

KK 06 40 86113

KK 06 40 87103

KK 06 40 87105

KK 06 40 87113

KK 06 40 88103

KK 06 40 89103

KK 06 40 89105

KK 06 40 89113

KK 06 40 97113

KK 06 42 22105

KK 06 42 23105

KK 06 43 17 43

KK 06 43 19 31

KK 06 43 19 35

KK 06 43 19 39

KK 06 43 19 43

KK 06 43 20 31

KK 06 43 20 31

KK 06 43 20 35

KK 06 43 20 39

KK 06 43 20 43

KK 06 43 21 31

KK 06 43 21 31

KK 06 43 21 35

KK 06 43 21 39

KK 06 43 21 43

KK 06 43 23 31

KK 06 43 23 31

KK 06 43 23 35

KK 06 43 23 39

KK 06 43 23 43

KK 06 43 43 29

KK 06 43 43 31

KK 06 43 60 31

KK 06 43 60 39

KK 06 43 60 43

KK 06 61 02 21

KK 06 61 08 21

KK 06 61 40 21

KK 06 61 42 21

KK 06 61 43 21

KK 06 61 45 21

KK 06 61 70 23

KK 06 61 75 21

KK 06 61 75 23

KK 06 61 75 25

KK 06 61 78 21

KK 06 61 78 23

KK 06 61 78 51

KK 06 61 78 55

KK 06 61 82 21

KK 06 61 82 23

KK 06 61 85 21

KK 06 61 89 21

KK 06 61 89 23

KK 06 61 90 21

KK 06 61 90 23

KK 06 68 11 27

KK 06 68 12 27

KK 06 68 68 27

KK 06 68 69 27

KK 06 68 73 27

KK 06 68 80 27

KK 06 68 81 27

KK 06 70 31 19

KK 06 70 31 41

KK 06 70 31 45

KK 06 70 39 19

KK 06 70 40 19

KK 06 70 49111

KK 06 70 51 19

KK 06 70 57 19

KK 06 70 59 19

KK 06 70 60 19

KK 06 70 68 19

KK 06 70 70 19

KK 06 70 75 19

KK 06 70 76 19

KK 06 70 77 19

KK 06 70 80 19

KK 06 82 51107

KK 06 82 51113

KK 06 86 40 39

KK 07 01 63 39

KK 07 01 64 39

KK 07 01 65 39

KK 07 02 26 51

KK 07 02 27 51

KK 07 02 33 47

KK 07 02 33 49

KK 07 02 34 47

KK 07 02 34 49

KK 07 02 46 47

KK 07 02 47 47

KK 07 02 92 15

KK 07 02 93 15

KK 07 02 94 15

KK 07 03 88 9

KK 07 03 89 9

KK 07 03 90 5

KK 07 03 91 5

KK 07 03 92 9

KK 07 03 93 9

KK 07 03 94 5

KK 07 03 95 5

KK 07 03 96 9

KK 07 03 97 9

KK 07 03 98 9

KK 07 03 99 9

KK 07 04 58 43

KK 07 04 59103

KK 07 04 91109

KK 07 04 93107

KK 07 04 94103

KK 07 06 39 27

KK 07 06 40 5

KK 07 06 40 9

KK 07 06 41 5

KK 07 06 41 9

KK 07 06 42 5

KK 07 06 42 9

KK 07 06 53 27

KK 07 08 05113

KK 07 08 05 51

KK 07 08 06 47

KK 07 08 06 49

KK 07 08 49 47

KK 07 08 49 49

KK 07 10 36 37

KK 07 10 37 37

KK 07 10 45 37

KK 07 10 47 37

KK 07 10 48 37

KK 07 10 64 37

KK 07 10 65 37

KK 07 11 46 51

KK 07 11 47 51

KK 07 11 48 51

KK 07 11 49 51

KK 07 11 50 51

KK 07 11 51 51

KK 07 11 52 51

KK 07 11 53 51

KK 07 11 54 51

KK 07 11 55 51

KK 07 11 56 51

KK 07 11 57 51

KK 07 11 58 37

KK 07 11 58 55

KK 07 11 72 37

KK 07 11 72 55

KK 07 11 73 37

KK 07 11 73 55

KK 07 12 56 47

KK 07 12 56 49

KK 07 12 56 53

KK 07 12 56 55

KK 07 13 53 51

KK 07 13 54 51

KK 07 14 03 47

KK 07 14 03 49

KK 07 14 03 53

KK 07 14 03 53

KK 07 14 03 55

KK 07 14 17 47

KK 07 14 17 49

KK 07 14 17 51

KK 07 14 17 55

KK 07 14 80 43

KK 07 14 83 43

KK 07 14 91 53

KK 07 14 92 55

KK 07 14 95 53

KK 07 14 95 55

KK 07 14 96 43

KK 07 15 00 15

KK 07 15 24 47

KK 07 15 24 51

KK 07 15 24 55

KK 07 15 69 47

KK 07 15 69 51

KK 07 16 17 55

KK 07 16 52 43

KK 07 16 64 47

KK 07 16 64 49

KK 07 16 64 51

KK 07 16 64 55

KK 07 16 72 51

KK 07 16 97 67

KK 07 16 97 71

KK 07 17 10 47

Kverneland Klepp AS

18.Jan.01

Page 122


Index

Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page

KK 07 17 10 49

KK 07 17 10 51

KK 07 17 10 55

KK 07 17 11 47

KK 07 17 11 49

KK 07 17 11 51

KK 07 17 11 55

KK 07 17 12 47

KK 07 17 12 49

KK 07 17 12 51

KK 07 17 12 55

KK 07 17 13 47

KK 07 17 13 49

KK 07 17 13 51

KK 07 17 13 55

KK 07 17 14 47

KK 07 17 14 49

KK 07 17 14 51

KK 07 17 14 55

KK 07 17 15 47

KK 07 17 15 51

KK 07 17 15 55

KK 07 17 29103

KK 07 17 40103

KK 07 17 65 43

KK 07 17 68 47

KK 07 17 68 49

KK 07 17 93 33

KK 07 17 94 29

KK 07 17 94 31

KK 07 17 94 33

KK 07 18 06 51

KK 07 18 09 51

KK 07 18 10 51

KK 07 18 11 51

KK 07 18 12 51

KK 07 18 15 51

KK 07 18 17 51

KK 07 18 19 51

KK 07 18 21 51

KK 07 18 24 51

KK 07 18 25 51

KK 07 18 25 55

KK 07 18 26 51

KK 07 18 27 51

KK 07 18 28 51

KK 07 18 29 47

KK 07 18 29 49

KK 07 18 29 51

KK 07 18 29 55

KK 07 18 36 47

KK 07 18 36 49

KK 07 18 36 51

KK 07 18 39 51

KK 07 18 39 55

KK 07 18 43 51

KK 07 18 44 51

KK 07 18 53 53

KK 07 18 53 55

KK 07 18 54 51

KK 07 18 55 51

KK 07 18 56 51

KK 07 18 57 51

KK 07 18 58 51

KK 07 18 60 47

KK 07 18 60 49

KK 07 18 60 53

KK 07 18 60 55

KK 07 18 71 51

KK 07 18 72 51

KK 07 18 73 51

KK 07 18 80 43

KK 07 18 98 53

KK 07 19 00 39

KK 07 19 04 39

KK 07 19 04 41

KK 07 19 10 39

KK 07 19 12 29

KK 07 19 13 29

KK 07 19 14 29

KK 07 19 17 39

KK 07 19 18 39

KK 07 19 24 39

KK 07 19 25 39

KK 07 19 26 39

KK 07 19 30 39

KK 07 19 35 39

KK 07 19 38 39

KK 07 19 42 47

KK 07 19 42 49

KK 07 20 00 47

KK 07 20 00 49

KK 07 20 01 47

KK 07 20 01 49

KK 07 20 02 47

KK 07 20 02 49

KK 07 20 03 47

KK 07 20 03 49

KK 07 20 04 47

KK 07 20 04 49

KK 07 20 05 47

KK 07 20 05 49

KK 07 20 06 47

KK 07 20 06 49

KK 07 20 07 47

KK 07 20 07 49

KK 07 20 08 47

KK 07 20 08 49

KK 07 20 09 47

KK 07 20 09 49

KK 07 20 10 47

KK 07 20 10 49

KK 07 20 11 47

KK 07 20 11 49

KK 07 20 34 37

KK 07 20 35 37

KK 07 20 43 51

KK 07 21 58 47

KK 07 21 58 49

KK 07 21 58 55

KK 07 21 66 47

KK 07 21 66 49

KK 07 21 67 47

KK 07 21 67 49

KK 07 21 68 47

KK 07 21 68 49

KK 07 21 69 47

KK 07 21 69 49

KK 07 21 70 47

KK 07 21 70 49

KK 07 21 71 47

KK 07 21 71 49

KK 07 21 73 47

KK 07 21 73 49

KK 07 21 74 47

KK 07 21 74 49

KK 07 21 75 47

KK 07 21 75 51

KK 07 21 75 55

KK 07 21 76 51

KK 07 21 76 55

KK 07 21 76 63

KK 07 21 76 71

KK 07 21 77 59

KK 07 21 77 67

KK 07 21 78 59

KK 07 21 78 63

KK 07 21 96 53

KK 07 21 98 49

KK 07 22 00 53

KK 07 22 01 53

KK 07 22 35 53

KK 07 22 36 53

KK 07 22 40 53

KK 07 22 68 39

KK 07 22 73 35

KK 07 22 74 35

KK 07 22 75 35

KK 07 22 76 35

KK 07 22 77 35

KK 07 22 78 35

KK 07 22 79 35

KK 07 22 80 29

KK 07 22 81 29

KK 07 22 91 35

KK 07 22 92 39

KK 07 22 93 39

KK 07 24 21 39

KK 07 25 08 39

KK 07 25 26 39

KK 07 25 27 39

KK 07 25 28 43

KK 07 25 36 39

KK 07 25 37 39

KK 07 25 39 39

KK 07 26 04 51

KK 07 26 12 51

KK 07 26 13 51

KK 07 26 17 47

KK 07 26 17 49

KK 07 26 18 47

KK 07 26 18 49

KK 07 26 22 51

KK 07 26 22 55

KK 07 26 23 51

KK 07 26 23 51

KK 07 26 23 55

KK 07 26 27 39

KK 07 26 32 39

KK 07 26 34 31

KK 07 26 34 39

KK 07 26 36 43

KK 07 28 11 43

KK 07 28 12 43

KK 07 28 13 43

KK 07 29 95 51

KK 07 30 00 5

KK 07 30 01 5

KK 07 30 02 17

KK 07 30 02 5

KK 07 30 03 17

KK 07 30 03 5

KK 07 30 04 17

KK 07 30 04 5

KK 07 30 05 17

KK 07 30 05 5

KK 07 30 06 17

KK 07 30 06 5

KK 07 30 07 17

KK 07 30 07 5

KK 07 30 08 5

KK 07 30 09 5

KK 07 30 16 15

KK 07 30 30 17

KK 07 30 30 5

KK 07 30 31 17

KK 07 30 31 5

KK 07 30 40 5

KK 07 30 41 5

KK 07 30 42 17

KK 07 30 42 5

KK 07 30 43 17

KK 07 30 43 5

KK 07 30 44 17

KK 07 30 44 5

KK 07 30 45 17

KK 07 30 45 5

KK 07 30 54 13

KK 07 30 54 15

KK 07 30 54 17

KK 07 30 54 9

KK 07 30 55 13

KK 07 30 55 15

KK 07 30 55 17

KK 07 30 55 9

KK 07 30 56 13

KK 07 30 56 15

KK 07 30 56 17

KK 07 30 56 9

KK 07 30 57 13

KK 07 30 57 15

KK 07 30 57 17

KK 07 30 57 9

KK 07 30 62 13

KK 07 30 62 15

KK 07 30 62 17

KK 07 30 62 9

KK 07 30 63 13

KK 07 30 63 15

KK 07 30 63 17

KK 07 30 63 9

KK 07 30 64 13

KK 07 30 64 15

KK 07 30 64 17

KK 07 30 64 9

KK 07 30 65 13

KK 07 30 65 15

KK 07 30 65 17

KK 07 30 65 9

KK 07 30 80 13

KK 07 30 80 15

KK 07 30 80 17

KK 07 30 80 9

KK 07 30 81 13

KK 07 30 81 15

KK 07 30 81 17

KK 07 30 81 9

KK 07 30 88 13

KK 07 30 88 15

KK 07 30 88 17

KK 07 30 88 5

KK 07 30 88 9

KK 07 30 89 13

KK 07 30 89 15

KK 07 30 89 17

KK 07 30 89 5

KK 07 30 89 9

KK 07 30 91 13

KK 07 30 91 15

KK 07 30 91 17

KK 07 30 91 5

KK 07 30 91 9

KK 07 30 92 13

KK 07 30 92 15

KK 07 30 92 17

KK 07 30 92 5

KK 07 30 92 9

KK 07 32 24 9

KK 07 32 25 9

KK 07 32 27 9

KK 07 32 28 9

KK 07 32 30 17

KK 07 32 30 9

KK 07 32 31 17

KK 07 32 31 9

KK 07 32 36 9

Kverneland Klepp AS

18.Jan.01

Page 123


Index

Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page

KK 07 32 37 9

KK 07 32 39 9

KK 07 32 40 9

KK 07 32 41 9

KK 07 32 42 9

KK 07 32 45 15

KK 07 32 46 15

KK 07 32 50 5

KK 07 32 51 5

KK 07 32 56 5

KK 07 32 57 5

KK 07 32 60 5

KK 07 32 61 5

KK 07 32 63 5

KK 07 32 64 5

KK 07 32 66 5

KK 07 32 66 9

KK 07 32 67 5

KK 07 32 67 9

KK 07 32 72 13

KK 07 32 72 15

KK 07 32 73 13

KK 07 32 73 15

KK 07 32 75 13

KK 07 32 75 15

KK 07 32 76 13

KK 07 32 76 15

KK 07 32 78 13

KK 07 32 79 13

KK 07 32 80 5

KK 07 32 81 5

KK 07 32 86 5

KK 07 32 87 5

KK 07 32 90 5

KK 07 32 90 9

KK 07 32 91 5

KK 07 32 91 9

KK 07 33 00 15

KK 07 33 00 17

KK 07 33 00 5

KK 07 33 00 9

KK 07 33 01 15

KK 07 33 01 17

KK 07 33 01 5

KK 07 33 01 9

KK 07 33 03 15

KK 07 33 04 15

KK 07 33 10 5

KK 07 33 10 9

KK 07 33 11 5

KK 07 33 11 9

KK 07 33 28 13

KK 07 33 29 13

KK 07 33 32 15

KK 07 33 33 15

KK 07 33 38 13

KK 07 33 39 13

KK 07 33 50 13

KK 07 33 51 13

KK 07 33 52 13

KK 07 33 53 13

KK 07 33 54 13

KK 07 34 06 5

KK 07 34 07 5

KK 07 34 11 5

KK 07 34 12 5

KK 07 34 14 5

KK 07 34 15 5

KK 07 34 17 9

KK 07 34 18 9

KK 07 34 35 9

KK 07 34 36 9

KK 07 34 40 9

KK 07 34 41 9

KK 07 34 64 13

KK 07 34 64 15

KK 07 34 65 13

KK 07 34 65 15

KK 07 34 70 13

KK 07 34 70 15

KK 07 34 71 13

KK 07 34 71 15

KK 07 36 07 15

KK 07 36 07 5

KK 07 36 07 9

KK 07 36 08 13

KK 07 36 08 15

KK 07 36 08 17

KK 07 36 08 5

KK 07 36 08 9

KK 07 36 09 13

KK 07 36 09 15

KK 07 36 09 17

KK 07 36 09 5

KK 07 36 09 9

KK 07 36 14 13

KK 07 36 14 15

KK 07 36 14 17

KK 07 36 14 5

KK 07 36 14 9

KK 07 36 15 13

KK 07 36 15 15

KK 07 36 15 17

KK 07 36 15 5

KK 07 36 15 9

KK 07 36 16 13

KK 07 36 16 17

KK 07 36 16 5

KK 07 36 16 9

KK 07 36 34 11

KK 07 36 34 13

KK 07 36 34 17

KK 07 36 34 7

KK 07 36 35 11

KK 07 36 35 13

KK 07 36 35 17

KK 07 36 35 7

KK 07 38 00 13

KK 07 38 00 5

KK 07 38 00 9

KK 07 38 01 13

KK 07 38 01 5

KK 07 38 01 9

KK 07 38 03 15

KK 07 38 03 5

KK 07 38 03 5

KK 07 38 04 9

KK 07 38 04 9

KK 07 38 05 15

KK 07 38 05 9

KK 07 38 07 5

KK 07 38 08 5

KK 07 38 10 15

KK 07 38 11 15

KK 07 38 12 15

KK 07 38 13 15

KK 07 38 15 15

KK 07 38 16 15

KK 07 38 17 15

KK 07 38 20 15

KK 07 38 21 15

KK 07 38 22 15

KK 07 38 23 15

KK 07 38 26 13

KK 07 38 26 9

KK 07 38 26 9

KK 07 38 29 13

KK 07 38 29 9

KK 07 38 30 5

KK 07 38 31 5

KK 07 38 31 9

KK 07 38 34 15

KK 07 38 35 15

KK 07 38 36 15

KK 07 38 42 9

KK 07 39 91107

KK 07 40 36107

KK 07 40 37107

KK 07 40 41109

KK 07 40 42107

KK 07 40 43107

KK 07 40 47105

KK 07 40 47107

KK 07 40 47111

KK 07 40 48105

KK 07 40 49105

KK 07 40 52103

KK 07 40 53103

KK 07 40 54103

KK 07 40 55103

KK 07 40 60107

KK 07 40 65107

KK 07 40 70107

KK 07 40 78107

KK 07 40 79107

KK 07 40 80107

KK 07 40 80111

KK 07 40 80113

KK 07 40 93111

KK 07 40 93113

KK 07 41 73 39

KK 07 41 84 39

KK 07 43 19 41

KK 07 43 32 29

KK 07 43 32 31

KK 07 43 40 43

KK 07 43 41 43

KK 07 43 42 43

KK 07 43 50 35

KK 07 43 51 35

KK 07 43 52 35

KK 07 43 53 35

KK 07 43 54 31

KK 07 43 54 35

KK 07 43 54 39

KK 07 43 55 35

KK 07 43 56 35

KK 07 43 57 35

KK 07 43 58 35

KK 07 43 59 35

KK 07 43 63 35

KK 07 43 64 35

KK 07 43 77 29

KK 07 43 77 31

KK 07 43 78 29

KK 07 43 78 31

KK 07 43 79 29

KK 07 43 79 31

KK 07 43 95 31

KK 07 43 95 31

KK 07 43 95 33

KK 07 43 95 39

KK 07 43 96 31

KK 07 43 96 31

KK 07 43 96 39

KK 07 43 97 31

KK 07 43 97 33

KK 07 43 97 39

KK 07 45 01111

KK 07 45 07111

KK 07 45 08111

KK 07 45 18111

KK 07 45 21111

KK 07 45 24111

KK 07 45 27111

KK 07 45 33111

KK 07 45 35111

KK 07 45 40111

KK 07 45 48111

KK 07 45 49111

KK 07 45 70 39

KK 07 45 71 39

KK 07 45 73 45

KK 07 45 76 39

KK 07 45 80 39

KK 07 45 84 35

KK 07 45 86111

KK 07 45 87111

KK 07 45 88111

KK 07 45 89111

KK 07 45 90111

KK 07 45 92111

KK 07 45 93111

KK 07 45 94111

KK 07 45 95111

KK 07 46 13111

KK 07 46 14111

KK 07 46 17105

KK 07 46 24105

KK 07 46 24107

KK 07 46 24111

KK 07 46 37111

KK 07 46 39111

KK 07 46 40111

KK 07 46 44111

KK 07 46 45111

KK 07 46 48111

KK 07 46 51111

KK 07 46 52111

KK 07 46 55111

KK 07 46 66111

KK 07 46 68111

KK 07 46 77111

KK 07 46 78111

KK 07 46 90107

KK 07 46 93107

KK 07 47 53 53

KK 07 47 61 47

KK 07 47 61 49

KK 07 47 61 53

KK 07 47 61 55

KK 07 47 72107

KK 07 47 74103

KK 07 47 80107

KK 07 47 82107

KK 07 47 84107

KK 07 47 85107

KK 07 47 86107

KK 07 47 87107

KK 07 47 90103

KK 07 47 91103

KK 07 47 94103

KK 07 47 95103

KK 07 47 96109

KK 07 47 97109

KK 07 47 99103

KK 07 47 99105

KK 07 47 99109

KK 07 48 01105

KK 07 48 02105

KK 07 48 06105

KK 07 48 10105

KK 07 48 17105

KK 07 48 18105

KK 07 48 19105

KK 07 48 20105

Kverneland Klepp AS

18.Jan.01

Page 124


Index

Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page

KK 07 48 35113

KK 07 48 36113

KK 07 48 38113

KK 07 48 39113

KK 07 48 40109

KK 07 48 40111

KK 07 48 41113

KK 07 48 43113

KK 07 48 50113

KK 07 48 56113

KK 07 48 62113

KK 07 48 64113

KK 07 48 65113

KK 07 48 66113

KK 07 48 67113

KK 07 48 70113

KK 07 48 73113

KK 07 48 74113

KK 07 48 74 45

KK 07 48 75113

KK 07 48 76113

KK 07 48 80113

KK 07 48 81113

KK 07 48 82113

KK 07 48 84113

KK 07 48 85113

KK 07 48 86113

KK 07 48 87113

KK 07 48 88113

KK 07 48 89113

KK 07 48 90113

KK 07 48 91113

KK 07 48 93113

KK 07 49 14 39

KK 07 49 61107

KK 07 49 64107

KK 07 58 47107

KK 07 58 49107

KK 07 58 60 39

KK 07 58 61 39

KK 07 58 97111

KK 07 59 08111

KK 07 59 15 39

KK 07 60 60 25

KK 07 60 63 25

KK 07 60 75 25

KK 07 60 76 25

KK 07 60 82 25

KK 07 60 97 25

KK 07 62 10 25

KK 07 62 11 25

KK 07 62 12 25

KK 07 62 13 25

KK 07 64 00 25

KK 07 64 06 23

KK 07 64 06 25

KK 07 64 07 23

KK 07 64 07 25

KK 07 64 09 23

KK 07 64 09 25

KK 07 64 10 23

KK 07 64 10 25

KK 07 64 99 23

KK 07 64 99 25

KK 07 65 75 25

KK 07 68 12 27

KK 07 68 13 27

KK 07 68 17 27

KK 07 68 18 27

KK 07 68 25 27

KK 07 68 26 27

KK 07 68 33 27

KK 07 68 34 27

KK 07 68 59 27

KK 07 68 72 27

KK 07 68 78 27

KK 07 69 62 27

KK 07 69 63 27

KK 07 81 45 55

KK 07 86 08107

KK 07 90 63113

KK 07 98 05 51

KK 08 13 78107

KK 08 13 78107

KK 08 14 10 45

KK 08 14 20 45

KK 08 14 30 45

KK 08 14 31 45

KK 08 14 32 45

KK 08 14 33 45

KK 08 14 34 45

KK 08 14 37 45

KK 08 14 39 33

KK 08 14 40 33

KK 08 14 42 33

KK 08 14 43 33

KK 08 14 49 33

KK 08 14 50 41

KK 08 14 50 45

KK 08 14 52 33

KK 08 14 53 33

KK 08 14 55 45

KK 08 14 57 41

KK 08 14 57 45

KK 08 14 58 41

KK 08 14 58 45

KK 08 14 59 45

KK 08 14 61 33

KK 08 14 63 45

KK 08 14 64 55

KK 08 14 65 45

KK 08 14 65 69

KK 08 14 65 73

KK 08 14 66 45

KK 08 14 67 45

KK 08 14 70 41

KK 08 14 70 45

KK 08 14 71 41

KK 08 14 71 45

KK 08 14 73 45

KK 08 14 78 41

KK 08 14 78 45

KK 08 14 79 41

KK 08 14 79 45

KK 08 14 80 45

KK 08 14 81 69

KK 08 14 81 73

KK 08 14 83 55

KK 08 15 17 41

KK 08 15 20 41

KK 08 15 27 41

KK 08 15 29 41

KK 08 15 30 41

KK 08 15 31 41

KK 08 15 32 41

KK 08 15 33 41

KK 08 15 33 45

KK 08 15 36 41

KK 08 15 37 31

KK 08 15 39 41

KK 08 15 40 41

KK 08 15 43 41

KK 08 15 47 41

KK 08 15 49 49

KK 08 15 49 55

KK 08 15 50 31

KK 08 15 52 31

KK 08 15 54 31

KK 08 15 55 41

KK 08 15 56 41

KK 08 15 57 41

KK 08 15 60 31

KK 08 15 62 31

KK 08 15 65 41

KK 08 15 66 61

KK 08 15 66 65

KK 08 15 67 41

KK 08 15 68 61

KK 08 15 68 65

KK 08 15 69 41

KK 08 15 70 41

KK 08 15 71 41

KK 08 15 72 41

KK 08 15 74 41

KK 08 15 78 49

KK 08 15 78 55

KK 08 15 79 49

KK 08 15 79 55

KK 08 15 80 31

KK 08 15 81 31

KK 08 15 82 41

KK 08 15 83 31

KK 08 16 15 49

KK 08 16 16 49

KK 08 16 38 49

KK 08 20 09 45

KK 08 20 57 55

KK 08 20 59 55

KK 08 20 64 55

KK 08 20 65 55

KK 08 20 66 55

KK 08 20 70 55

KK 08 20 71 55

KK 08 20 75 55

KK 08 20 76 55

KK 08 20 77 55

KK 08 20 80 55

KK 08 20 81 55

KK 08 20 82 55

KK 08 20 83 55

KK 08 20 84 55

KK 08 20 85 55

KK 08 20 86 55

KK 08 20 90 55

KK 08 20 91 55

KK 08 20 93 57

KK 08 20 96 55

KK 08 20 97 55

KK 08 22 56 57

KK 08 22 57 55

KK 08 22 58 55

KK 08 22 59 55

KK 08 23 00 55

KK 08 23 01 55

KK 08 23 02 55

KK 08 23 04 55

KK 08 23 05 55

KK 08 23 06 55

KK 08 23 10 55

KK 08 23 11 55

KK 08 23 12 55

KK 08 23 14 55

KK 08 23 15 55

KK 08 23 16 55

KK 08 32 10 17

KK 08 32 11 17

KK 08 32 12 17

KK 08 32 13 17

KK 08 32 14 17

KK 08 32 15 17

KK 08 32 16 17

KK 08 32 17 17

KK 08 32 18 17

KK 08 32 20 17

KK 08 32 21 17

KK 08 32 22 17

KK 08 32 23 17

KK 08 32 24 17

KK 08 33 00 17

KK 08 33 01 17

KK 08 34 06 17

KK 08 34 07 17

KK 08 34 08 17

KK 08 34 09 17

KK 08 34 15 17

KK 08 34 16 17

KK 08 34 17 17

KK 08 34 18 17

KK 08 38 02 17

KK 08 38 03 17

KK 08 38 04 17

KK 08 38 05 17

KK 08 38 06 17

KK 08 38 07 17

KK 08 38 08 17

KK 08 40 00115

KK 08 40 01115

KK 08 40 02115

KK 08 40 03115

KK 08 40 10115

KK 08 40 11115

KK 08 40 12115

KK 08 40 13115

KK 08 40 40113

KK 08 40 42113

KK 08 40 43113

KK 08 60 80 23

KK 08 60 81 23

KK 08 60 82 23

KK 08 60 83 23

KK 08 60 84 23

KK 08 60 85 23

KK 08 61 00 23

KK 08 61 00 25

KK 08 61 01 23

KK 08 61 01 25

KK 08 61 10 23

KK 08 61 11 23

KK 08 61 12 23

KK 08 61 13 23

KK 08 61 14 23

KK 08 61 15 23

KK 09 42 06103

KK 09 42 07103

KK 10 66 07 69

KK 10 66 07 73

KK 10 68 63113

KK 12 60 95 39

KK 12 60 95 39

KK 12 60 95 41

KK 30 90 29 69

KK 30 90 29 73

KK 35 11 39 39

KK 35 11 39 43

KK 35 11 39 47

KK 35 11 39 49

KK 35 11 39 53

KK 35 11 40 39

KK 35 11 40 43

KK 35 11 40 47

KK 35 11 40 49

KK 35 11 40 53

KK 35 11 44 39

KK 35 11 44 43

KK 35 11 44 47

KK 35 11 44 49

Kverneland Klepp AS

18.Jan.01

Page 125


Index

Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page Art. no Page

KK 35 11 44 53

KK 35 11 48 39

KK 35 11 48 43

KK 35 11 48 47

KK 35 11 48 49

KK 35 11 48 53

KK 35 11 74 51

KK 35 11 74 55

KK 35 21 34 83

KK 35 21 34 87

KK 35 21 35 83

KK 35 21 36 83

KK 35 21 37 91

KK 35 21 42 83

KK 35 21 45107

KK 35 21 53 91

KK 35 21 53 93

KK 35 21 55 91

KK 35 21 56 83

KK 35 21 57 91

KK 35 21 61 75

KK 35 21 64 75

KK 35 21 66 75

KK 35 21 69 75

KK 35 21 72 75

KK 35 21 75 75

KK 35 21 97 75

KK 35 22 52 79

KK 35 22 58 79

KK 35 22 60 79

KK 35 22 66 79

KK 35 22 80 79

KK 35 22 90 79

KK 35 23 50 59

KK 35 23 50 63

KK 35 23 50 79

KK 35 23 52 79

KK 35 23 72 67

KK 35 23 72 75

KK 35 23 73 59

KK 35 23 73 75

KK 35 24 01 67

KK 35 24 01 71

KK 35 24 01 91

KK 35 24 02 59

KK 35 24 02 63

KK 35 24 02 83

KK 35 24 51 87

KK 35 24 52 87

KK 35 24 54 87

KK 35 29 22 45

KK 35 33 75 63

KK 35 33 75 71

KK 35 33 75 87

KK 35 33 77 87

KK 35 35 40105

KK 35 35 77107

KK 35 35 80 59

KK 35 35 80 63

KK 35 35 80 85

KK 35 35 92 85

KK 35 35 93 85

KK 35 35 94 85

KK 35 35 95 85

KK 35 35 96 85

KK 35 35 97 85

KK 35 36 30113

KK 35 36 64 61

KK 35 36 64 65

KK 35 36 64 95

KK 35 36 65 69

KK 35 36 65 73

KK 35 36 65 95

KK 35 36 68 99

KK 35 36 69 99

KK 35 36 70 99

KK 35 36 71 95

KK 35 36 72 95

KK 35 36 73 95

KK 35 36 75 95

KK 35 36 76 97

KK 35 36 76 99

KK 35 36 77 85

KK 35 36 78 95

KK 35 36 79 95

KK 35 36 80 69

KK 35 36 80 73

KK 35 36 80 99

KK 35 36 81 61

KK 35 36 81 65

KK 35 36 81 97

KK 35 36 82 97

KK 35 36 83 97

KK 35 36 84 97

KK 35 36 85 97

KK 35 36 87 99

KK 35 37 01 59

KK 35 37 01 63

KK 35 37 01 71

KK 35 37 01 81

KK 35 37 02 81

KK 35 37 03 81

KK 35 37 04 67

KK 35 37 04 77

KK 35 37 05 77

KK 35 37 06 59

KK 35 37 06 61

KK 35 37 06 77

KK 35 37 07 77

KK 35 37 08 67

KK 35 37 08 71

KK 35 37 08 93

KK 35 37 20 81

KK 35 37 21 81

KK 35 37 22 81

KK 35 37 25 81

KK 35 37 26 77

KK 35 37 26 93

KK 35 37 27 77

KK 35 37 27 93

KK 35 37 28 77

KK 35 37 29 77

KK 35 37 29 93

KK 35 37 30 81

KK 35 37 31 81

KK 35 37 32 77

KK 35 37 35 77

KK 35 37 36 77

KK 35 37 37 93

KK 35 37 40 81

KK 35 37 41 81

KK 35 37 42 81

KK 35 37 43 77

KK 35 37 44 77

KK 35 37 45 77

KK 35 37 46 77

KK 35 37 47 93

KK 35 37 51101

KK 35 37 52 89

KK 35 37 53 89

KK 35 37 54101

KK 35 37 54 89

KK 35 37 55101

KK 35 37 55 89

KK 35 37 57 89

KK 35 37 58 89

KK 35 37 74101

KK 35 37 75101

KK 35 37 76101

KK 35 37 92 81

KK 35 37 93 77

KK 35 37 93 93

KK 35 37 94101

KK 35 38 01 63

KK 35 38 01 65

KK 35 38 01 71

KK 35 38 01 73

KK 35 38 01 89

KK 35 38 04 69

KK 35 39 20107

KK 35 60 42113

KK 35 60 42 39

KK 35 60 42 41

KK 35 60 42 45

KK 36 11 16 39

KK 36 11 16 43

KK 36 11 16 47

KK 36 11 16 49

KK 36 11 16 53

KK 70 92 34117

KK 70 94 59117

KK 70 94 79117

KK 70 95 82117

KK 70 95 83117

KK 70 96 29117

KK 70 97 37117

KK 70 98 23117

KK 70 98 31117

KK 70 98 33117

KK 70 98 41117

KK 70 98 42117

KK 70 98 43117

KK 70 98 44117

KK 70 98 95117

KK 80 14 73 41

Kverneland Klepp AS

18.Jan.01

Page 126

More magazines by this user
Similar magazines